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1. Test Laboratory

1.1. Testing Location

CAICT

Report No.: 24B02W000021-001-V1

Name:

Chongqing Academy of Information and Communications

Technology

Designation Number:

CN1239

No.19EastRoad,Xiantao Big-data Valley,Yubei District,

Address: Chongqing,People’s Republic of China
Postal Code: 401336

Telephone: 0086-23-88069965

Fax: 0086-23-88608777

1.2. Testing Environment

Normal Temperature: | 15-35°C

Relative Humidity: 30-70%
1.3. Project data

Testing Start Date: 2024-05-08

Testing End Date: 2024-05-11

1.4. Signature

2024-06-11
Dong Junxin
Dat
(Prepared this test report) ate
%;\ 2024-06-11
Wang Lili
Dat
(Reviewed this test report) ate
1:' /E& _Pi/ 2024-06-11
Zhou Jin
Director of the laboratory Date

(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company name: Shanghai MobileTek Communication Ltd.
Free Trade Zone No. 33, No. 17 building 6H3 Xiya Road China
Address /Post:
(Shanghai)
City: Shanghai
Country: China
Telephone: 15821966417
Fax: --
Email: gh.zhang@mobiletek.cn
Contact Person: Qinghua Zhang

2.2. Manufacturer Information

Company Name: | Shanghai MobileTek Communication Ltd.
Free Trade Zone No. 33, No. 17 building 6H3 Xiya Road China
Address /Post:
(Shanghai)
City: Shanghai
Country: China
Telephone: 15821966417
Fax: --
Email: gh.zhang(@mobiletek.cn
Contact Person: Qinghua Zhang

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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3. Equipment under Test (EUT) and Ancillary Equipment (AE)
3.1. About EUT

EUT Description LTE Module

Model name L511A

Brand name LYNQ

LTE Frequency Band 2/4/5/12/13/66/71

Type of modulation QPSK/16QAM

Extreme Temperature -40/+85°C

Nominal Test Voltage DC 3.8V

Extreme Test High Voltage DC 4.2V

Extreme Test Low Voltage DC 3.3V

Antenna 5J002B-LTE Antenna; Gain:2.3dBi

Notel: Photographs of EUT are shown in ANNEX A of this test report.
Note2: High and low voltage values in extreme condition test are given by manufacturer.

3.2. Internal Identification of EUT used during the test

EUT ID SN or IMEI HW Version SW Version | Date of receipt
L511Av03.01
24B02W000021#S2 | IMEIL:865357069912010 L511A V1 b02.00 2024-05-07
L511Av03.01
24B02W000021#S3 IMEI:865357069912077 L511A V1 b02.00 2024-05-07

*EUT ID: is used to identify the test sample in the lab internally.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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3.3. Outline of Equipment under Test
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DL Freq.(MHz)

Note

Technology Band UL Freq.(MHz)

16QAM only supports
1.4M, 3M and 5M

B2 1850-1910

1930-1990

bandwidth
16QAM only supports

B4 1710-1755

2110-2155

1.4M, 3M and 5SM
bandwidth

16QAM only supports

B5 824-849

869-894

1.4M, 3M and 5SM
bandwidth

16QAM only supports

LTE
699-716

B12

729-746

1.4M, 3M and 5SM
bandwidth

16QAM only supports SM

B13 T77-787

746-756

bandwidth
16QAM only supports

B66 1710-1780

2110-2200

1.4M, 3M and 5SM
bandwidth

16QAM only supports SM

663-698

617-6

B71

52

bandwidth

3.4. Internal Identification of AE used during the test

dB*

Note

AE ID* Description

AEl

dB*: is provided customer.

AE ID*: is used to identify the test sample in the lab internally

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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4. Reference Documents
4.1. Documents supplied by applicant

PICS/PIXIT, referring to Annex B for detailed information, is supplied by the client or
manufacturer, which is the basis of testing.
4.2. Reference Documents for testing

The following documents listed in this section are referred for testing.

Reference Title Version

FCC Part 2 Frequency Allocat‘ions and Radio Treaty Matters; General B
Rules and Regulations
FCC Part 22 | Public Mobile Services --
FCC Part 24 | Personal Communications Services --
FCC part 27 | Miscellaneous Wireless Communications Services --
American National Standard for Compliance Testing of

Transmitters Used in Licensed Radio Services

ANSI C63.26

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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5. Test Equipments Utilized
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5.1. RF Test System
HW SW Manufactu Cal.Due
No. Equipment Model SN . .
Version | Version re Date
1 Spectrum FSQ 26 201137/026 - - R&S 2024-06-28
analyzer
) DC Power 62015L-60- | L0200000158 B B Chroma 2024-06-28
Supply 6 7
Universal
3 Radio |\ w00 152395 - - R&S 2024-06-28
Communicati
on Tester
4 Splitter - -- -- -- - -
5.2. RSE Test System
HW SW Manufa | Cal.Due
No. Equipment Model SN . .
Version | Version cture Date
Universal Radio
1 Communication CMW3500 128181 - -- R&S 2024-06-28
Tester
2 Test Receiver ESU40 100350 01 4.43 SP3 R&S 2024-06-28
Ultra-wideband Log VULB Schwarzb
3 Periodic Antenna 9163 9163-586 - - eck 2024-10-28
Double Ridged 9120D-110 Schwarzb
4 Guide Antenna 9120D 3 B B eck 2026-05-13
Ultra-wideband Log VULB Schwarzb
5 o 00995 - -- 2025-09-11
Periodic Antenna 9163 eck
Double Ridged 9120D-108 Schwarzb
6 Guide Antenna 9120D 3 B B eck 2024-12-14
7 High gainhorn |y \pp 1155 | Lm7127 ETS 2024-09-06
antenna
g | Fully-Ancchoic FACS - . . TDK | 2024-09-22
Chamber
9 Generator SMU 200A 104517 - -- R&S 2024-06-28
10 Amplifierl SCU-08F1 8320027 - -- R&S -
11 Amplifier2 SCU-18F 180093 - -- R&S -

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777
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5.3. Climate Chamber
Cal.Due
No. N T SN Manufact
0 ame ype anufacture Date
. 518602722
1 Climate chamber VT4002 KQSN 2024-06-28
023003
5.4. Vibration table
No. Name Type SN Manufacture Cal.Due Date
5.5. Test software
No. Name version SN Manufacture
Beijing Zhiwang Xince
1 T-RFS500 V2.0 --
Technology Co., Ltd.
2 EMC32 V9.26.01 -- R&S

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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6. Test Results

6.1. Summary of Test Results

CAICT

Report No.: 24B02W000021-001-V1

A brief summary of the tests carried out is shown as following.

FCC Rules Name of Test Result
2.1046,22.913,24.232,27.50 Conducted RF Power Output Pass
2.1046,22.913,24.232,27.50 ERP and EIRP Pass

2.1049 Occupied Bandwidth N/ANotwe 1
2.1051,24.238,2.1053,22.917,27.53 Conducted spurious emissions PagssNote 2
2.1051,24.238,2.1053,22.917, 27.53 Radiated Spurious Emission PassNote2
2.1051,24.238,2.1053,22.917,27.53 Band Edge PagsNote2

2.1055, 22.355,24.235, 27.54 Frequency Stability Pass
24.232,27.50 Peak to Average Ratio Pass

Note 1: No applicable performance criteria.

Note 2: Explanation of worst-case configuration The worst-case scenario for all measurements is based on the conducted
output power. Output power was measured on QPSK,16QAM modulations. It was found that QPSK was the worst case.
All testing was performed using QPSK modulations to represent the worst case unless otherwise stated. The test results

shown in the following sections represent the worst case emission.

Note 3: The prototype type is Catl.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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6.2. Conducted RF Power Output

Specifications: FCC Part 2.1046,22.913,24.232,27.50

DUT Serial Number: | IMEIL:865357069912010

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 22.913(a):The ERP of mobile transmitters and auxiliary test transmitters must

not exceed 7 watts.

According to Part 24.232(c):Mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to Part 27.50(b):Portable stations (hand-held devices) transmitting in the 746—757
MHz, 776788 MHz, and 805-806 MHz bands are limited to 3 watts ERP.

According to Part 27.50(c):Portable stations (hand-held devices) in the 600 MHz uplink band
and the 698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited
to 3 watts ERP.

According to Part 27.50(d):Fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz band and mobile and portable stations operating in the 1695-1710 MHz and
1755-1780 MHz bands are limited to 1 watt EIRP.

Measurement Uncertainty:

Item Uncertainty

Expanded Uncertainty 0.6 dB (k=2)

Test Setup:

During the test, the EUT was controlled via the Wireless Telecommunications Test Set to ensure max

power transmission and proper modulation

Universal Radio

Communication Tester EUT

Test Method:
The EUT is connected to the Universal Radio Communication Tester through the RF cable, and the average

power and peak power are obtained through the Universal Radio Communication Tester
Note: --

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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6.2.1 Conducted RF Power Output Results
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LTE band 2
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
1.4AMHz 1 RB low 1850.7 QPSK 23.13 28.65
1.4MHz 1 RB mid 1850.7 QPSK 23.15 28.70
1.4MHz 1 RB high 1850.7 QPSK 23.22 28.74
1.4MHz 50%,low 1850.7 QPSK 23.31 26.28
1.4AMHz 50% RB mid 1850.7 QPSK 23.30 28.38
1.4AMHz 50%,high 1850.7 QPSK 23.32 26.29
1.4AMHz 100% RB 1850.7 QPSK 22.22 28.47
1.4MHz 1 RB low 1850.7 16QAM 22.44 27.93
1.4MHz 1 RB mid 1850.7 16QAM 22.50 27.98
1.4MHz 1 RB high 1850.7 16QAM 22.46 27.99
1.4AMHz 50%,low 1850.7 16QAM 22.41 26.38
1.4AMHz 50% RB mid 1850.7 16QAM 22.44 28.93
1.4AMHz 50%,high 1850.7 16QAM 22.48 26.44
1.4MHz 100% RB 1850.7 16QAM 21.38 28.35
1.4MHz 1 RB low 1880 QPSK 23.20 28.99
1.4MHz 1 RB mid 1880 QPSK 23.22 28.97
1.4AMHz 1 RB high 1880 QPSK 23.18 28.94
1.4AMHz 50%,low 1880 QPSK 23.09 26.18
1.4AMHz 50% RB mid 1880 QPSK 23.13 29.01
1.4MHz 50%,high 1880 QPSK 23.18 26.26
1.4MHz 100% RB 1880 QPSK 22.29 28.08
1.4MHz 1 RB low 1880 16QAM 22.32 28.36
1.4AMHz 1 RB mid 1880 16QAM 22.40 28.37
1.4AMHz 1 RB high 1880 16QAM 22.35 28.35
1.4AMHz 50%,low 1880 16QAM 23.14 26.22
1.4MHz 50% RB mid 1880 16QAM 22.29 28.51
1.4MHz 50%,high 1880 16QAM 23.10 26.18
1.4MHz 100% RB 1880 16QAM 21.36 27.53
1.4AMHz 1 RB low 1909.3 QPSK 23.27 28.57
1.4AMHz 1 RB mid 1909.3 QPSK 23.28 28.62
1.4AMHz 1 RB high 1909.3 QPSK 23.25 28.59
1.4MHz 50%,low 1909.3 QPSK 23.34 26.25
1.4MHz 50% RB mid 1909.3 QPSK 23.26 28.40
1.4MHz 50%,high 1909.3 QPSK 23.41 26.31
1.4AMHz 100% RB 1909.3 QPSK 22.41 28.04

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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1.4MHz 1 RB low 1909.3 16QAM 22.47 27.36
1.4MHz 1 RB mid 1909.3 16QAM 22.49 27.33
1.4MHz 1 RB high 1909.3 16QAM 22.44 27.36
1.4MHz 50%,low 1909.3 16QAM 23.20 26.31
1.4MHz 50% RB mid 1909.3 16QAM 22.40 28.25
1.4MHz 50%,high 1909.3 16QAM 23.29 26.30
1.4MHz 100% RB 1909.3 16QAM 21.52 27.94
3MHz 1 RB low 1851.5 QPSK 23.10 27.74
3MHz 1 RB mid 1851.5 QPSK 23.43 28.03
3MHz 1 RB high 1851.5 QPSK 23.27 27.96
3MHz 50%,low 1851.5 QPSK 23.39 26.37
3MHz 50% RB mid 1851.5 QPSK 22.49 28.15
3MHz 50%,high 1851.5 QPSK 23.49 26.45
3MHz 100% RB 1851.5 QPSK 22.37 28.67
3MHz 1 RB low 1851.5 16QAM 22.45 27.87
3MHz 1 RB mid 1851.5 16QAM 22.71 28.11
3MHz 1 RB high 1851.5 16QAM 22.59 28.09
3MHz 50%,low 1851.5 16QAM 23.48 26.45
3MHz 50% RB mid 1851.5 16QAM 21.56 28.76
3MHz 50%,high 1851.5 16QAM 23.48 26.44
3MHz 100% RB 1851.5 16QAM 21.50 27.95
3MHz 1 RB low 1880 QPSK 23.11 28.87
3MHz 1 RB mid 1880 QPSK 23.23 28.91
3MHz 1 RB high 1880 QPSK 23.15 28.86
3MHz 50%,low 1880 QPSK 23.14 26.22
3MHz 50% RB mid 1880 QPSK 22.28 28.09
3MHz 50%,high 1880 QPSK 23.15 26.23
3MHz 100% RB 1880 QPSK 22.20 28.15
3MHz 1 RB low 1880 16QAM 22.22 28.25
3MHz 1 RB mid 1880 16QAM 22.37 28.35
3MHz 1 RB high 1880 16QAM 22.16 28.19
3MHz 50%,low 1880 16QAM 23.13 26.21
3MHz 50% RB mid 1880 16QAM 21.39 28.86
3MHz 50%,high 1880 16QAM 23.12 26.20
3MHz 100% RB 1880 16QAM 21.25 28.03
3MHz 1 RB low 1908.5 QPSK 23.39 28.65
3MHz 1 RB mid 1908.5 QPSK 23.40 28.62
3MHz 1 RB high 1908.5 QPSK 23.17 28.53

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965
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3MHz 50%,low 1908.5 QPSK 23.34 26.24
3MHz 50% RB mid 1908.5 QPSK 22.45 27.76
3MHz 50%,high 1908.5 QPSK 23.33 26.23
3MHz 100% RB 1908.5 QPSK 22.37 28.34
3MHz 1 RB low 1908.5 16QAM 22.44 27.36
3MHz 1 RB mid 1908.5 16QAM 22.54 27.40
3MHz 1 RB high 1908.5 16QAM 22.31 27.24
3MHz 50%,low 1908.5 16QAM 23.34 26.24
3MHz 50% RB mid 1908.5 16QAM 21.44 28.03
3MHz 50%,high 1908.5 16QAM 23.33 26.24
3MHz 100% RB 1908.5 16QAM 21.47 27.88
SMHz 1 RB low 1852.5 QPSK 23.51 28.28
SMHz 1 RB mid 1852.5 QPSK 23.66 28.50
5SMHz 1 RB high 1852.5 QPSK 23.53 28.54
SMHz 50%,low 1852.5 QPSK 22.49 28.43
SMHz 50% RB mid 1852.5 QPSK 22.53 28.51
SMHz 50%,high 1852.5 QPSK 22.50 28.54
SMHz 100% RB 1852.5 QPSK 22.49 28.44
5SMHz 1 RB low 1852.5 16QAM 22.38 27.70
5SMHz 1 RB mid 1852.5 16QAM 22.49 27.88
5SMHz 1 RB high 1852.5 16QAM 2243 27.91
SMHz 50%,low 1852.5 16QAM 21.52 28.45
SMHz 50% RB mid 1852.5 16QAM 21.59 28.45
5SMHz 50%,high 1852.5 16QAM 21.57 28.58
SMHz 100% RB 1852.5 16QAM 21.51 28.40
5SMHz 1 RB low 1880 QPSK 23.41 29.00
5SMHz 1 RB mid 1880 QPSK 23.34 28.90
5SMHz 1 RB high 1880 QPSK 23.17 28.78
SMHz 50%,low 1880 QPSK 22.29 28.74
5SMHz 50% RB mid 1880 QPSK 22.27 28.65
5SMHz 50%,high 1880 QPSK 22.25 28.65
SMHz 100% RB 1880 QPSK 22.23 28.95
5SMHz 1 RB low 1880 16QAM 22.40 28.58
5SMHz 1 RB mid 1880 16QAM 22.40 28.53
SMHz 1 RB high 1880 16QAM 22.27 28.42
5SMHz 50%,low 1880 16QAM 21.39 28.23
5SMHz 50% RB mid 1880 16QAM 21.37 28.18
SMHz 50%,high 1880 16QAM 21.35 28.16

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 16 of 496



&77I CAICT
e
Report No.: 24B02W000021-001-V1
SMHz 100% RB 1880 16QAM 21.44 28.64
5SMHz 1 RB low 1907.5 QPSK 23.42 28.16
5SMHz 1 RB mid 1907.5 QPSK 23.48 28.19
5SMHz 1 RB high 1907.5 QPSK 23.31 28.08
5SMHz 50%,low 1907.5 QPSK 22.56 28.71
SMHz 50% RB mid 1907.5 QPSK 22.50 28.53
SMHz 50%,high 1907.5 QPSK 22.49 28.52
SMHz 100% RB 1907.5 QPSK 22.45 28.24
5SMHz 1 RB low 1907.5 16QAM 22.77 28.01
5SMHz 1 RB mid 1907.5 16QAM 22.80 28.02
SMHz 1 RB high 1907.5 16QAM 22.62 27.91
SMHz 50%,low 1907.5 16QAM 21.66 28.23
5SMHz 50% RB mid 1907.5 16QAM 21.63 28.09
SMHz 50%,high 1907.5 16QAM 21.61 28.08
SMHz 100% RB 1907.5 16QAM 21.59 28.26
10MHz 1 RB low 1855 QPSK 23.45 27.98
10MHz 1 RB mid 1855 QPSK 23.40 28.12
10MHz 1 RB high 1855 QPSK 23.24 28.10
10MHz 50%,low 1855 QPSK 22.49 28.32
10MHz 50% RB mid 1855 QPSK 22.45 28.38
10MHz 50%,high 1855 QPSK 22.39 28.50
10MHz 100% RB 1855 QPSK 22.44 29.17
10MHz 1 RB low 1880 QPSK 23.41 29.02
10MHz 1 RB mid 1880 QPSK 23.44 29.00
10MHz 1 RB high 1880 QPSK 23.33 28.84
10MHz 50%,low 1880 QPSK 22.42 28.72
10MHz 50% RB mid 1880 QPSK 22.37 28.55
10MHz 50%,high 1880 QPSK 22.34 28.61
10MHz 100% RB 1880 QPSK 22.35 28.75
10MHz 1 RB low 1905 QPSK 23.42 28.81
10MHz 1 RB mid 1905 QPSK 23.43 28.62
10MHz 1 RB high 1905 QPSK 23.26 28.56
10MHz 50%,low 1905 QPSK 22.41 28.35
10MHz 50% RB mid 1905 QPSK 22.44 28.20
10MHz 50%,high 1905 QPSK 22.47 28.26
10MHz 100% RB 1905 QPSK 2245 28.87
15MHz 1 RB low 1857.5 QPSK 23.46 28.04
15MHz 1 RB mid 1857.5 QPSK 23.41 28.23
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15MHz 1 RB high 1857.5 QPSK 23.29 28.16
15MHz 50%,low 1857.5 QPSK 22.62 28.83
15MHz 50% RB mid 1857.5 QPSK 22.55 28.81
15MHz 50%,high 1857.5 QPSK 22.50 28.86
15MHz 100% RB 1857.5 QPSK 22.56 29.15
15MHz 1 RB low 1880 QPSK 23.58 29.16
15MHz 1 RB mid 1880 QPSK 23.42 28.98
15MHz 1 RB high 1880 QPSK 23.50 28.89
15MHz 50%,low 1880 QPSK 22.61 29.09
15MHz 50% RB mid 1880 QPSK 22.55 28.89
15MHz 50%,high 1880 QPSK 22.55 28.99
15MHz 100% RB 1880 QPSK 22.55 28.87
15MHz 1 RB low 1902.5 QPSK 23.56 28.97
15MHz 1 RB mid 1902.5 QPSK 23.51 28.60
15MHz 1 RB high 1902.5 QPSK 23.39 28.55
15MHz 50%,low 1902.5 QPSK 22.54 28.91
15MHz 50% RB mid 1902.5 QPSK 22.55 28.67
15MHz 50%,high 1902.5 QPSK 22.56 28.72
15MHz 100% RB 1902.5 QPSK 22.57 29.10
20MHz 1 RB low 1860 QPSK 23.63 28.81
20MHz 1 RB mid 1860 QPSK 23.52 29.15
20MHz 1 RB high 1860 QPSK 23.54 29.06
20MHz 50%,low 1860 QPSK 22.61 29.00
20MHz 50% RB mid 1860 QPSK 22.56 29.09
20MHz 50%,high 1860 QPSK 22.57 290.11
20MHz 100% RB 1860 QPSK 22.58 29.00
20MHz 1 RB low 1880 QPSK 23.45 28.89
20MHz 1 RB mid 1880 QPSK 23.51 28.88
20MHz 1 RB high 1880 QPSK 23.52 28.73
20MHz 50%,low 1880 QPSK 22.65 28.91
20MHz 50% RB mid 1880 QPSK 22.56 28.81
20MHz 50%,high 1880 QPSK 22.59 28.77
20MHz 100% RB 1880 QPSK 22.61 29.21
20MHz 1 RB low 1900 QPSK 23.67 28.62
20MHz 1 RB mid 1900 QPSK 23.60 28.40
20MHz 1 RB high 1900 QPSK 23.39 28.19
20MHz 50%,low 1900 QPSK 22.62 29.05
20MHz 50% RB mid 1900 QPSK 22.62 28.80
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20MHz 50%,high 1900 QPSK 22.60 28.88
20MHz 100% RB 1900 QPSK 22.62 28.92
LTE band 4
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
1.4MHz 1 RB low 1710.7 QPSK 22.97 29.00
1.4MHz 1 RB mid 1710.7 QPSK 22.94 29.01
1.4MHz 1 RB high 1710.7 QPSK 23.02 29.05
1.4AMHz 50%,low 1710.7 QPSK 23.01 26.03
1.4AMHz 50% RB mid 1710.7 QPSK 22.99 28.51
1.4AMHz 50%,high 1710.7 QPSK 23.04 26.05
1.4MHz 100% RB 1710.7 QPSK 22.02 28.50
1.4MHz 1 RB low 1710.7 16QAM 22.16 27.99
1.4MHz 1 RB mid 1710.7 16QAM 22.24 28.04
1.4AMHz 1 RB high 1710.7 16QAM 22.19 28.01
1.4AMHz 50%,low 1710.7 16QAM 23.05 26.07
1.4AMHz 50% RB mid 1710.7 16QAM 22.10 29.28
1.4MHz 50%,high 1710.7 16QAM 23.04 26.05
1.4MHz 100% RB 1710.7 16QAM 21.04 28.17
1.4MHz 1 RB low 1732.5 QPSK 23.22 29.01
1.4AMHz 1 RB mid 1732.5 QPSK 23.25 29.00
1.4AMHz 1 RB high 1732.5 QPSK 23.24 28.99
1.4AMHz 50%,low 1732.5 QPSK 23.15 26.20
1.4MHz 50% RB mid 1732.5 QPSK 23.17 29.05
1.4MHz 50%,high 1732.5 QPSK 23.12 26.16
1.4MHz 100% RB 1732.5 QPSK 22.27 28.04
1.4AMHz 1 RB low 1732.5 16QAM 22.29 28.33
1.4AMHz 1 RB mid 1732.5 16QAM 22.41 28.38
1.4AMHz 1 RB high 1732.5 16QAM 22.36 28.37
1.AMHz 50%,low 1732.5 16QAM 23.14 26.18
1.4MHz 50% RB mid 1732.5 16QAM 22.32 28.54
1.4MHz 50%,high 1732.5 16QAM 23.12 26.17
1.4AMHz 100% RB 1732.5 16QAM 21.41 27.55
1.4AMHz 1 RB low 1754.3 QPSK 2291 28.92
1.4AMHz 1 RB mid 1754.3 QPSK 22.93 28.95
1.4MHz 1 RB high 1754.3 QPSK 22.96 28.96
1.AMHz 50%,low 1754.3 QPSK 23.02 26.02
1.4MHz 50% RB mid 1754.3 QPSK 22.93 28.68
1.4AMHz 50%,high 1754.3 QPSK 23.02 26.02
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1.4MHz 100% RB 1754.3 QPSK 22.04 27.98
1.4MHz 1 RB low 1754.3 16QAM 22.11 27.31
1.4MHz 1 RB mid 1754.3 16QAM 22.21 27.36
1.4MHz 1 RB high 1754.3 16QAM 22.17 27.36
1.4MHz 50%,low 1754.3 16QAM 22.93 25.93
1.4MHz 50% RB mid 1754.3 16QAM 21.98 28.33
1.4MHz 50%,high 1754.3 16QAM 22.94 25.94
1.4MHz 100% RB 1754.3 16QAM 21.03 27.97
3MHz 1 RB low 1711.5 QPSK 22.63 27.62
3MHz 1 RB mid 1711.5 QPSK 22.85 27.81
3MHz 1 RB high 1711.5 QPSK 22.73 27.70
3MHz 50%,low 1711.5 QPSK 22.87 25.90
3MHz 50% RB mid 1711.5 QPSK 21.92 28.09
3MHz 50%,high 1711.5 QPSK 22.98 25.99
3MHz 100% RB 1711.5 QPSK 21.92 28.28
3MHz 1 RB low 1711.5 16QAM 22.10 27.87
3MHz 1 RB mid 1711.5 16QAM 22.27 28.02
3MHz 1 RB high 1711.5 16QAM 22.09 27.88
3MHz 50%,low 1711.5 16QAM 22.92 25.94
3MHz 50% RB mid 1711.5 16QAM 21.06 28.72
3MHz 50%,high 1711.5 16QAM 22.92 25.94
3MHz 100% RB 1711.5 16QAM 21.00 27.61
3MHz 1 RB low 1732.5 QPSK 23.10 28.92
3MHz 1 RB mid 1732.5 QPSK 23.28 29.01
3MHz 1 RB high 1732.5 QPSK 23.15 28.95
3MHz 50%,low 1732.5 QPSK 23.10 26.16
3MHz 50% RB mid 1732.5 QPSK 22.31 27.99
3MHz 50%,high 1732.5 QPSK 23.08 26.14
3MHz 100% RB 1732.5 QPSK 22.24 28.02
3MHz 1 RB low 1732.5 16QAM 22.19 28.22
3MHz 1 RB mid 1732.5 16QAM 22.42 28.42
3MHz 1 RB high 1732.5 16QAM 22.28 28.31
3MHz 50%,low 1732.5 16QAM 23.07 26.13
3MHz 50% RB mid 1732.5 16QAM 21.42 29.18
3MHz 50%,high 1732.5 16QAM 23.07 26.13
3MHz 100% RB 1732.5 16QAM 21.27 28.13
3MHz 1 RB low 1753.5 QPSK 22.83 28.86
3MHz 1 RB mid 1753.5 QPSK 23.00 28.98
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3MHz 1 RB high 1753.5 QPSK 22.84 28.90
3MHz 50%,low 1753.5 QPSK 22.94 25.94
3MHz 50% RB mid 1753.5 QPSK 22.05 27.80
3MHz 50%,high 1753.5 QPSK 22.96 25.97
3MHz 100% RB 1753.5 QPSK 21.98 28.02
3MHz 1 RB low 1753.5 16QAM 21.86 27.08
3MHz 1 RB mid 1753.5 16QAM 22.09 27.28
3MHz 1 RB high 1753.5 16QAM 21.95 27.18
3MHz 50%,low 1753.5 16QAM 22.86 25.86
3MHz 50% RB mid 1753.5 16QAM 21.02 28.01
3MHz 50%,high 1753.5 16QAM 22.86 25.87
3MHz 100% RB 1753.5 16QAM 21.05 27.61
5SMHz 1 RB low 1712.5 QPSK 23.08 28.36
5SMHz 1 RB mid 1712.5 QPSK 22.98 28.29
5SMHz 1 RB high 1712.5 QPSK 22.92 28.25
SMHz 50%,low 1712.5 QPSK 22.02 28.42
SMHz 50% RB mid 1712.5 QPSK 22.04 28.50
SMHz 50%,high 1712.5 QPSK 21.98 28.44
SMHz 100% RB 1712.5 QPSK 21.97 28.20
5SMHz 1 RB low 1712.5 16QAM 21.94 27.62
5SMHz 1 RB mid 1712.5 16QAM 21.95 27.63
5SMHz 1 RB high 1712.5 16QAM 21.87 27.55
SMHz 50%,low 1712.5 16QAM 21.11 28.48
SMHz 50% RB mid 1712.5 16QAM 21.14 28.49
SMHz 50%,high 1712.5 16QAM 21.12 28.54
SMHz 100% RB 1712.5 16QAM 21.11 28.03
5SMHz 1 RB low 1732.5 QPSK 23.31 29.01
5SMHz 1 RB mid 1732.5 QPSK 23.31 28.97
SMHz 1 RB high 1732.5 QPSK 23.33 29.02
5SMHz 50%,low 1732.5 QPSK 22.34 28.66
5SMHz 50% RB mid 1732.5 QPSK 22.35 28.66
SMHz 50%,high 1732.5 QPSK 22.39 28.67
SMHz 100% RB 1732.5 QPSK 22.33 28.71
5SMHz 1 RB low 1732.5 16QAM 2243 28.63
SMHz 1 RB mid 1732.5 16QAM 22.48 28.65
SMHz 1 RB high 1732.5 16QAM 22.51 28.69
5SMHz 50%,low 1732.5 16QAM 21.41 28.23
SMHz 50% RB mid 1732.5 16QAM 21.44 28.30
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SMHz 50%,high 1732.5 16QAM 21.48 28.31
SMHz 100% RB 1732.5 16QAM 21.47 28.79
5SMHz 1 RB low 1752.5 QPSK 23.03 28.32
5SMHz 1 RB mid 1752.5 QPSK 23.10 28.38
SMHz 1 RB high 1752.5 QPSK 23.07 28.38
SMHz 50%,low 1752.5 QPSK 22.10 28.80
SMHz 50% RB mid 1752.5 QPSK 22.16 28.78
SMHz 50%,high 1752.5 QPSK 22.17 28.79
SMHz 100% RB 1752.5 QPSK 22.11 28.23
5SMHz 1 RB low 1752.5 16QAM 22.44 28.13
SMHz 1 RB mid 1752.5 16QAM 22.52 28.20
SMHz 1 RB high 1752.5 16QAM 22.47 28.20
5SMHz 50%,low 1752.5 16QAM 21.15 28.06
SMHz 50% RB mid 1752.5 16QAM 21.21 28.09
SMHz 50%,high 1752.5 16QAM 21.23 28.17
SMHz 100% RB 1752.5 16QAM 21.13 27.98
10MHz 1 RB low 1715 QPSK 23.02 27.94
10MHz 1 RB mid 1715 QPSK 22.90 27.81
10MHz 1 RB high 1715 QPSK 22.88 27.80
10MHz 50%,low 1715 QPSK 22.05 28.35
10MHz 50% RB mid 1715 QPSK 22.02 28.34
10MHz 50%,high 1715 QPSK 21.97 28.48
10MHz 100% RB 1715 QPSK 21.99 28.40
10MHz 1 RB low 1732.5 QPSK 23.26 29.03
10MHz 1 RB mid 1732.5 QPSK 23.40 29.08
10MHz 1 RB high 1732.5 QPSK 23.48 29.12
10MHz 50%,low 1732.5 QPSK 22.38 28.57
10MHz 50% RB mid 1732.5 QPSK 2243 28.58
10MHz 50%,high 1732.5 QPSK 22.49 28.60
10MHz 100% RB 1732.5 QPSK 22.42 28.78
10MHz 1 RB low 1750 QPSK 23.30 29.17
10MHz 1 RB mid 1750 QPSK 23.13 29.05
10MHz 1 RB high 1750 QPSK 23.20 29.13
10MHz 50%,low 1750 QPSK 22.28 28.68
10MHz 50% RB mid 1750 QPSK 22.20 28.46
10MHz 50%,high 1750 QPSK 22.17 28.46
10MHz 100% RB 1750 QPSK 22.25 28.93
15MHz 1 RB low 1717.5 QPSK 22.92 27.91
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15MHz 1 RB mid 1717.5 QPSK 22.87 27.82
15MHz 1 RB high 1717.5 QPSK 22.92 27.81
15MHz 50%,low 1717.5 QPSK 22.04 28.71
15MHz 50% RB mid 1717.5 QPSK 22.10 28.54
15MHz 50%,high 1717.5 QPSK 22.13 28.60
15MHz 100% RB 1717.5 QPSK 22.12 28.78
15MHz 1 RB low 1732.5 QPSK 23.14 29.00
15MHz 1 RB mid 1732.5 QPSK 23.37 29.07
15MHz 1 RB high 1732.5 QPSK 23.49 29.12
15MHz 50%,low 1732.5 QPSK 2243 28.94
15MHz 50% RB mid 1732.5 QPSK 22.56 28.85
15MHz 50%,high 1732.5 QPSK 22.65 29.07
15MHz 100% RB 1732.5 QPSK 22.53 29.00
15MHz 1 RB low 1747.5 QPSK 23.56 29.24
15MHz 1 RB mid 1747.5 QPSK 23.55 29.18
15MHz 1 RB high 1747.5 QPSK 23.42 29.16
15MHz 50%,low 1747.5 QPSK 22.59 29.27
15MHz 50% RB mid 1747.5 QPSK 22.54 29.14
15MHz 50%,high 1747.5 QPSK 22.47 29.24
15MHz 100% RB 1747.5 QPSK 22.57 29.17
20MHz 1 RB low 1720 QPSK 23.11 29.02
20MHz 1 RB mid 1720 QPSK 23.02 28.87
20MHz 1 RB high 1720 QPSK 23.14 28.97
20MHz 50%,low 1720 QPSK 22.08 28.80
20MHz 50% RB mid 1720 QPSK 22.06 28.80
20MHz 50%,high 1720 QPSK 22.16 28.89
20MHz 100% RB 1720 QPSK 22.08 28.53
20MHz 1 RB low 1732.5 QPSK 23.19 28.89
20MHz 1 RB mid 1732.5 QPSK 23.46 28.94
20MHz 1 RB high 1732.5 QPSK 23.64 290.11
20MHz 50%,low 1732.5 QPSK 22.44 28.96
20MHz 50% RB mid 1732.5 QPSK 22.60 28.88
20MHz 50%,high 1732.5 QPSK 22.69 28.98
20MHz 100% RB 1732.5 QPSK 22.58 29.35
20MHz 1 RB low 1745 QPSK 23.54 28.86
20MHz 1 RB mid 1745 QPSK 23.55 28.70
20MHz 1 RB high 1745 QPSK 23.43 28.73
20MHz 50%,low 1745 QPSK 22.64 29.47
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20MHz 50% RB mid 1745 QPSK 22.64 29.19
20MHz 50%,high 1745 QPSK 22.54 29.38
20MHz 100% RB 1745 QPSK 22.63 29.00
LTE band 5
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
1.4MHz 1 RB low 824.7 QPSK 23.77 28.73
1.4MHz 1 RB mid 824.7 QPSK 23.84 28.82
1.4AMHz 1 RB high 824.7 QPSK 2391 28.87
1.4AMHz 50%,low 824.7 QPSK 2391 26.78
1.4AMHz 50% RB mid 824.7 QPSK 23.79 28.56
1.4MHz 50%,high 824.7 QPSK 23.97 26.84
1.4MHz 100% RB 824.7 QPSK 22.93 28.95
1.4MHz 1 RB low 824.7 16QAM 23.03 28.18
1.4AMHz 1 RB mid 824.7 16QAM 23.13 28.26
1.4AMHz 1 RB high 824.7 16QAM 23.12 28.31
1.4AMHz 50%,low 824.7 16QAM 23.97 26.84
1.4MHz 50% RB mid 824.7 16QAM 22.99 28.93
1.4MHz 50%,high 824.7 16QAM 23.96 26.82
1.4MHz 100% RB 824.7 16QAM 22.03 28.80
1.4AMHz 1 RB low 836.5 QPSK 23.65 28.89
1.4AMHz 1 RB mid 836.5 QPSK 23.69 28.80
1.4AMHz 1 RB high 836.5 QPSK 23.64 28.76
1.AMHz 50%,low 836.5 QPSK 23.65 26.67
1.AMHz 50% RB mid 836.5 QPSK 23.64 28.97
1.AMHz 50%,high 836.5 QPSK 23.63 26.64
1.4AMHz 100% RB 836.5 QPSK 22.82 28.63
1.4AMHz 1 RB low 836.5 16QAM 22.88 28.52
1.4AMHz 1 RB mid 836.5 16QAM 22.93 28.45
1.4MHz 1 RB high 836.5 16QAM 22.85 28.41
1.AMHz 50%,low 836.5 16QAM 23.65 26.66
1.AMHz 50% RB mid 836.5 16QAM 22.87 28.68
1.4AMHz 50%,high 836.5 16QAM 23.64 26.65
1.4AMHz 100% RB 836.5 16QAM 21.93 27.95
1.4AMHz 1 RB low 848.3 QPSK 23.66 28.70
1.4MHz 1 RB mid 848.3 QPSK 23.64 28.74
1.4MHz 1 RB high 848.3 QPSK 23.63 28.77
1.AMHz 50%,low 848.3 QPSK 23.72 26.61
1.4AMHz 50% RB mid 848.3 QPSK 23.63 28.63
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1.4MHz 50%,high 848.3 QPSK 23.79 26.67
1.4MHz 100% RB 848.3 QPSK 22.73 28.34
1.4MHz 1 RB low 848.3 16QAM 22.78 27.63
1.4MHz 1 RB mid 848.3 16QAM 22.86 27.68
1.4MHz 1 RB high 848.3 16QAM 22.81 27.71
1.4MHz 50%,low 848.3 16QAM 23.75 26.64
1.4MHz 50% RB mid 848.3 16QAM 22.76 28.47
1.4MHz 50%,high 848.3 16QAM 23.76 26.64
1.4MHz 100% RB 848.3 16QAM 21.76 28.37
3MHz 1 RB low 825.5 QPSK 23.43 27.91
3MHz 1 RB mid 825.5 QPSK 23.70 28.16
3MHz 1 RB high 825.5 QPSK 23.62 28.18
3MHz 50%,low 825.5 QPSK 23.90 26.78
3MHz 50% RB mid 825.5 QPSK 22.99 28.64
3MHz 50%,high 825.5 QPSK 23.86 26.75
3MHz 100% RB 825.5 QPSK 22.84 28.53
3MHz 1 RB low 825.5 16QAM 22.89 28.07
3MHz 1 RB mid 825.5 16QAM 23.17 28.35
3MHz 1 RB high 825.5 16QAM 23.06 28.37
3MHz 50%,low 825.5 16QAM 23.83 26.73
3MHz 50% RB mid 825.5 16QAM 21.94 28.84
3MHz 50%,high 825.5 16QAM 23.83 26.73
3MHz 100% RB 825.5 16QAM 21.85 28.36
3MHz 1 RB low 836.5 QPSK 23.60 28.92
3MHz 1 RB mid 836.5 QPSK 23.77 28.84
3MHz 1 RB high 836.5 QPSK 23.54 28.65
3MHz 50%,low 836.5 QPSK 23.59 26.61
3MHz 50% RB mid 836.5 QPSK 22.87 28.36
3MHz 50%,high 836.5 QPSK 23.58 26.60
3MHz 100% RB 836.5 QPSK 22.81 28.51
3MHz 1 RB low 836.5 16QAM 22.83 28.53
3MHz 1 RB mid 836.5 16QAM 22.96 28.50
3MHz 1 RB high 836.5 16QAM 22.77 28.31
3MHz 50%,low 836.5 16QAM 23.59 26.61
3MHz 50% RB mid 836.5 16QAM 21.95 28.96
3MHz 50%,high 836.5 16QAM 23.60 26.62
3MHz 100% RB 836.5 16QAM 21.82 28.40
3MHz 1 RB low 847.5 QPSK 23.64 28.58
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3MHz 1 RB mid 847.5 QPSK 23.75 28.74
3MHz 1 RB high 847.5 QPSK 23.59 28.77
3MHz 50%,low 847.5 QPSK 23.72 26.60
3MHz 50% RB mid 847.5 QPSK 22.80 28.15
3MHz 50%,high 847.5 QPSK 23.73 26.61
3MHz 100% RB 847.5 QPSK 22.76 28.81
3MHz 1 RB low 847.5 16QAM 22.75 27.56
3MHz 1 RB mid 847.5 16QAM 22.94 27.73
3MHz 1 RB high 847.5 16QAM 22.76 27.65
3MHz 50%,low 847.5 16QAM 23.75 26.63
3MHz 50% RB mid 847.5 16QAM 21.79 28.25
3MHz 50%,high 847.5 16QAM 23.76 26.64
3MHz 100% RB 847.5 16QAM 21.82 28.61
5SMHz 1 RB low 826.5 QPSK 23.86 28.42
5SMHz 1 RB mid 826.5 QPSK 23.97 28.67
5SMHz 1 RB high 826.5 QPSK 24.01 28.86
SMHz 50%,low 826.5 QPSK 23.15 28.79
5SMHz 50% RB mid 826.5 QPSK 23.16 28.85
5SMHz 50%,high 826.5 QPSK 23.15 29.01
SMHz 100% RB 826.5 QPSK 23.12 28.98
5SMHz 1 RB low 826.5 16QAM 22.96 28.04
5SMHz 1 RB mid 826.5 16QAM 23.10 28.26
SMHz 1 RB high 826.5 16QAM 23.11 28.40
5SMHz 50%,low 826.5 16QAM 22.12 28.74
5SMHz 50% RB mid 826.5 16QAM 22.17 28.83
SMHz 50%,high 826.5 16QAM 22.19 28.99
SMHz 100% RB 826.5 16QAM 22.14 28.83
5SMHz 1 RB low 836.5 QPSK 23.85 29.10
SMHz 1 RB mid 836.5 QPSK 23.83 28.83
SMHz 1 RB high 836.5 QPSK 23.67 28.57
5SMHz 50%,low 836.5 QPSK 22.95 28.99
SMHz 50% RB mid 836.5 QPSK 22.92 28.80
SMHz 50%,high 836.5 QPSK 22.89 28.76
SMHz 100% RB 836.5 QPSK 22.92 28.93
SMHz 1 RB low 836.5 16QAM 23.11 28.90
5SMHz 1 RB mid 836.5 16QAM 23.04 28.66
SMHz 1 RB high 836.5 16QAM 22.96 28.43
SMHz 50%,low 836.5 16QAM 22.00 28.61
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SMHz 50% RB mid 836.5 16QAM 21.98 28.45
SMHz 50%,high 836.5 16QAM 21.96 28.44
SMHz 100% RB 836.5 16QAM 22.03 29.12
5SMHz 1 RB low 846.5 QPSK 23.86 28.21
5SMHz 1 RB mid 846.5 QPSK 23.85 28.31
SMHz 1 RB high 846.5 QPSK 23.79 28.43
SMHz 50%,low 846.5 QPSK 22.89 28.84
SMHz 50% RB mid 846.5 QPSK 22.89 28.76
SMHz 50%,high 846.5 QPSK 22.89 28.93
SMHz 100% RB 846.5 QPSK 22.88 28.66
5SMHz 1 RB low 846.5 16QAM 23.16 28.08
SMHz 1 RB mid 846.5 16QAM 23.18 28.19
SMHz 1 RB high 846.5 16QAM 23.13 28.30
SMHz 50%,low 846.5 16QAM 21.99 28.36
SMHz 50% RB mid 846.5 16QAM 21.99 28.29
SMHz 50%,high 846.5 16QAM 21.99 28.38
SMHz 100% RB 846.5 16QAM 21.92 28.32
10MHz 1 RB low 829 QPSK 23.85 28.75
10MHz 1 RB mid 829 QPSK 24.08 29.30
10MHz 1 RB high 829 QPSK 24.03 29.27
10MHz 50%,low 829 QPSK 23.09 28.85
10MHz 50% RB mid 829 QPSK 23.13 28.96
10MHz 50%,high 829 QPSK 23.09 29.16
10MHz 100% RB 829 QPSK 23.10 29.40
10MHz 1 RB low 836.5 QPSK 24.01 29.48
10MHz 1 RB mid 836.5 QPSK 23.81 29.02
10MHz 1 RB high 836.5 QPSK 23.52 28.43
10MHz 50%,low 836.5 QPSK 23.05 29.08
10MHz 50% RB mid 836.5 QPSK 22.98 28.78
10MHz 50%,high 836.5 QPSK 22.89 28.53
10MHz 100% RB 836.5 QPSK 22.97 29.33
10MHz 1 RB low 844 QPSK 2391 28.10
10MHz 1 RB mid 844 QPSK 23.81 27.91
10MHz 1 RB high 844 QPSK 23.78 28.11
10MHz 50%,low 844 QPSK 23.00 28.45
10MHz 50% RB mid 844 QPSK 22.95 28.25
10MHz 50%,high 844 QPSK 22.93 28.40
10MHz 100% RB 844 QPSK 22.97 29.25
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LTE band 12
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
1.4AMHz 1 RB low 699.7 QPSK 24.22 29.40
1.4AMHz 1 RB mid 699.7 QPSK 24.25 29.29
1.4AMHz 1 RB high 699.7 QPSK 24.25 29.27
1.AMHz 50%,low 699.7 QPSK 24.41 27.35
1.AMHz 50% RB mid 699.7 QPSK 24.40 29.46
1.AMHz 50%,high 699.7 QPSK 24.37 27.30
1.4AMHz 100% RB 699.7 QPSK 23.55 28.97
1.4AMHz 1 RB low 699.7 16QAM 23.48 28.99
1.4AMHz 1 RB mid 699.7 16QAM 23.66 28.99
1.4MHz 1 RB high 699.7 16QAM 23.54 28.92
1.AMHz 50%,low 699.7 16QAM 24.41 27.35
1.AMHz 50% RB mid 699.7 16QAM 23.56 29.16
1.4AMHz 50%,high 699.7 16QAM 24.33 27.26
1.4AMHz 100% RB 699.7 16QAM 22.61 28.41
1.4AMHz 1 RB low 707.5 QPSK 23.43 29.12
1.4MHz 1 RB mid 707.5 QPSK 23.53 29.18
1.4MHz 1 RB high 707.5 QPSK 23.62 29.20
1.AMHz 50%,low 707.5 QPSK 23.60 26.51
1.4AMHz 50% RB mid 707.5 QPSK 23.48 28.87
1.4AMHz 50%,high 707.5 QPSK 23.59 26.49
1.4AMHz 100% RB 707.5 QPSK 22.58 28.35
1.4MHz 1 RB low 707.5 16QAM 22.56 27.56
1.4MHz 1 RB mid 707.5 16QAM 22.78 27.73
1.4MHz 1 RB high 707.5 16QAM 22.77 27.74
1.4AMHz 50%,low 707.5 16QAM 23.62 26.51
1.4AMHz 50% RB mid 707.5 16QAM 22.63 28.71
1.4AMHz 50%,high 707.5 16QAM 23.60 26.50
1.AMHz 100% RB 707.5 16QAM 21.60 28.15
1.4MHz 1 RB low 715.3 QPSK 24.13 28.81
1.4MHz 1 RB mid 715.3 QPSK 23.99 28.65
1.4AMHz 1 RB high 715.3 QPSK 23.94 28.55
1.4AMHz 50%,low 715.3 QPSK 24.12 26.87
1.4AMHz 50% RB mid 715.3 QPSK 24.06 28.51
1.4MHz 50%,high 715.3 QPSK 24.10 26.85
1.AMHz 100% RB 715.3 QPSK 23.09 28.82
1.4MHz 1 RB low 715.3 16QAM 23.25 28.21
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1.4MHz 1 RB mid 715.3 16QAM 23.27 28.17
1.4MHz 1 RB high 715.3 16QAM 23.16 28.07
1.4MHz 50%,low 715.3 16QAM 24.15 26.90
1.4MHz 50% RB mid 715.3 16QAM 23.20 28.90
1.4MHz 50%,high 715.3 16QAM 24.14 26.89
1.4MHz 100% RB 715.3 16QAM 22.16 28.82
3MHz 1 RB low 700.5 QPSK 24.16 28.63
3MHz 1 RB mid 700.5 QPSK 24.59 28.88
3MHz 1 RB high 700.5 QPSK 24.21 28.66
3MHz 50%,low 700.5 QPSK 24.50 27.35
3MHz 50% RB mid 700.5 QPSK 23.53 29.16
3MHz 50%,high 700.5 QPSK 24.48 27.33
3MHz 100% RB 700.5 QPSK 23.42 29.33
3MHz 1 RB low 700.5 16QAM 23.48 28.69
3MHz 1 RB mid 700.5 16QAM 2391 28.97
3MHz 1 RB high 700.5 16QAM 23.65 28.83
3MHz 50%,low 700.5 16QAM 24.44 27.30
3MHz 50% RB mid 700.5 16QAM 22.76 29.53
3MHz 50%,high 700.5 16QAM 24.46 27.31
3MHz 100% RB 700.5 16QAM 22.68 29.00
3MHz 1 RB low 707.5 QPSK 23.13 28.78
3MHz 1 RB mid 707.5 QPSK 23.54 28.98
3MHz 1 RB high 707.5 QPSK 23.49 28.92
3MHz 50%,low 707.5 QPSK 23.26 26.27
3MHz 50% RB mid 707.5 QPSK 22.51 28.16
3MHz 50%,high 707.5 QPSK 23.26 26.27
3MHz 100% RB 707.5 QPSK 22.41 28.10
3MHz 1 RB low 707.5 16QAM 22.19 28.12
3MHz 1 RB mid 707.5 16QAM 22.66 28.44
3MHz 1 RB high 707.5 16QAM 22.56 28.34
3MHz 50%,low 707.5 16QAM 23.22 26.23
3MHz 50% RB mid 707.5 16QAM 21.60 290.11
3MHz 50%,high 707.5 16QAM 23.27 26.27
3MHz 100% RB 707.5 16QAM 21.42 28.30
3MHz 1 RB low 714.5 QPSK 24.17 29.02
3MHz 1 RB mid 714.5 QPSK 24.09 28.85
3MHz 1 RB high 714.5 QPSK 23.78 28.54
3MHz 50%,low 714.5 QPSK 24.18 26.95
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3MHz 50% RB mid 714.5 QPSK 23.17 28.12
3MHz 50%,high 714.5 QPSK 24.20 26.97
3MHz 100% RB 714.5 QPSK 23.19 28.72
3MHz 1 RB low 714.5 16QAM 23.32 27.97
3MHz 1 RB mid 714.5 16QAM 23.25 27.84
3MHz 1 RB high 714.5 16QAM 22.95 27.56
3MHz 50%,low 714.5 16QAM 24.11 26.89
3MHz 50% RB mid 714.5 16QAM 22.18 28.41
3MHz 50%,high 714.5 16QAM 24.11 26.90
3MHz 100% RB 714.5 16QAM 22.23 28.35
5SMHz 1 RB low 701.5 QPSK 24.38 29.06
SMHz 1 RB mid 701.5 QPSK 24.53 29.14
SMHz 1 RB high 701.5 QPSK 24.06 28.92
SMHz 50%,low 701.5 QPSK 23.60 29.24
SMHz 50% RB mid 701.5 QPSK 23.57 29.17
SMHz 50%,high 701.5 QPSK 23.38 29.17
SMHz 100% RB 701.5 QPSK 23.57 29.35
5SMHz 1 RB low 701.5 16QAM 23.55 28.65
SMHz 1 RB mid 701.5 16QAM 23.55 28.65
5SMHz 1 RB high 701.5 16QAM 23.14 28.40
SMHz 50%,low 701.5 16QAM 22.76 29.36
SMHz 50% RB mid 701.5 16QAM 22.77 29.26
SMHz 50%,high 701.5 16QAM 22.60 29.31
5SMHz 100% RB 701.5 16QAM 22.67 29.08
5SMHz 1 RB low 707.5 QPSK 23.51 29.02
5SMHz 1 RB mid 707.5 QPSK 23.65 29.00
5SMHz 1 RB high 707.5 QPSK 23.83 28.98
SMHz 50%,low 707.5 QPSK 22.45 28.72
SMHz 50% RB mid 707.5 QPSK 22.55 28.70
5SMHz 50%,high 707.5 QPSK 22.76 28.88
5SMHz 100% RB 707.5 QPSK 22.61 28.88
5SMHz 1 RB low 707.5 16QAM 22.61 28.63
5SMHz 1 RB mid 707.5 16QAM 22.80 28.68
5SMHz 1 RB high 707.5 16QAM 23.14 28.78
SMHz 50%,low 707.5 16QAM 21.50 28.17
5SMHz 50% RB mid 707.5 16QAM 21.62 28.21
5SMHz 50%,high 707.5 16QAM 21.80 28.42
SMHz 100% RB 707.5 16QAM 21.71 28.79
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5MHz 1 RB low 713.5 QPSK 24.25 28.68
5MHz 1 RB mid 713.5 QPSK 24.36 28.66
5MHz 1 RB high 713.5 QPSK 24.04 28.28
5MHz 50%,low 713.5 QPSK 23.45 29.30
5MHz 50% RB mid 713.5 QPSK 23.38 29.00
5MHz 50%,high 713.5 QPSK 23.27 29.01
5MHz 100% RB 713.5 QPSK 23.29 28.86
5MHz 1 RB low 713.5 16QAM 23.47 28.47
5MHz 1 RB mid 713.5 16QAM 23.65 28.49
5MHz 1 RB high 713.5 16QAM 23.33 28.16
5MHz 50%,low 713.5 16QAM 22.48 28.62
SMHz 50% RB mid 713.5 16QAM 22.52 28.54
5MHz 50%,high 713.5 16QAM 22.43 28.58
5MHz 100% RB 713.5 16QAM 22.41 28.84
10MHz 1 RB low 704 QPSK 24.30 28.70
10MHz 1 RB mid 704 QPSK 23.70 28.29
10MHz 1 RB high 704 QPSK 23.75 28.30
10MHz 50%,low 704 QPSK 23.30 29.02
10MHz 50% RB mid 704 QPSK 22.89 28.82
10MHz 50%,high 704 QPSK 22.75 28.91
10MHz 100% RB 704 QPSK 23.05 29.80
10MHz 1 RB low 707.5 QPSK 24.10 29.35
10MHz 1 RB mid 707.5 QPSK 23.68 29.07
10MHz 1 RB high 707.5 QPSK 24.13 28.89
10MHz 50%,low 707.5 QPSK 22.69 28.86
10MHz 50% RB mid 707.5 QPSK 22.72 28.73
10MHz 50%,high 707.5 QPSK 23.08 28.76
10MHz 100% RB 707.5 QPSK 23.00 29.48
10MHz 1 RB low 711 QPSK 23.54 29.22
10MHz 1 RB mid 711 QPSK 24.21 29.09
10MHz 1 RB high 711 QPSK 24.11 28.70
10MHz 50%,low 711 QPSK 23.09 28.92
10MHz 50% RB mid 711 QPSK 23.30 28.80
10MHz 50%,high 711 QPSK 23.38 28.84
10MHz 100% RB 711 QPSK 23.25 29.03
LTE band 13
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
SMHz 1 RB low 779.5 QPSK 22.70 27.25
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SMHz 1 RB mid 779.5 QPSK 22.75 27.65
SMHz 1 RB high 779.5 QPSK 22.77 27.66
SMHz 50%,low 779.5 QPSK 22.83 28.30
SMHz 50% RB mid 779.5 QPSK 22.78 28.37
5SMHz 50%,high 779.5 QPSK 22.87 28.55
SMHz 100% RB 779.5 QPSK 22.93 29.01
SMHz 1 RB low 779.5 16QAM 22.84 2743
5SMHz 1 RB mid 779.5 16QAM 22.81 27.87
5SMHz 1 RB high 779.5 16QAM 22.87 27.88
SMHz 50%,low 779.5 16QAM 22.92 28.82
5SMHz 50% RB mid 779.5 16QAM 2291 28.93
SMHz 50%,high 779.5 16QAM 22.92 29.15
5SMHz 100% RB 779.5 16QAM 22.85 28.94
5SMHz 1 RB low 782 QPSK 23.18 28.35
5SMHz 1 RB mid 782 QPSK 23.04 28.19
5SMHz 1 RB high 782 QPSK 22.97 28.24
SMHz 50%,low 782 QPSK 23.10 28.75
5SMHz 50% RB mid 782 QPSK 23.04 28.55
5SMHz 50%,high 782 QPSK 22.96 28.58
SMHz 100% RB 782 QPSK 23.01 28.91
5SMHz 1 RB low 782 16QAM 22.64 21.90
5SMHz 1 RB mid 782 16QAM 23.04 28.41
SMHz 1 RB high 782 16QAM 22.96 28.46
5SMHz 50%,low 782 16QAM 23.02 28.95
5SMHz 50% RB mid 782 16QAM 23.01 28.77
SMHz 50%,high 782 16QAM 22.98 28.84
SMHz 100% RB 782 16QAM 23.06 29.57
5SMHz 1 RB low 784.5 QPSK 23.10 27.90
SMHz 1 RB mid 784.5 QPSK 23.11 28.00
SMHz 1 RB high 784.5 QPSK 23.04 27.94
5SMHz 50%,low 784.5 QPSK 23.00 28.88
SMHz 50% RB mid 784.5 QPSK 22.99 28.80
SMHz 50%,high 784.5 QPSK 22.97 28.88
SMHz 100% RB 784.5 QPSK 23.02 28.66
SMHz 1 RB low 784.5 16QAM 22.69 24.40
SMHz 1 RB mid 784.5 16QAM 22.77 27.99
SMHz 1 RB high 784.5 16QAM 22.58 28.08
SMHz 50%,low 784.5 16QAM 23.08 28.99
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5MHz 50% RB mid 784.5 16QAM 23.08 28.96
5MHz 50%,high 784.5 16QAM 23.05 29.06
5MHz 100% RB 784.5 16QAM 23.00 29.15
10MHz 1 RB low 782 QPSK 23.23 27.35
10MHz 1 RB mid 782 QPSK 22.95 27.39
10MHz 1 RB high 782 QPSK 23.01 27.52
10MHz 50%,low 782 QPSK 23.11 28.50
10MHz 50% RB mid 782 QPSK 23.14 28.60
10MHz 50%,high 782 QPSK 23.04 28.70
10MHz 100% RB 782 QPSK 23.22 29.14
LTE band 66
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
1.4MHz 1 RB low 1710.7 QPSK 23.21 29.23
1.4AMHz 1 RB mid 1710.7 QPSK 23.10 29.15
1.4AMHz 1 RB high 1710.7 QPSK 23.05 29.10
1.4AMHz 50%,low 1710.7 QPSK 23.13 26.14
1.4MHz 50% RB mid 1710.7 QPSK 23.00 28.55
1.4MHz 50%,high 1710.7 QPSK 23.15 26.17
1.4MHz 100% RB 1710.7 QPSK 22.11 28.63
1.4AMHz 1 RB low 1710.7 16QAM 22.28 28.10
1.4AMHz 1 RB mid 1710.7 16QAM 22.33 28.13
1.4AMHz 1 RB high 1710.7 16QAM 22.28 28.10
1.AMHz 50%,low 1710.7 16QAM 23.14 26.16
1.4MHz 50% RB mid 1710.7 16QAM 22.20 29.37
1.4MHz 50%,high 1710.7 16QAM 23.10 26.12
1.4AMHz 100% RB 1710.7 16QAM 21.17 28.34
1.4AMHz 1 RB low 1745 QPSK 23.53 29.18
1.4AMHz 1 RB mid 1745 QPSK 23.49 29.12
1.4MHz 1 RB high 1745 QPSK 23.49 29.13
1.AMHz 50%,low 1745 QPSK 23.45 26.50
1.4MHz 50% RB mid 1745 QPSK 23.47 29.24
1.4AMHz 50%,high 1745 QPSK 23.43 26.48
1.4AMHz 100% RB 1745 QPSK 22.48 28.23
1.4AMHz 1 RB low 1745 16QAM 22.54 28.53
1.4MHz 1 RB mid 1745 16QAM 22.60 28.53
1.4MHz 1 RB high 1745 16QAM 22.55 28.52
1.AMHz 50%,low 1745 16QAM 23.47 26.51
1.4AMHz 50% RB mid 1745 16QAM 22.54 28.71
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1.4MHz 50%,high 1745 16QAM 23.46 26.51
1.4MHz 100% RB 1745 16QAM 21.65 27.79
1.4MHz 1 RB low 1779.3 QPSK 23.22 29.08
1.4MHz 1 RB mid 1779.3 QPSK 23.13 28.99
1.4MHz 1 RB high 1779.3 QPSK 23.23 29.02
1.4MHz 50%,low 1779.3 QPSK 23.31 26.26
1.4MHz 50% RB mid 1779.3 QPSK 23.20 28.77
1.4MHz 50%,high 1779.3 QPSK 23.29 26.24
1.4MHz 100% RB 1779.3 QPSK 22.20 28.05
1.4MHz 1 RB low 1779.3 16QAM 22.32 27.43
1.4MHz 1 RB mid 1779.3 16QAM 22.34 27.40
1.4MHz 1 RB high 1779.3 16QAM 22.27 27.38
1.4MHz 50%,low 1779.3 16QAM 23.31 26.27
1.4MHz 50% RB mid 1779.3 16QAM 22.25 28.47
1.4MHz 50%,high 1779.3 16QAM 23.30 26.25
1.4MHz 100% RB 1779.3 16QAM 21.31 28.12
3MHz 1 RB low 1711.5 QPSK 22.80 27.77
3MHz 1 RB mid 1711.5 QPSK 22.94 27.90
3MHz 1 RB high 1711.5 QPSK 22.80 27.77
3MHz 50%,low 1711.5 QPSK 22.95 25.97
3MHz 50% RB mid 1711.5 QPSK 22.14 28.31
3MHz 50%,high 1711.5 QPSK 23.03 26.06
3MHz 100% RB 1711.5 QPSK 22.01 28.30
3MHz 1 RB low 1711.5 16QAM 22.15 27.93
3MHz 1 RB mid 1711.5 16QAM 22.37 28.11
3MHz 1 RB high 1711.5 16QAM 22.16 27.96
3MHz 50%,low 1711.5 16QAM 22.99 26.01
3MHz 50% RB mid 1711.5 16QAM 21.18 28.84
3MHz 50%,high 1711.5 16QAM 22.99 26.01
3MHz 100% RB 1711.5 16QAM 21.10 27.71
3MHz 1 RB low 1745 QPSK 23.36 29.06
3MHz 1 RB mid 1745 QPSK 23.49 290.11
3MHz 1 RB high 1745 QPSK 23.35 29.06
3MHz 50%,low 1745 QPSK 23.32 26.39
3MHz 50% RB mid 1745 QPSK 22.43 28.10
3MHz 50%,high 1745 QPSK 23.32 26.38
3MHz 100% RB 1745 QPSK 22.38 28.19
3MHz 1 RB low 1745 16QAM 22.37 28.37
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3MHz 1 RB mid 1745 16QAM 22.54 28.50
3MHz 1 RB high 1745 16QAM 22.39 28.40
3MHz 50%,low 1745 16QAM 23.33 26.40
3MHz 50% RB mid 1745 16QAM 21.58 29.18
3MHz 50%,high 1745 16QAM 23.34 26.40
3MHz 100% RB 1745 16QAM 21.43 28.17
3MHz 1 RB low 1778.5 QPSK 23.09 29.02
3MHz 1 RB mid 1778.5 QPSK 23.23 29.08
3MHz 1 RB high 1778.5 QPSK 23.12 28.95
3MHz 50%,low 1778.5 QPSK 23.21 26.16
3MHz 50% RB mid 1778.5 QPSK 22.25 27.80
3MHz 50%,high 1778.5 QPSK 23.21 26.17
3MHz 100% RB 1778.5 QPSK 22.18 28.24
3MHz 1 RB low 1778.5 16QAM 22.15 27.30
3MHz 1 RB mid 1778.5 16QAM 22.38 27.48
3MHz 1 RB high 1778.5 16QAM 22.19 27.30
3MHz 50%,low 1778.5 16QAM 23.21 26.17
3MHz 50% RB mid 1778.5 16QAM 21.30 28.24
3MHz 50%,high 1778.5 16QAM 23.22 26.17
3MHz 100% RB 1778.5 16QAM 21.32 27.89
5SMHz 1 RB low 1712.5 QPSK 23.15 28.43
5SMHz 1 RB mid 1712.5 QPSK 23.20 28.48
SMHz 1 RB high 1712.5 QPSK 23.03 28.34
5SMHz 50%,low 1712.5 QPSK 22.19 28.46
5SMHz 50% RB mid 1712.5 QPSK 22.19 28.50
SMHz 50%,high 1712.5 QPSK 22.15 28.46
SMHz 100% RB 1712.5 QPSK 22.17 28.81
5SMHz 1 RB low 1712.5 16QAM 22.09 27.75
SMHz 1 RB mid 1712.5 16QAM 22.11 27.77
SMHz 1 RB high 1712.5 16QAM 22.04 27.69
5SMHz 50%,low 1712.5 16QAM 21.29 28.65
SMHz 50% RB mid 1712.5 16QAM 21.30 28.64
SMHz 50%,high 1712.5 16QAM 21.30 28.71
SMHz 100% RB 1712.5 16QAM 21.27 28.21
SMHz 1 RB low 1745 QPSK 23.66 29.21
SMHz 1 RB mid 1745 QPSK 23.62 29.14
SMHz 1 RB high 1745 QPSK 23.54 29.14
SMHz 50%,low 1745 QPSK 22.56 28.99
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SMHz 50% RB mid 1745 QPSK 22.61 28.94
SMHz 50%,high 1745 QPSK 22.71 29.07
SMHz 100% RB 1745 QPSK 22.67 29.07
5SMHz 1 RB low 1745 16QAM 22.82 28.91
SMHz 1 RB mid 1745 16QAM 22.80 28.87
SMHz 1 RB high 1745 16QAM 22.77 28.87
SMHz 50%,low 1745 16QAM 21.71 28.50
SMHz 50% RB mid 1745 16QAM 21.67 28.44
SMHz 50%,high 1745 16QAM 21.71 28.46
SMHz 100% RB 1745 16QAM 21.73 29.03
5SMHz 1 RB low 17717.5 QPSK 23.26 28.51
SMHz 1 RB mid 17717.5 QPSK 23.41 28.58
SMHz 1 RB high 17717.5 QPSK 23.33 28.47
SMHz 50%,low 1777.5 QPSK 22.27 29.11
SMHz 50% RB mid 1777.5 QPSK 22.33 290.11
SMHz 50%,high 1777.5 QPSK 22.36 29.12
SMHz 100% RB 17717.5 QPSK 22.29 27.97
SMHz 1 RB low 1777.5 16QAM 22.55 28.21
SMHz 1 RB mid 1777.5 16QAM 22.66 28.26
5SMHz 1 RB high 1777.5 16QAM 22.58 28.18
SMHz 50%,low 1777.5 16QAM 21.43 28.40
SMHz 50% RB mid 1777.5 16QAM 21.49 28.39
SMHz 50%,high 17717.5 16QAM 21.52 28.49
5SMHz 100% RB 1777.5 16QAM 21.42 28.42
10MHz 1 RB low 1715 QPSK 23.07 28.00
10MHz 1 RB mid 1715 QPSK 23.08 27.98
10MHz 1 RB high 1715 QPSK 22.92 27.83
10MHz 50%,low 1715 QPSK 22.33 28.59
10MHz 50% RB mid 1715 QPSK 22.28 28.56
10MHz 50%,high 1715 QPSK 22.18 28.48
10MHz 100% RB 1715 QPSK 22.24 29.19
10MHz 1 RB low 1745 QPSK 23.63 29.22
10MHz 1 RB mid 1745 QPSK 23.71 29.25
10MHz 1 RB high 1745 QPSK 23.61 29.21
10MHz 50%,low 1745 QPSK 22.73 28.89
10MHz 50% RB mid 1745 QPSK 22.74 28.79
10MHz 50%,high 1745 QPSK 22.70 28.82
10MHz 100% RB 1745 QPSK 22.73 28.93
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10MHz 1 RB low 1775 QPSK 23.34 29.32
10MHz 1 RB mid 1775 QPSK 23.30 29.19
10MHz 1 RB high 1775 QPSK 23.40 29.15
10MHz 50%,low 1775 QPSK 22.39 28.73
10MHz 50% RB mid 1775 QPSK 22.40 28.73
10MHz 50%,high 1775 QPSK 22.46 28.73
10MHz 100% RB 1775 QPSK 2243 28.84
15MHz 1 RB low 1717.5 QPSK 23.07 28.06
15MHz 1 RB mid 1717.5 QPSK 23.03 27.97
15MHz 1 RB high 1717.5 QPSK 22.94 27.85
15MHz 50%,low 1717.5 QPSK 22.40 29.01
15MHz 50% RB mid 1717.5 QPSK 22.29 28.71
15MHz 50%,high 1717.5 QPSK 22.25 28.73
15MHz 100% RB 1717.5 QPSK 22.29 28.95
15MHz 1 RB low 1745 QPSK 23.63 29.29
15MHz 1 RB mid 1745 QPSK 23.70 29.23
15MHz 1 RB high 1745 QPSK 23.47 29.15
15MHz 50%,low 1745 QPSK 22.74 29.14
15MHz 50% RB mid 1745 QPSK 22.74 29.08
15MHz 50%,high 1745 QPSK 22.68 29.20
15MHz 100% RB 1745 QPSK 22.71 29.05
15MHz 1 RB low 1772.5 QPSK 23.16 29.08
15MHz 1 RB mid 1772.5 QPSK 23.40 29.14
15MHz 1 RB high 1772.5 QPSK 23.48 29.10
15MHz 50%,low 1772.5 QPSK 2243 29.22
15MHz 50% RB mid 1772.5 QPSK 22.53 29.15
15MHz 50%,high 1772.5 QPSK 22.58 29.29
15MHz 100% RB 1772.5 QPSK 22.50 29.05
20MHz 1 RB low 1720 QPSK 23.33 29.19
20MHz 1 RB mid 1720 QPSK 23.12 28.97
20MHz 1 RB high 1720 QPSK 23.13 28.97
20MHz 50%,low 1720 QPSK 22.29 29.00
20MHz 50% RB mid 1720 QPSK 22.22 28.91
20MHz 50%,high 1720 QPSK 22.22 28.94
20MHz 100% RB 1720 QPSK 22.22 28.82
20MHz 1 RB low 1745 QPSK 23.60 29.16
20MHz 1 RB mid 1745 QPSK 23.75 29.12
20MHz 1 RB high 1745 QPSK 23.58 29.12
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20MHz 50%,low 1745 QPSK 22.85 29.17
20MHz 50% RB mid 1745 QPSK 22.86 29.09
20MHz 50%,high 1745 QPSK 22.79 29.17
20MHz 100% RB 1745 QPSK 22.84 29.34
20MHz 1 RB low 1770 QPSK 23.30 28.71
20MHz 1 RB mid 1770 QPSK 23.47 28.70
20MHz 1 RB high 1770 QPSK 23.57 28.75
20MHz 50%,low 1770 QPSK 22.34 29.23
20MHz 50% RB mid 1770 QPSK 22.51 29.18
20MHz 50%,high 1770 QPSK 22.60 29.38
20MHz 100% RB 1770 QPSK 22.49 29.02
LTE band 71
Bandwidth | RB size/offset | Frequency (MHz) | Modulation | Avg Power (dBm) | Peak Power (dBm)
5MHz 1 RB low 665.5 QPSK 23.57 28.46
5MHz 1 RB mid 665.5 QPSK 24.01 28.89
5MHz 1 RB high 665.5 QPSK 23.81 28.75
5MHz 50%,low 665.5 QPSK 22.85 28.80
5MHz 50% RB mid 665.5 QPSK 22.99 28.85
5MHz 50%,high 665.5 QPSK 23.06 28.97
5MHz 100% RB 665.5 QPSK 2291 29.29
5MHz 1 RB low 665.5 16QAM 22.63 27.93
5MHz 1 RB mid 665.5 16QAM 22.98 28.28
SMHz 1 RB high 665.5 16QAM 22.86 28.19
5MHz 50%,low 665.5 16QAM 21.83 28.78
5MHz 50% RB mid 665.5 16QAM 22.01 28.91
5MHz 50%,high 665.5 16QAM 22.13 29.06
5MHz 100% RB 665.5 16QAM 21.97 28.72
5MHz 1 RB low 680.5 QPSK 23.51 29.24
5MHz 1 RB mid 680.5 QPSK 24.04 29.53
SMHz 1 RB high 680.5 QPSK 2431 29.64
5MHz 50%,low 680.5 QPSK 22.86 29.33
5MHz 50% RB mid 680.5 QPSK 23.13 29.43
5MHz 50%,high 680.5 QPSK 23.32 29.60
5MHz 100% RB 680.5 QPSK 23.14 29.55
5MHz 1 RB low 680.5 16QAM 22.69 28.90
5MHz 1 RB mid 680.5 16QAM 23.30 29.29
5MHz 1 RB high 680.5 16QAM 23.48 29.35
5MHz 50%,low 680.5 16QAM 22.01 28.79
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SMHz 50% RB mid 680.5 16QAM 22.28 28.92
SMHz 50%,high 680.5 16QAM 22.42 29.07
SMHz 100% RB 680.5 16QAM 22.20 29.41
5SMHz 1 RB low 695.5 QPSK 24.09 29.02
SMHz 1 RB mid 695.5 QPSK 24.44 29.02
SMHz 1 RB high 695.5 QPSK 24.53 28.91
SMHz 50%,low 695.5 QPSK 23.20 29.39
SMHz 50% RB mid 695.5 QPSK 23.36 29.35
SMHz 50%,high 695.5 QPSK 23.44 29.46
SMHz 100% RB 695.5 QPSK 23.33 28.76
5SMHz 1 RB low 695.5 16QAM 23.34 28.75
SMHz 1 RB mid 695.5 16QAM 23.67 28.78
SMHz 1 RB high 695.5 16QAM 23.74 28.71
SMHz 50%,low 695.5 16QAM 22.32 29.00
SMHz 50% RB mid 695.5 16QAM 22.50 28.88
SMHz 50%,high 695.5 16QAM 22.56 28.81
SMHz 100% RB 695.5 16QAM 22.42 28.84
10MHz 1 RB low 668 QPSK 23.52 28.11
10MHz 1 RB mid 668 QPSK 23.75 28.36
10MHz 1 RB high 668 QPSK 23.54 28.31
10MHz 50%,low 668 QPSK 22.99 28.68
10MHz 50% RB mid 668 QPSK 23.15 28.90
10MHz 50%,high 668 QPSK 23.01 29.23
10MHz 100% RB 668 QPSK 23.02 29.79
10MHz 1 RB low 680.5 QPSK 23.40 29.25
10MHz 1 RB mid 680.5 QPSK 24.09 29.60
10MHz 1 RB high 680.5 QPSK 24.67 29.86
10MHz 50%,low 680.5 QPSK 22.76 28.98
10MHz 50% RB mid 680.5 QPSK 23.19 29.33
10MHz 50%,high 680.5 QPSK 23.60 29.66
10MHz 100% RB 680.5 QPSK 23.23 29.89
10MHz 1 RB low 693 QPSK 24.12 29.62
10MHz 1 RB mid 693 QPSK 23.97 29.55
10MHz 1 RB high 693 QPSK 24.43 29.35
10MHz 50%,low 693 QPSK 22.99 29.12
10MHz 50% RB mid 693 QPSK 23.04 29.12
10MHz 50%,high 693 QPSK 23.30 29.10
10MHz 100% RB 693 QPSK 23.15 29.42
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15MHz 1 RB low 670.5 QPSK 23.53 28.18
15MHz 1 RB mid 670.5 QPSK 23.93 28.60
15MHz 1 RB high 670.5 QPSK 23.24 28.13
15MHz 50%,low 670.5 QPSK 23.16 29.38
15MHz 50% RB mid 670.5 QPSK 23.05 29.18
15MHz 50%,high 670.5 QPSK 22.72 29.08
15MHz 100% RB 670.5 QPSK 23.01 29.49
15MHz 1 RB low 680.5 QPSK 23.57 29.40
15MHz 1 RB mid 680.5 QPSK 24.21 29.67
15MHz 1 RB high 680.5 QPSK 24.34 29.60
15MHz 50%,low 680.5 QPSK 22.69 29.29
15MHz 50% RB mid 680.5 QPSK 23.22 29.51
15MHz 50%,high 680.5 QPSK 23.68 29.85
15MHz 100% RB 680.5 QPSK 23.21 29.57
15MHz 1 RB low 690.5 QPSK 24.68 29.95
15MHz 1 RB mid 690.5 QPSK 24.07 29.56
15MHz 1 RB high 690.5 QPSK 24.40 29.24
15MHz 50%,low 690.5 QPSK 23.45 29.84
15MHz 50% RB mid 690.5 QPSK 23.18 29.59
15MHz 50%,high 690.5 QPSK 23.29 29.65
15MHz 100% RB 690.5 QPSK 23.39 29.81
20MHz 1 RB low 673 QPSK 23.54 29.02
20MHz 1 RB mid 673 QPSK 23.67 29.34
20MHz 1 RB high 673 QPSK 24.41 29.81
20MHz 50%,low 673 QPSK 23.01 2943
20MHz 50% RB mid 673 QPSK 22.74 29.28
20MHz 50%,high 673 QPSK 22.70 29.41
20MHz 100% RB 673 QPSK 22.98 29.49
20MHz 1 RB low 683 QPSK 23.49 29.16
20MHz 1 RB mid 683 QPSK 24.61 29.70
20MHz 1 RB high 683 QPSK 23.87 29.26
20MHz 50%,low 683 QPSK 2291 29.33
20MHz 50% RB mid 683 QPSK 23.52 29.59
20MHz 50%,high 683 QPSK 23.44 29.65
20MHz 100% RB 683 QPSK 23.27 29.59
20MHz 1 RB low 688 QPSK 23.85 29.17
20MHz 1 RB mid 688 QPSK 24.35 29.26
20MHz 1 RB high 688 QPSK 24.45 29.06
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20MHz 50%,low 688 QPSK 23.51 30.08
20MHz 50% RB mid 688 QPSK 23.44 29.76
20MHz 50%,high 688 QPSK 23.29 29.76
20MHz 100% RB 688 QPSK 23.48 29.80
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6.3. ERP and EIRP

Specifications: FCC Part 2.1046,22.913,24.232,27.50

DUT Serial Number: | IMEIL:865357069912077

Ambient Temperature:16.9°C-23.1°C
Test conditions: Relative Humidity:53.0%-59.0%
Air pressure: 95.4kPa-96.0kPa

Test Results: Pass

This is the test for the maximum radiated power from the EUT.

According to Part 22.913(a):The ERP of mobile transmitters and auxiliary test transmitters must
not exceed 7 watts.

According to Part 24.232(c):Mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to Part 27.50(b):Portable stations (hand-held devices) transmitting in the 746-757
MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP.

According to Part 27.50(c):Portable stations (hand-held devices) in the 600 MHz uplink band
and the 698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited
to 3 watts ERP.

According to Part 27.50(d):Fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz band and mobile and portable stations operating in the 1695-1710 MHz and
1755-1780 MHz bands are limited to 1 watt EIRP.

Conducted RF Power+Antenna Gain(dBi)=EIRP
Conducted RF Power+Antenna Gain(dBd)=ERP
Antenna Gain(dBd)= Antenna Gain(dBi)-2.15

Frequency Band Antenna'lGain AntennaGain

(dBi) (dBd)
LTE Band 2 2.3 N/A
LTE Band 4 2.3 N/A
LTE Band 5 2.3 0.15
LTE Band 12 2.3 0.15
LTE Band 13 2.3 0.15
LTE Band 66 2.3 N/A
LTE Band 71 2.3 0.15

Note: Antenna Gain is provided customer.
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LTE band 2

EIRP Limits 33dBm(2w)

Max EIRP:25.97dBm

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power (dBm) Power(dBm)
Gr=2.3dBi

1.4MHz 1 RB low 1850.7 QPSK 23.13 25.43
1.4MHz 1 RB mid 1850.7 QPSK 23.15 25.45
1.4AMHz 1 RB high 1850.7 QPSK 23.22 25.52
1.4AMHz 50%,low 1850.7 QPSK 23.31 25.61
1.4AMHz 50% RB mid 1850.7 QPSK 23.30 25.60
1.4MHz 50%,high 1850.7 QPSK 23.32 25.62
1.4MHz 100% RB 1850.7 QPSK 22.22 24.52
1.4MHz 1 RB low 1850.7 16QAM 22.44 24.74
1.4AMHz 1 RB mid 1850.7 16QAM 22.50 24.80
1.4AMHz 1 RB high 1850.7 16QAM 22.46 24.76
1.4AMHz 50%,low 1850.7 16QAM 22.41 24.71
1.4MHz 50% RB mid 1850.7 16QAM 22.44 24.74
1.4MHz 50%,high 1850.7 16QAM 22.48 24.78
1.4MHz 100% RB 1850.7 16QAM 21.38 23.68
1.4AMHz 1 RB low 1880 QPSK 23.20 25.50
1.4AMHz 1 RB mid 1880 QPSK 23.22 25.52
1.4AMHz 1 RB high 1880 QPSK 23.18 25.48
1.4MHz 50%,low 1880 QPSK 23.09 25.39
1.4MHz 50% RB mid 1880 QPSK 23.13 25.43
1.4MHz 50%,high 1880 QPSK 23.18 25.48
1.4AMHz 100% RB 1880 QPSK 22.29 24.59
1.4AMHz 1 RB low 1880 16QAM 22.32 24.62
1.4AMHz 1 RB mid 1880 16QAM 22.40 24.70
1.4MHz 1 RB high 1880 16QAM 22.35 24.65
1.4MHz 50%,low 1880 16QAM 23.14 25.44
1.4MHz 50% RB mid 1880 16QAM 22.29 24.59
1.4AMHz 50%,high 1880 16QAM 23.10 25.40
1.4AMHz 100% RB 1880 16QAM 21.36 23.66
1.4AMHz 1 RB low 1909.3 QPSK 23.27 25.57
1.4MHz 1 RB mid 1909.3 QPSK 23.28 25.58
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1.4MHz 1 RB high 1909.3 QPSK 23.25 25.55
1.4MHz 50%,low 1909.3 QPSK 23.34 25.64
1.4MHz 50% RB mid 1909.3 QPSK 23.26 25.56
1.4MHz 50%,high 1909.3 QPSK 23.41 25.71
1.4MHz 100% RB 1909.3 QPSK 22.41 24.71
1.4MHz 1 RB low 1909.3 16QAM 22.47 24.77
1.4MHz 1 RB mid 1909.3 16QAM 22.49 24.79
1.4MHz 1 RB high 1909.3 16QAM 22.44 24.74
1.4MHz 50%,low 1909.3 16QAM 23.20 25.50
1.4MHz 50% RB mid 1909.3 16QAM 22.40 24.70
1.4MHz 50%,high 1909.3 16QAM 23.29 25.59
1.4MHz 100% RB 1909.3 16QAM 21.52 23.82
3MHz 1 RB low 1851.5 QPSK 23.10 25.40
3MHz 1 RB mid 1851.5 QPSK 23.43 25.73
3MHz 1 RB high 1851.5 QPSK 23.27 25.57
3MHz 50%,low 1851.5 QPSK 23.39 25.69
3MHz 50% RB mid 1851.5 QPSK 22.49 24.79
3MHz 50%,high 1851.5 QPSK 23.49 25.79
3MHz 100% RB 1851.5 QPSK 22.37 24.67
3MHz 1 RB low 1851.5 16QAM 22.45 24.75
3MHz 1 RB mid 1851.5 16QAM 22.71 25.01
3MHz 1 RB high 1851.5 16QAM 22.59 24.89
3MHz 50%,low 1851.5 16QAM 23.48 25.78
3MHz 50% RB mid 1851.5 16QAM 21.56 23.86
3MHz 50%,high 1851.5 16QAM 23.48 25.78
3MHz 100% RB 1851.5 16QAM 21.50 23.80
3MHz 1 RB low 1880 QPSK 23.11 25.41
3MHz 1 RB mid 1880 QPSK 23.23 25.53
3MHz 1 RB high 1880 QPSK 23.15 2545
3MHz 50%,low 1880 QPSK 23.14 25.44
3MHz 50% RB mid 1880 QPSK 22.28 24.58
3MHz 50%,high 1880 QPSK 23.15 25.45
3MHz 100% RB 1880 QPSK 22.20 24.50
3MHz 1 RB low 1880 16QAM 22.22 24.52
3MHz 1 RB mid 1880 16QAM 22.37 24.67
3MHz 1 RB high 1880 16QAM 22.16 24.46
3MHz 50%,low 1880 16QAM 23.13 2543
3MHz 50% RB mid 1880 16QAM 21.39 23.69
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3MHz 50%,high 1880 16QAM 23.12 25.42
3MHz 100% RB 1880 16QAM 21.25 23.55
3MHz 1 RB low 1908.5 QPSK 23.39 25.69
3MHz 1 RB mid 1908.5 QPSK 23.40 25.7
3MHz 1 RB high 1908.5 QPSK 23.17 25.47
3MHz 50%,low 1908.5 QPSK 23.34 25.64
3MHz 50% RB mid 1908.5 QPSK 2245 24.75
3MHz 50%,high 1908.5 QPSK 23.33 25.63
3MHz 100% RB 1908.5 QPSK 22.37 24.67
3MHz 1 RB low 1908.5 16QAM 22.44 24.74
3MHz 1 RB mid 1908.5 16QAM 22.54 24.84
3MHz 1 RB high 1908.5 16QAM 22.31 24.61
3MHz 50%,low 1908.5 16QAM 23.34 25.64
3MHz 50% RB mid 1908.5 16QAM 21.44 23.74
3MHz 50%,high 1908.5 16QAM 23.33 25.63
3MHz 100% RB 1908.5 16QAM 21.47 23.77
SMHz 1 RB low 1852.5 QPSK 23.51 25.81
SMHz 1 RB mid 1852.5 QPSK 23.66 25.96
SMHz 1 RB high 1852.5 QPSK 23.53 25.83
SMHz 50%,low 1852.5 QPSK 22.49 24.79
SMHz 50% RB mid 1852.5 QPSK 22.53 24.83
SMHz 50%,high 1852.5 QPSK 22.50 24.80
SMHz 100% RB 1852.5 QPSK 22.49 24.79
5SMHz 1 RB low 1852.5 16QAM 22.38 24.68
SMHz 1 RB mid 1852.5 16QAM 22.49 24.79
5SMHz 1 RB high 1852.5 16QAM 2243 24.73
5SMHz 50%,low 1852.5 16QAM 21.52 23.82
SMHz 50% RB mid 1852.5 16QAM 21.59 23.89
SMHz 50%,high 1852.5 16QAM 21.57 23.87
5SMHz 100% RB 1852.5 16QAM 21.51 23.81
SMHz 1 RB low 1880 QPSK 23.41 25.71
5SMHz 1 RB mid 1880 QPSK 23.34 25.64
SMHz 1 RB high 1880 QPSK 23.17 25.47
5SMHz 50%,low 1880 QPSK 22.29 24.59
SMHz 50% RB mid 1880 QPSK 22.27 24.57
5SMHz 50%,high 1880 QPSK 22.25 24.55
5SMHz 100% RB 1880 QPSK 22.23 24.53
5SMHz 1 RB low 1880 16QAM 22.40 24.70
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SMHz 1 RB mid 1880 16QAM 22.40 24.70
5SMHz 1 RB high 1880 16QAM 22.27 24.57
5SMHz 50%,low 1880 16QAM 21.39 23.69
5SMHz 50% RB mid 1880 16QAM 21.37 23.67
5SMHz 50%,high 1880 16QAM 21.35 23.65
SMHz 100% RB 1880 16QAM 21.44 23.74
SMHz 1 RB low 1907.5 QPSK 23.42 25.72
5SMHz 1 RB mid 1907.5 QPSK 23.48 25.78
SMHz 1 RB high 1907.5 QPSK 23.31 25.61
SMHz 50%,low 1907.5 QPSK 22.56 24.86
5SMHz 50% RB mid 1907.5 QPSK 22.50 24.80
SMHz 50%,high 1907.5 QPSK 22.49 24.79
5SMHz 100% RB 1907.5 QPSK 2245 24.75
5SMHz 1 RB low 1907.5 16QAM 22.77 25.07
5SMHz 1 RB mid 1907.5 16QAM 22.80 25.10
5SMHz 1 RB high 1907.5 16QAM 22.62 24.92
SMHz 50%,low 1907.5 16QAM 21.66 23.96
5SMHz 50% RB mid 1907.5 16QAM 21.63 23.93
5SMHz 50%,high 1907.5 16QAM 21.61 23.91
SMHz 100% RB 1907.5 16QAM 21.59 23.89
10MHz 1 RB low 1855 QPSK 23.45 25.75
10MHz 1 RB mid 1855 QPSK 23.40 25.70
10MHz 1 RB high 1855 QPSK 23.24 25.54
10MHz 50%,low 1855 QPSK 22.49 24.79
10MHz 50% RB mid 1855 QPSK 2245 24.75
10MHz 50%,high 1855 QPSK 22.39 24.69
10MHz 100% RB 1855 QPSK 22.44 24.74
10MHz 1 RB low 1880 QPSK 23.41 25.71
10MHz 1 RB mid 1880 QPSK 23.44 25.74
10MHz 1 RB high 1880 QPSK 23.33 25.63
10MHz 50%,low 1880 QPSK 22.42 24.72
10MHz 50% RB mid 1880 QPSK 22.37 24.67
10MHz 50%,high 1880 QPSK 22.34 24.64
10MHz 100% RB 1880 QPSK 22.35 24.65
10MHz 1 RB low 1905 QPSK 23.42 25.72
10MHz 1 RB mid 1905 QPSK 23.43 25.73
10MHz 1 RB high 1905 QPSK 23.26 25.56
10MHz 50%,low 1905 QPSK 22.41 24.71
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10MHz 50% RB mid 1905 QPSK 22.44 24.74
10MHz 50%,high 1905 QPSK 22.47 24.77
10MHz 100% RB 1905 QPSK 22.45 24.75
15MHz 1 RB low 1857.5 QPSK 23.46 25.76
15MHz 1 RB mid 1857.5 QPSK 23.41 25.71
15MHz 1 RB high 1857.5 QPSK 23.29 25.59
15MHz 50%,low 1857.5 QPSK 22.62 24.92
15MHz 50% RB mid 1857.5 QPSK 22.55 24.85
15MHz 50%,high 1857.5 QPSK 22.50 24.80
15MHz 100% RB 1857.5 QPSK 22.56 24.86
15MHz 1 RB low 1880 QPSK 23.58 25.88
15MHz 1 RB mid 1880 QPSK 23.42 25.72
15MHz 1 RB high 1880 QPSK 23.50 25.80
15MHz 50%,low 1880 QPSK 22.61 2491
15MHz 50% RB mid 1880 QPSK 22.55 24.85
15MHz 50%,high 1880 QPSK 22.55 24.85
15MHz 100% RB 1880 QPSK 22.55 24.85
15MHz 1 RB low 1902.5 QPSK 23.56 25.86
15MHz 1 RB mid 1902.5 QPSK 23.51 25.81
15MHz 1 RB high 1902.5 QPSK 23.39 25.69
15MHz 50%,low 1902.5 QPSK 22.54 24.84
15MHz 50% RB mid 1902.5 QPSK 22.55 24.85
15MHz 50%,high 1902.5 QPSK 22.56 24.86
15MHz 100% RB 1902.5 QPSK 22.57 24.87
20MHz 1 RB low 1860 QPSK 23.63 25.93
20MHz 1 RB mid 1860 QPSK 23.52 25.82
20MHz 1 RB high 1860 QPSK 23.54 25.84
20MHz 50%,low 1860 QPSK 22.61 2491
20MHz 50% RB mid 1860 QPSK 22.56 24.86
20MHz 50%,high 1860 QPSK 22.57 24.87
20MHz 100% RB 1860 QPSK 22.58 24.88
20MHz 1 RB low 1880 QPSK 23.45 25.75
20MHz 1 RB mid 1880 QPSK 23.51 25.81
20MHz 1 RB high 1880 QPSK 23.52 25.82
20MHz 50%,low 1880 QPSK 22.65 24.95
20MHz 50% RB mid 1880 QPSK 22.56 24.86
20MHz 50%,high 1880 QPSK 22.59 24.89
20MHz 100% RB 1880 QPSK 22.61 2491
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20MHz 1 RB low 1900 QPSK 23.67 25.97
20MHz 1 RB mid 1900 QPSK 23.60 25.90
20MHz 1 RB high 1900 QPSK 23.39 25.69
20MHz 50%,low 1900 QPSK 22.62 24.92
20MHz 50% RB mid 1900 QPSK 22.62 24.92
20MHz 50%,high 1900 QPSK 22.60 24.90
20MHz 100% RB 1900 QPSK 22.62 24.92
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LTE band 4

EIRP Limits 30dBm(1w)
Max EIRP:25.94dBm

CAICT

Report No.: 24B02W000021-001-V1

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power (dBm) Power(dBm)
Gr=2.3dBi
1.4MHz 1 RB low 1710.7 QPSK 22.97 25.27
1.4MHz 1 RB mid 1710.7 QPSK 22.94 25.24
1.4MHz 1 RB high 1710.7 QPSK 23.02 25.32
1.4MHz 50%.,low 1710.7 QPSK 23.01 25.31
1.4MHz 50% RB mid 1710.7 QPSK 22.99 25.29
1.4MHz 50%,high 1710.7 QPSK 23.04 25.34
1.4MHz 100% RB 1710.7 QPSK 22.02 24.32
1.4MHz 1 RB low 1710.7 16QAM 22.16 24.46
1.4MHz 1 RB mid 1710.7 16QAM 22.24 24.54
1.4MHz 1 RB high 1710.7 16QAM 22.19 24.49
1.4MHz 50%,low 1710.7 16QAM 23.05 25.35
1.4MHz 50% RB mid 1710.7 16QAM 22.10 24.40
1.4MHz 50%,high 1710.7 16QAM 23.04 25.34
1.4AMHz 100% RB 1710.7 16QAM 21.04 23.34
1.4MHz 1 RB low 1732.5 QPSK 23.22 25.52
1.4MHz 1 RB mid 1732.5 QPSK 23.25 25.55
1.4MHz 1 RB high 1732.5 QPSK 23.24 25.54
1.4MHz 50%,low 1732.5 QPSK 23.15 25.45
1.4MHz 50% RB mid 1732.5 QPSK 23.17 25.47
1.4MHz 50%,high 1732.5 QPSK 23.12 25.42
1.4MHz 100% RB 1732.5 QPSK 22.27 24.57
1.4MHz 1 RB low 1732.5 16QAM 22.29 24.59
1.4MHz 1 RB mid 1732.5 16QAM 22.41 24.71
1.4MHz 1 RB high 1732.5 16QAM 22.36 24.66
1.4MHz 50%,low 1732.5 16QAM 23.14 25.44
1.4AMHz 50% RB mid 1732.5 16QAM 22.32 24.62
1.4MHz 50%,high 1732.5 16QAM 23.12 25.42
1.4MHz 100% RB 1732.5 16QAM 21.41 23.71
1.4MHz 1 RB low 1754.3 QPSK 22.91 25.21
1.4MHz 1 RB mid 1754.3 QPSK 22.93 25.23
1.4MHz 1 RB high 1754.3 QPSK 22.96 25.26
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1.4MHz 50%,low 1754.3 QPSK 23.02 25.32
1.4MHz 50% RB mid 1754.3 QPSK 22.93 25.23
1.4MHz 50%,high 1754.3 QPSK 23.02 25.32
1.4MHz 100% RB 1754.3 QPSK 22.04 24.34
1.4MHz 1 RB low 1754.3 16QAM 22.11 24.41
1.4MHz 1 RB mid 1754.3 16QAM 22.21 24.51
1.4MHz 1 RB high 1754.3 16QAM 22.17 24.47
1.4MHz 50%,low 1754.3 16QAM 22.93 25.23
1.4MHz 50% RB mid 1754.3 16QAM 21.98 24.28
1.4MHz 50%,high 1754.3 16QAM 22.94 25.24
1.4MHz 100% RB 1754.3 16QAM 21.03 23.33
3MHz 1 RB low 1711.5 QPSK 22.63 24.93
3MHz 1 RB mid 1711.5 QPSK 22.85 25.15
3MHz 1 RB high 1711.5 QPSK 22.73 25.03
3MHz 50%,low 1711.5 QPSK 22.87 25.17
3MHz 50% RB mid 1711.5 QPSK 21.92 24.22
3MHz 50%,high 1711.5 QPSK 22.98 25.28
3MHz 100% RB 1711.5 QPSK 21.92 24.22
3MHz 1 RB low 1711.5 16QAM 22.10 24.40
3MHz 1 RB mid 1711.5 16QAM 22.27 24.57
3MHz 1 RB high 1711.5 16QAM 22.09 24.39
3MHz 50%,low 1711.5 16QAM 22.92 25.22
3MHz 50% RB mid 1711.5 16QAM 21.06 23.36
3MHz 50%,high 1711.5 16QAM 22.92 25.22
3MHz 100% RB 1711.5 16QAM 21.00 23.30
3MHz 1 RB low 1732.5 QPSK 23.10 25.40
3MHz 1 RB mid 1732.5 QPSK 23.28 25.58
3MHz 1 RB high 1732.5 QPSK 23.15 25.45
3MHz 50%,low 1732.5 QPSK 23.10 25.40
3MHz 50% RB mid 1732.5 QPSK 22.31 24.61
3MHz 50%,high 1732.5 QPSK 23.08 25.38
3MHz 100% RB 1732.5 QPSK 22.24 24.54
3MHz 1 RB low 1732.5 16QAM 22.19 24.49
3MHz 1 RB mid 1732.5 16QAM 22.42 24.72
3MHz 1 RB high 1732.5 16QAM 22.28 24.58
3MHz 50%,low 1732.5 16QAM 23.07 25.37
3MHz 50% RB mid 1732.5 16QAM 21.42 23.72
3MHz 50%,high 1732.5 16QAM 23.07 25.37
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3MHz 100% RB 1732.5 16QAM 21.27 23.57
3MHz 1 RB low 1753.5 QPSK 22.83 25.13
3MHz 1 RB mid 1753.5 QPSK 23.00 25.30
3MHz 1 RB high 1753.5 QPSK 22.84 25.14
3MHz 50%,low 1753.5 QPSK 22.94 25.24
3MHz 50% RB mid 1753.5 QPSK 22.05 24.35
3MHz 50%,high 1753.5 QPSK 22.96 25.26
3MHz 100% RB 1753.5 QPSK 21.98 24.28
3MHz 1 RB low 1753.5 16QAM 21.86 24.16
3MHz 1 RB mid 1753.5 16QAM 22.09 24.39
3MHz 1 RB high 1753.5 16QAM 21.95 24.25
3MHz 50%,low 1753.5 16QAM 22.86 25.16
3MHz 50% RB mid 1753.5 16QAM 21.02 23.32
3MHz 50%,high 1753.5 16QAM 22.86 25.16
3MHz 100% RB 1753.5 16QAM 21.05 23.35
SMHz 1 RB low 1712.5 QPSK 23.08 25.38
SMHz 1 RB mid 1712.5 QPSK 22.98 25.28
SMHz 1 RB high 1712.5 QPSK 22.92 25.22
SMHz 50%,low 1712.5 QPSK 22.02 24.32
SMHz 50% RB mid 1712.5 QPSK 22.04 24.34
SMHz 50%,high 1712.5 QPSK 21.98 24.28
SMHz 100% RB 1712.5 QPSK 21.97 24.27
SMHz 1 RB low 1712.5 16QAM 21.94 24.24
SMHz 1 RB mid 1712.5 16QAM 21.95 24.25
SMHz 1 RB high 1712.5 16QAM 21.87 24.17
SMHz 50%,low 1712.5 16QAM 21.11 23.41
5SMHz 50% RB mid 1712.5 16QAM 21.14 23.44
5SMHz 50%,high 1712.5 16QAM 21.12 23.42
SMHz 100% RB 1712.5 16QAM 21.11 23.41
5SMHz 1 RB low 1732.5 QPSK 23.31 25.61
SMHz 1 RB mid 1732.5 QPSK 23.31 25.61
5SMHz 1 RB high 1732.5 QPSK 23.33 25.63
SMHz 50%,low 1732.5 QPSK 22.34 24.64
SMHz 50% RB mid 1732.5 QPSK 22.35 24.65
SMHz 50%,high 1732.5 QPSK 22.39 24.69
SMHz 100% RB 1732.5 QPSK 22.33 24.63
5SMHz 1 RB low 1732.5 16QAM 2243 24.73
5SMHz 1 RB mid 1732.5 16QAM 22.48 24.78
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SMHz 1 RB high 1732.5 16QAM 22.51 24.81
SMHz 50%,low 1732.5 16QAM 21.41 23.71
5SMHz 50% RB mid 1732.5 16QAM 21.44 23.74
5SMHz 50%,high 1732.5 16QAM 21.48 23.78
SMHz 100% RB 1732.5 16QAM 21.47 23.77
SMHz 1 RB low 1752.5 QPSK 23.03 25.33
SMHz 1 RB mid 1752.5 QPSK 23.10 25.40
SMHz 1 RB high 1752.5 QPSK 23.07 25.37
SMHz 50%,low 1752.5 QPSK 22.10 24.40
SMHz 50% RB mid 1752.5 QPSK 22.16 24.46
SMHz 50%,high 1752.5 QPSK 22.17 24.47
SMHz 100% RB 1752.5 QPSK 22.11 24.41
SMHz 1 RB low 1752.5 16QAM 22.44 24.74
5SMHz 1 RB mid 1752.5 16QAM 22.52 24.82
SMHz 1 RB high 1752.5 16QAM 22.47 24.77
SMHz 50%,low 1752.5 16QAM 21.15 23.45
SMHz 50% RB mid 1752.5 16QAM 21.21 23.51
SMHz 50%,high 1752.5 16QAM 21.23 23.53
SMHz 100% RB 1752.5 16QAM 21.13 23.43
10MHz 1 RB low 1715 QPSK 23.02 25.32
10MHz 1 RB mid 1715 QPSK 22.90 25.20
10MHz 1 RB high 1715 QPSK 22.88 25.18
10MHz 50%,low 1715 QPSK 22.05 24.35
10MHz 50% RB mid 1715 QPSK 22.02 24.32
10MHz 50%,high 1715 QPSK 21.97 24.27
10MHz 100% RB 1715 QPSK 21.99 24.29
10MHz 1 RB low 1732.5 QPSK 23.26 25.56
10MHz 1 RB mid 1732.5 QPSK 23.40 25.70
10MHz 1 RB high 1732.5 QPSK 23.48 25.78
10MHz 50%,low 1732.5 QPSK 22.38 24.68
10MHz 50% RB mid 1732.5 QPSK 2243 24.73
10MHz 50%,high 1732.5 QPSK 22.49 24.79
10MHz 100% RB 1732.5 QPSK 22.42 24.72
10MHz 1 RB low 1750 QPSK 23.30 25.60
10MHz 1 RB mid 1750 QPSK 23.13 2543
10MHz 1 RB high 1750 QPSK 23.20 25.50
10MHz 50%,low 1750 QPSK 22.28 24.58
10MHz 50% RB mid 1750 QPSK 22.20 24.50
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10MHz 50%,high 1750 QPSK 22.17 24.47
10MHz 100% RB 1750 QPSK 22.25 24.55
15MHz 1 RB low 1717.5 QPSK 22.92 25.22
15MHz 1 RB mid 1717.5 QPSK 22.87 25.17
15MHz 1 RB high 1717.5 QPSK 22.92 25.22
15MHz 50%,low 1717.5 QPSK 22.04 24.34
15MHz 50% RB mid 1717.5 QPSK 22.10 24.40
15MHz 50%,high 1717.5 QPSK 22.13 24.43
15MHz 100% RB 1717.5 QPSK 22.12 24.42
15MHz 1 RB low 1732.5 QPSK 23.14 25.44
15MHz 1 RB mid 1732.5 QPSK 23.37 25.67
15MHz 1 RB high 1732.5 QPSK 23.49 25.79
15MHz 50%,low 1732.5 QPSK 2243 24.73
15MHz 50% RB mid 1732.5 QPSK 22.56 24.86
15MHz 50%,high 1732.5 QPSK 22.65 24.95
15MHz 100% RB 1732.5 QPSK 22.53 24.83
15MHz 1 RB low 1747.5 QPSK 23.56 25.86
15MHz 1 RB mid 1747.5 QPSK 23.55 25.85
15MHz 1 RB high 1747.5 QPSK 23.42 25.72
15MHz 50%,low 1747.5 QPSK 22.59 24.89
15MHz 50% RB mid 1747.5 QPSK 22.54 24.84
15MHz 50%,high 1747.5 QPSK 22.47 24.77
15MHz 100% RB 1747.5 QPSK 22.57 24.87
20MHz 1 RB low 1720 QPSK 23.11 25.41
20MHz 1 RB mid 1720 QPSK 23.02 25.32
20MHz 1 RB high 1720 QPSK 23.14 25.44
20MHz 50%,low 1720 QPSK 22.08 24.38
20MHz 50% RB mid 1720 QPSK 22.06 24.36
20MHz 50%,high 1720 QPSK 22.16 24.46
20MHz 100% RB 1720 QPSK 22.08 24.38
20MHz 1 RB low 1732.5 QPSK 23.19 25.49
20MHz 1 RB mid 1732.5 QPSK 23.46 25.76
20MHz 1 RB high 1732.5 QPSK 23.64 25.94
20MHz 50%,low 1732.5 QPSK 22.44 24.74
20MHz 50% RB mid 1732.5 QPSK 22.60 24.90
20MHz 50%,high 1732.5 QPSK 22.69 24.99
20MHz 100% RB 1732.5 QPSK 22.58 24.88
20MHz 1 RB low 1745 QPSK 23.54 25.84
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20MHz 1 RB mid 1745 QPSK 23.55 25.85

20MHz 1 RB high 1745 QPSK 2343 25.73

20MHz 50%,low 1745 QPSK 22.64 24.94

20MHz 50% RB mid 1745 QPSK 22.64 24.94

20MHz 50%,high 1745 QPSK 22.54 24.84

20MHz 100% RB 1745 QPSK 22.63 24.93
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LTE band 5

ERP Limits 38.5dBm(7w)

Max ERP:24.23dBm

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power (dBm) Power(dBm)
Gr=0.15dBi

1.4AMHz 1 RB low 824.7 QPSK 23.77 23.92
1.4AMHz 1 RB mid 824.7 QPSK 23.84 23.99
1.4AMHz 1 RB high 824.7 QPSK 2391 24.06
1.4MHz 50%,low 824.7 QPSK 23.91 24.06
1.4MHz 50% RB mid 824.7 QPSK 23.79 23.94
1.4MHz 50%,high 824.7 QPSK 23.97 24.12
1.4AMHz 100% RB 824.7 QPSK 22.93 23.08
1.4AMHz 1 RB low 824.7 16QAM 23.03 23.18
1.4AMHz 1 RB mid 824.7 16QAM 23.13 23.28
1.4MHz 1 RB high 824.7 16QAM 23.12 23.27
1.4MHz 50%,low 824.7 16QAM 23.97 24.12
1.4MHz 50% RB mid 824.7 16QAM 22.99 23.14
1.4AMHz 50%,high 824.7 16QAM 23.96 24.11
1.4AMHz 100% RB 824.7 16QAM 22.03 22.18
1.4AMHz 1 RB low 836.5 QPSK 23.65 23.80
1.4MHz 1 RB mid 836.5 QPSK 23.69 23.84
1.4MHz 1 RB high 836.5 QPSK 23.64 23.79
1.4MHz 50%,low 836.5 QPSK 23.65 23.80
1.4AMHz 50% RB mid 836.5 QPSK 23.64 23.79
1.4AMHz 50%,high 836.5 QPSK 23.63 23.78
1.4AMHz 100% RB 836.5 QPSK 22.82 22.97
1.4MHz 1 RB low 836.5 16QAM 22.88 23.03
1.4MHz 1 RB mid 836.5 16QAM 22.93 23.08
1.4MHz 1 RB high 836.5 16QAM 22.85 23.00
1.4AMHz 50%,low 836.5 16QAM 23.65 23.80
1.4AMHz 50% RB mid 836.5 16QAM 22.87 23.02
1.4AMHz 50%,high 836.5 16QAM 23.64 23.79
1.4MHz 100% RB 836.5 16QAM 21.93 22.08
1.4MHz 1 RB low 848.3 QPSK 23.66 23.81
1.4MHz 1 RB mid 848.3 QPSK 23.64 23.79
1.4AMHz 1 RB high 848.3 QPSK 23.63 23.78
1.4AMHz 50%,low 848.3 QPSK 23.72 23.87

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 55 of 496



&77I CAICT
e
Report No.: 24B02W000021-001-V1
1.4MHz 50% RB mid 848.3 QPSK 23.63 23.78
1.4MHz 50%,high 848.3 QPSK 23.79 23.94
1.4MHz 100% RB 848.3 QPSK 22.73 22.88
1.4MHz 1 RB low 848.3 16QAM 22.78 22.93
1.4MHz 1 RB mid 848.3 16QAM 22.86 23.01
1.4MHz 1 RB high 848.3 16QAM 22.81 22.96
1.4MHz 50%,low 848.3 16QAM 23.75 23.90
1.4MHz 50% RB mid 848.3 16QAM 22.76 2291
1.4MHz 50%,high 848.3 16QAM 23.76 2391
1.4MHz 100% RB 848.3 16QAM 21.76 21.91
3MHz 1 RB low 825.5 QPSK 23.43 23.58
3MHz 1 RB mid 825.5 QPSK 23.70 23.85
3MHz 1 RB high 825.5 QPSK 23.62 23.77
3MHz 50%,low 825.5 QPSK 23.90 24.05
3MHz 50% RB mid 825.5 QPSK 22.99 23.14
3MHz 50%,high 825.5 QPSK 23.86 24.01
3MHz 100% RB 825.5 QPSK 22.84 22.99
3MHz 1 RB low 825.5 16QAM 22.89 23.04
3MHz 1 RB mid 825.5 16QAM 23.17 23.32
3MHz 1 RB high 825.5 16QAM 23.06 23.21
3MHz 50%,low 825.5 16QAM 23.83 23.98
3MHz 50% RB mid 825.5 16QAM 21.94 22.09
3MHz 50%,high 825.5 16QAM 23.83 23.98
3MHz 100% RB 825.5 16QAM 21.85 22.00
3MHz 1 RB low 836.5 QPSK 23.60 23.75
3MHz 1 RB mid 836.5 QPSK 23.77 23.92
3MHz 1 RB high 836.5 QPSK 23.54 23.69
3MHz 50%,low 836.5 QPSK 23.59 23.74
3MHz 50% RB mid 836.5 QPSK 22.87 23.02
3MHz 50%,high 836.5 QPSK 23.58 23.73
3MHz 100% RB 836.5 QPSK 22.81 22.96
3MHz 1 RB low 836.5 16QAM 22.83 22.98
3MHz 1 RB mid 836.5 16QAM 22.96 23.11
3MHz 1 RB high 836.5 16QAM 22.77 22.92
3MHz 50%,low 836.5 16QAM 23.59 23.74
3MHz 50% RB mid 836.5 16QAM 21.95 22.10
3MHz 50%,high 836.5 16QAM 23.60 23.75
3MHz 100% RB 836.5 16QAM 21.82 21.97
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3MHz 1 RB low 847.5 QPSK 23.64 23.79
3MHz 1 RB mid 847.5 QPSK 23.75 23.90
3MHz 1 RB high 847.5 QPSK 23.59 23.74
3MHz 50%,low 847.5 QPSK 23.72 23.87
3MHz 50% RB mid 847.5 QPSK 22.80 22.95
3MHz 50%,high 847.5 QPSK 23.73 23.88
3MHz 100% RB 847.5 QPSK 22.76 2291
3MHz 1 RB low 847.5 16QAM 22.75 22.90
3MHz 1 RB mid 847.5 16QAM 22.94 23.09
3MHz 1 RB high 847.5 16QAM 22.76 2291
3MHz 50%,low 847.5 16QAM 23.75 23.90
3MHz 50% RB mid 847.5 16QAM 21.79 21.94
3MHz 50%,high 847.5 16QAM 23.76 2391
3MHz 100% RB 847.5 16QAM 21.82 21.97
5SMHz 1 RB low 826.5 QPSK 23.86 24.01
5SMHz 1 RB mid 826.5 QPSK 23.97 24.12
SMHz 1 RB high 826.5 QPSK 24.01 24.16
5SMHz 50%,low 826.5 QPSK 23.15 23.30
5SMHz 50% RB mid 826.5 QPSK 23.16 23.31
SMHz 50%,high 826.5 QPSK 23.15 23.30
SMHz 100% RB 826.5 QPSK 23.12 23.27
5SMHz 1 RB low 826.5 16QAM 22.96 23.11
SMHz 1 RB mid 826.5 16QAM 23.10 23.25
SMHz 1 RB high 826.5 16QAM 23.11 23.26
5SMHz 50%,low 826.5 16QAM 22.12 22.27
SMHz 50% RB mid 826.5 16QAM 22.17 22.32
SMHz 50%,high 826.5 16QAM 22.19 22.34
SMHz 100% RB 826.5 16QAM 22.14 22.29
SMHz 1 RB low 836.5 QPSK 23.85 24.00
5SMHz 1 RB mid 836.5 QPSK 23.83 23.98
5SMHz 1 RB high 836.5 QPSK 23.67 23.82
SMHz 50%,low 836.5 QPSK 22.95 23.10
SMHz 50% RB mid 836.5 QPSK 22.92 23.07
SMHz 50%,high 836.5 QPSK 22.89 23.04
SMHz 100% RB 836.5 QPSK 22.92 23.07
SMHz 1 RB low 836.5 16QAM 23.11 23.26
5SMHz 1 RB mid 836.5 16QAM 23.04 23.19
5SMHz 1 RB high 836.5 16QAM 22.96 23.11
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SMHz 50%,low 836.5 16QAM 22.00 22.15
SMHz 50% RB mid 836.5 16QAM 21.98 22.13
SMHz 50%,high 836.5 16QAM 21.96 22.11
SMHz 100% RB 836.5 16QAM 22.03 22.18
5SMHz 1 RB low 846.5 QPSK 23.86 24.01
SMHz 1 RB mid 846.5 QPSK 23.85 24.00
SMHz 1 RB high 846.5 QPSK 23.79 23.94
SMHz 50%,low 846.5 QPSK 22.89 23.04
SMHz 50% RB mid 846.5 QPSK 22.89 23.04
SMHz 50%,high 846.5 QPSK 22.89 23.04
5SMHz 100% RB 846.5 QPSK 22.88 23.03
SMHz 1 RB low 846.5 16QAM 23.16 23.31
SMHz 1 RB mid 846.5 16QAM 23.18 23.33
5SMHz 1 RB high 846.5 16QAM 23.13 23.28
SMHz 50%,low 846.5 16QAM 21.99 22.14
SMHz 50% RB mid 846.5 16QAM 21.99 22.14
SMHz 50%,high 846.5 16QAM 21.99 22.14
5SMHz 100% RB 846.5 16QAM 21.92 22.07
10MHz 1 RB low 829 QPSK 23.85 24.00
10MHz 1 RB mid 829 QPSK 24.08 24.23
10MHz 1 RB high 829 QPSK 24.03 24.18
10MHz 50%,low 829 QPSK 23.09 23.24
10MHz 50% RB mid 829 QPSK 23.13 23.28
10MHz 50%,high 829 QPSK 23.09 23.24
10MHz 100% RB 829 QPSK 23.10 23.25
10MHz 1 RB low 836.5 QPSK 24.01 24.16
10MHz 1 RB mid 836.5 QPSK 23.81 23.96
10MHz 1 RB high 836.5 QPSK 23.52 23.67
10MHz 50%,low 836.5 QPSK 23.05 23.20
10MHz 50% RB mid 836.5 QPSK 22.98 23.13
10MHz 50%,high 836.5 QPSK 22.89 23.04
10MHz 100% RB 836.5 QPSK 22.97 23.12
10MHz 1 RB low 844 QPSK 2391 24.06
10MHz 1 RB mid 844 QPSK 23.81 23.96
10MHz 1 RB high 844 QPSK 23.78 23.93
10MHz 50%,low 844 QPSK 23.00 23.15
10MHz 50% RB mid 844 QPSK 22.95 23.10
10MHz 50%,high 844 QPSK 22.93 23.08
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| tomHz | 100%RB 844 QPSK 22.97 | 23.12
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LTE band 12

ERP Limits 34.8dBm(3w)

Max ERP:24.74dBm

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power (dBm) Power(dBm)
Gr=0.15dBd

1.4AMHz 1 RB low 699.7 QPSK 24.22 24.37
1.4AMHz 1 RB mid 699.7 QPSK 24.25 24.40
1.4AMHz 1 RB high 699.7 QPSK 24.25 24.40
1.AMHz 50%,low 699.7 QPSK 24.41 24.56
1.4MHz 50% RB mid 699.7 QPSK 24.40 24.55
1.4MHz 50%,high 699.7 QPSK 24.37 24.52
1.4AMHz 100% RB 699.7 QPSK 23.55 23.70
1.4AMHz 1 RB low 699.7 16QAM 23.48 23.63
1.4AMHz 1 RB mid 699.7 16QAM 23.66 23.81
1.4MHz 1 RB high 699.7 16QAM 23.54 23.69
1.4MHz 50%,low 699.7 16QAM 24.41 24.56
1.4MHz 50% RB mid 699.7 16QAM 23.56 23.71
1.4AMHz 50%,high 699.7 16QAM 24.33 24.48
1.4AMHz 100% RB 699.7 16QAM 22.61 22.76
1.4AMHz 1 RB low 707.5 QPSK 23.43 23.58
1.4MHz 1 RB mid 707.5 QPSK 23.53 23.68
1.4MHz 1 RB high 707.5 QPSK 23.62 23.77
1.4MHz 50%,low 707.5 QPSK 23.60 23.75
1.4AMHz 50% RB mid 707.5 QPSK 23.48 23.63
1.4AMHz 50%,high 707.5 QPSK 23.59 23.74
1.4AMHz 100% RB 707.5 QPSK 22.58 22.73
1.4MHz 1 RB low 707.5 16QAM 22.56 22.71
1.4MHz 1 RB mid 707.5 16QAM 22.78 22.93
1.4MHz 1 RB high 707.5 16QAM 22.77 22.92
1.4AMHz 50%,low 707.5 16QAM 23.62 23.77
1.4AMHz 50% RB mid 707.5 16QAM 22.63 22.78
1.4AMHz 50%,high 707.5 16QAM 23.60 23.75
1.4MHz 100% RB 707.5 16QAM 21.60 21.75
1.4MHz 1 RB low 715.3 QPSK 24.13 24.28
1.4MHz 1 RB mid 715.3 QPSK 23.99 24.14
1.4AMHz 1 RB high 715.3 QPSK 23.94 24.09
1.4AMHz 50%,low 715.3 QPSK 24.12 24.27

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 60 of 496



&777L CAICT
e
Report No.: 24B02W000021-001-V1
1.4MHz 50% RB mid 715.3 QPSK 24.06 24.21
1.4MHz 50%,high 715.3 QPSK 24.10 24.25
1.4MHz 100% RB 715.3 QPSK 23.09 23.24
1.4MHz 1 RB low 715.3 16QAM 23.25 23.40
1.4MHz 1 RB mid 715.3 16QAM 23.27 23.42
1.4MHz 1 RB high 715.3 16QAM 23.16 23.31
1.4MHz 50%,low 715.3 16QAM 24.15 24.30
1.4MHz 50% RB mid 715.3 16QAM 23.20 23.35
1.4MHz 50%,high 715.3 16QAM 24.14 24.29
1.4MHz 100% RB 715.3 16QAM 22.16 22.31
3MHz 1 RB low 700.5 QPSK 24.16 24.31
3MHz 1 RB mid 700.5 QPSK 24.59 24.74
3MHz 1 RB high 700.5 QPSK 24.21 24.36
3MHz 50%,low 700.5 QPSK 24.50 24.65
3MHz 50% RB mid 700.5 QPSK 23.53 23.68
3MHz 50%,high 700.5 QPSK 24.48 24.63
3MHz 100% RB 700.5 QPSK 23.42 23.57
3MHz 1 RB low 700.5 16QAM 23.48 23.63
3MHz 1 RB mid 700.5 16QAM 2391 24.06
3MHz 1 RB high 700.5 16QAM 23.65 23.80
3MHz 50%,low 700.5 16QAM 24.44 24.59
3MHz 50% RB mid 700.5 16QAM 22.76 22.91
3MHz 50%,high 700.5 16QAM 24.46 24.61
3MHz 100% RB 700.5 16QAM 22.68 22.83
3MHz 1 RB low 707.5 QPSK 23.13 23.28
3MHz 1 RB mid 707.5 QPSK 23.54 23.69
3MHz 1 RB high 707.5 QPSK 23.49 23.64
3MHz 50%,low 707.5 QPSK 23.26 23.41
3MHz 50% RB mid 707.5 QPSK 22.51 22.66
3MHz 50%,high 707.5 QPSK 23.26 23.41
3MHz 100% RB 707.5 QPSK 22.41 22.56
3MHz 1 RB low 707.5 16QAM 22.19 22.34
3MHz 1 RB mid 707.5 16QAM 22.66 22.81
3MHz 1 RB high 707.5 16QAM 22.56 22.71
3MHz 50%,low 707.5 16QAM 23.22 23.37
3MHz 50% RB mid 707.5 16QAM 21.60 21.75
3MHz 50%,high 707.5 16QAM 23.27 23.42
3MHz 100% RB 707.5 16QAM 21.42 21.57
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3MHz 1 RB low 714.5 QPSK 24.17 24.32
3MHz 1 RB mid 714.5 QPSK 24.09 24.24
3MHz 1 RB high 714.5 QPSK 23.78 23.93
3MHz 50%,low 714.5 QPSK 24.18 24.33
3MHz 50% RB mid 714.5 QPSK 23.17 23.32
3MHz 50%,high 714.5 QPSK 24.20 24.35
3MHz 100% RB 714.5 QPSK 23.19 23.34
3MHz 1 RB low 714.5 16QAM 23.32 23.47
3MHz 1 RB mid 714.5 16QAM 23.25 23.40
3MHz 1 RB high 714.5 16QAM 22.95 23.10
3MHz 50%,low 714.5 16QAM 24.11 24.26
3MHz 50% RB mid 714.5 16QAM 22.18 22.33
3MHz 50%,high 714.5 16QAM 24.11 24.26
3MHz 100% RB 714.5 16QAM 22.23 22.38
SMHz 1 RB low 701.5 QPSK 24.38 24.53
SMHz 1 RB mid 701.5 QPSK 24.53 24.68
SMHz 1 RB high 701.5 QPSK 24.06 24.21
5SMHz 50%,low 701.5 QPSK 23.60 23.75
5SMHz 50% RB mid 701.5 QPSK 23.57 23.72
SMHz 50%,high 701.5 QPSK 23.38 23.53
SMHz 100% RB 701.5 QPSK 23.57 23.72
SMHz 1 RB low 701.5 16QAM 23.55 23.70
SMHz 1 RB mid 701.5 16QAM 23.55 23.70
SMHz 1 RB high 701.5 16QAM 23.14 23.29
5SMHz 50%,low 701.5 16QAM 22.76 2291
SMHz 50% RB mid 701.5 16QAM 22.77 22.92
5SMHz 50%,high 701.5 16QAM 22.60 22.75
SMHz 100% RB 701.5 16QAM 22.67 22.82
SMHz 1 RB low 707.5 QPSK 23.51 23.66
5SMHz 1 RB mid 707.5 QPSK 23.65 23.80
SMHz 1 RB high 707.5 QPSK 23.83 23.98
SMHz 50%,low 707.5 QPSK 22.45 22.60
SMHz 50% RB mid 707.5 QPSK 22.55 22.70
SMHz 50%,high 707.5 QPSK 22.76 22.91
SMHz 100% RB 707.5 QPSK 22.61 22.76
5SMHz 1 RB low 707.5 16QAM 22.61 22.76
5SMHz 1 RB mid 707.5 16QAM 22.80 22.95
5SMHz 1 RB high 707.5 16QAM 23.14 23.29
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SMHz 50%,low 707.5 16QAM 21.50 21.65
SMHz 50% RB mid 707.5 16QAM 21.62 21.77
SMHz 50%,high 707.5 16QAM 21.80 21.95
SMHz 100% RB 707.5 16QAM 21.71 21.86
SMHz 1 RB low 713.5 QPSK 24.25 24.40
SMHz 1 RB mid 713.5 QPSK 24.36 24.51
SMHz 1 RB high 713.5 QPSK 24.04 24.19
SMHz 50%,low 713.5 QPSK 23.45 23.60
SMHz 50% RB mid 713.5 QPSK 23.38 23.53
SMHz 50%,high 713.5 QPSK 23.27 23.42
5SMHz 100% RB 713.5 QPSK 23.29 23.44
SMHz 1 RB low 713.5 16QAM 23.47 23.62
SMHz 1 RB mid 713.5 16QAM 23.65 23.80
5SMHz 1 RB high 713.5 16QAM 23.33 23.48
5SMHz 50%,low 713.5 16QAM 22.48 22.63
SMHz 50% RB mid 713.5 16QAM 22.52 22.67
SMHz 50%,high 713.5 16QAM 22.43 22.58
5SMHz 100% RB 713.5 16QAM 22.41 22.56
10MHz 1 RB low 704 QPSK 24.30 24.45
10MHz 1 RB mid 704 QPSK 23.70 23.85
10MHz 1 RB high 704 QPSK 23.75 23.90
10MHz 50%,low 704 QPSK 23.30 23.45
10MHz 50% RB mid 704 QPSK 22.89 23.04
10MHz 50%,high 704 QPSK 22.75 22.90
10MHz 100% RB 704 QPSK 23.05 23.20
10MHz 1 RB low 707.5 QPSK 24.10 24.25
10MHz 1 RB mid 707.5 QPSK 23.68 23.83
10MHz 1 RB high 707.5 QPSK 24.13 24.28
10MHz 50%,low 707.5 QPSK 22.69 22.84
10MHz 50% RB mid 707.5 QPSK 22.72 22.87
10MHz 50%,high 707.5 QPSK 23.08 23.23
10MHz 100% RB 707.5 QPSK 23.00 23.15
10MHz 1 RB low 711 QPSK 23.54 23.69
10MHz 1 RB mid 711 QPSK 24.21 24.36
10MHz 1 RB high 711 QPSK 24.11 24.26
10MHz 50%,low 711 QPSK 23.09 23.24
10MHz 50% RB mid 711 QPSK 23.30 23.45
10MHz 50%,high 711 QPSK 23.38 23.53
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| tomHz | 100%RB 711 QPSK 23.25 | 23.40
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LTE band 13

ERP Limits 34.8dBm(3w)

Max ERP:23.38dBm

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power (dBm) Power(dBm)
Gr=10.15dBd

5MHz 1 RB low 779.5 QPSK 22.70 22.85
5MHz 1 RB mid 779.5 QPSK 22.75 22.90
5MHz 1 RB high 779.5 QPSK 22.77 22.92
5MHz 50%,low 779.5 QPSK 22.83 22.98
5MHz 50% RB mid 779.5 QPSK 22.78 22.93
5MHz 50%,high 779.5 QPSK 22.87 23.02
5MHz 100% RB 779.5 QPSK 22.93 23.08
5MHz 1 RB low 779.5 16QAM 22.84 22.99
5MHz 1 RB mid 779.5 16QAM 22.81 22.96
5MHz 1 RB high 779.5 16QAM 22.87 23.02
5MHz 50%,low 779.5 16QAM 22.92 23.07
5MHz 50% RB mid 779.5 16QAM 22.91 23.06
5MHz 50%,high 779.5 16QAM 22.92 23.07
5MHz 100% RB 779.5 16QAM 22.85 23.00
5MHz 1 RB low 782 QPSK 23.18 23.33
5MHz 1 RB mid 782 QPSK 23.04 23.19
5MHz 1 RB high 782 QPSK 22.97 23.12
5MHz 50%,low 782 QPSK 23.10 23.25
5MHz 50% RB mid 782 QPSK 23.04 23.19
5MHz 50%,high 782 QPSK 22.96 23.11
5MHz 100% RB 782 QPSK 23.01 23.16
5MHz 1 RB low 782 16QAM 22.64 22.79
5MHz 1 RB mid 782 16QAM 23.04 23.19
5MHz 1 RB high 782 16QAM 22.96 23.11
5MHz 50%,low 782 16QAM 23.02 23.17
5MHz 50% RB mid 782 16QAM 23.01 23.16
5MHz 50%,high 782 16QAM 22.98 23.13
5MHz 100% RB 782 16QAM 23.06 23.21
5MHz 1 RB low 784.5 QPSK 23.10 23.25
5MHz 1 RB mid 784.5 QPSK 23.11 23.26
5MHz 1 RB high 784.5 QPSK 23.04 23.19
5MHz 50%,low 784.5 QPSK 23.00 23.15
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SMHz 50% RB mid 784.5 QPSK 22.99 23.14
SMHz 50%,high 784.5 QPSK 22.97 23.12
5SMHz 100% RB 784.5 QPSK 23.02 23.17
5SMHz 1 RB low 784.5 16QAM 22.69 22.84
SMHz 1 RB mid 784.5 16QAM 22.77 22.92
SMHz 1 RB high 784.5 16QAM 22.58 22.73
SMHz 50%,low 784.5 16QAM 23.08 23.23
SMHz 50% RB mid 784.5 16QAM 23.08 23.23
SMHz 50%,high 784.5 16QAM 23.05 23.20
5SMHz 100% RB 784.5 16QAM 23.00 23.15
10MHz 1 RB low 782 QPSK 23.23 23.38
10MHz 1 RB mid 782 QPSK 22.95 23.10
10MHz 1 RB high 782 QPSK 23.01 23.16
10MHz 50%,low 782 QPSK 23.11 23.26
10MHz 50% RB mid 782 QPSK 23.14 23.29
10MHz 50%,high 782 QPSK 23.04 23.19
10MHz 100% RB 782 QPSK 23.22 23.37
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LTE band 66

EIRP Limits 30dBm(1w)

Max EIRP:26.05dBm

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power (dBm) Power(dBm)
Gr=2.3 dBi

1.4AMHz 1 RB low 1710.7 QPSK 23.21 25.51
1.4AMHz 1 RB mid 1710.7 QPSK 23.10 25.40
1.4AMHz 1 RB high 1710.7 QPSK 23.05 25.35
1.4MHz 50%,low 1710.7 QPSK 23.13 25.43
1.4MHz 50% RB mid 1710.7 QPSK 23.00 25.30
1.4MHz 50%,high 1710.7 QPSK 23.15 25.45
1.4AMHz 100% RB 1710.7 QPSK 22.11 24.41
1.4AMHz 1 RB low 1710.7 16QAM 22.28 24.58
1.4AMHz 1 RB mid 1710.7 16QAM 22.33 24.63
1.4MHz 1 RB high 1710.7 16QAM 22.28 24.58
1.4MHz 50%,low 1710.7 16QAM 23.14 25.44
1.4MHz 50% RB mid 1710.7 16QAM 22.20 24.50
1.4AMHz 50%,high 1710.7 16QAM 23.10 25.40
1.4AMHz 100% RB 1710.7 16QAM 21.17 23.47
1.4AMHz 1 RB low 1745 QPSK 23.53 25.83
1.4MHz 1 RB mid 1745 QPSK 23.49 25.79
1.4MHz 1 RB high 1745 QPSK 23.49 25.79
1.4MHz 50%,low 1745 QPSK 23.45 25.75
1.4AMHz 50% RB mid 1745 QPSK 23.47 25.77
1.4AMHz 50%,high 1745 QPSK 23.43 25.73
1.4AMHz 100% RB 1745 QPSK 22.48 24.78
1.4MHz 1 RB low 1745 16QAM 22.54 24.84
1.4MHz 1 RB mid 1745 16QAM 22.60 24.90
1.4MHz 1 RB high 1745 16QAM 22.55 24.85
1.4AMHz 50%,low 1745 16QAM 23.47 25.77
1.4AMHz 50% RB mid 1745 16QAM 22.54 24.84
1.4AMHz 50%,high 1745 16QAM 23.46 25.76
1.4MHz 100% RB 1745 16QAM 21.65 23.95
1.4MHz 1 RB low 1779.3 QPSK 23.22 25.52
1.4MHz 1 RB mid 1779.3 QPSK 23.13 25.43
1.4AMHz 1 RB high 1779.3 QPSK 23.23 25.53
1.4AMHz 50%,low 1779.3 QPSK 23.31 25.61
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1.4MHz 50% RB mid 1779.3 QPSK 23.20 25.50
1.4MHz 50%,high 1779.3 QPSK 23.29 25.59
1.4MHz 100% RB 1779.3 QPSK 22.20 24.50
1.4MHz 1 RB low 1779.3 16QAM 22.32 24.62
1.4MHz 1 RB mid 1779.3 16QAM 22.34 24.64
1.4MHz 1 RB high 1779.3 16QAM 22.27 24.57
1.4MHz 50%,low 1779.3 16QAM 23.31 25.61
1.4MHz 50% RB mid 1779.3 16QAM 22.25 24.55
1.4MHz 50%,high 1779.3 16QAM 23.30 25.60
1.4MHz 100% RB 1779.3 16QAM 21.31 23.61
3MHz 1 RB low 1711.5 QPSK 22.80 25.10
3MHz 1 RB mid 1711.5 QPSK 22.94 25.24
3MHz 1 RB high 1711.5 QPSK 22.80 25.10
3MHz 50%,low 1711.5 QPSK 22.95 25.25
3MHz 50% RB mid 1711.5 QPSK 22.14 24.44
3MHz 50%,high 1711.5 QPSK 23.03 25.33
3MHz 100% RB 1711.5 QPSK 22.01 24.31
3MHz 1 RB low 1711.5 16QAM 22.15 24.45
3MHz 1 RB mid 1711.5 16QAM 22.37 24.67
3MHz 1 RB high 1711.5 16QAM 22.16 24.46
3MHz 50%,low 1711.5 16QAM 22.99 25.29
3MHz 50% RB mid 1711.5 16QAM 21.18 23.48
3MHz 50%,high 1711.5 16QAM 22.99 25.29
3MHz 100% RB 1711.5 16QAM 21.10 23.40
3MHz 1 RB low 1745 QPSK 23.36 25.66
3MHz 1 RB mid 1745 QPSK 23.49 25.79
3MHz 1 RB high 1745 QPSK 23.35 25.65
3MHz 50%,low 1745 QPSK 23.32 25.62
3MHz 50% RB mid 1745 QPSK 22.43 24.73
3MHz 50%,high 1745 QPSK 23.32 25.62
3MHz 100% RB 1745 QPSK 22.38 24.68
3MHz 1 RB low 1745 16QAM 22.37 24.67
3MHz 1 RB mid 1745 16QAM 22.54 24.84
3MHz 1 RB high 1745 16QAM 22.39 24.69
3MHz 50%,low 1745 16QAM 23.33 25.63
3MHz 50% RB mid 1745 16QAM 21.58 23.88
3MHz 50%,high 1745 16QAM 23.34 25.64
3MHz 100% RB 1745 16QAM 21.43 23.73
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3MHz 1 RB low 1778.5 QPSK 23.09 25.39
3MHz 1 RB mid 1778.5 QPSK 23.23 25.53
3MHz 1 RB high 1778.5 QPSK 23.12 25.42
3MHz 50%,low 1778.5 QPSK 23.21 25.51
3MHz 50% RB mid 1778.5 QPSK 22.25 24.55
3MHz 50%,high 1778.5 QPSK 23.21 25.51
3MHz 100% RB 1778.5 QPSK 22.18 24.48
3MHz 1 RB low 1778.5 16QAM 22.15 24.45
3MHz 1 RB mid 1778.5 16QAM 22.38 24.68
3MHz 1 RB high 1778.5 16QAM 22.19 24.49
3MHz 50%,low 1778.5 16QAM 23.21 25.51
3MHz 50% RB mid 1778.5 16QAM 21.30 23.60
3MHz 50%,high 1778.5 16QAM 23.22 25.52
3MHz 100% RB 1778.5 16QAM 21.32 23.62
SMHz 1 RB low 1712.5 QPSK 23.15 25.45
SMHz 1 RB mid 1712.5 QPSK 23.20 25.50
SMHz 1 RB high 1712.5 QPSK 23.03 25.33
5SMHz 50%,low 1712.5 QPSK 22.19 24.49
5SMHz 50% RB mid 1712.5 QPSK 22.19 24.49
SMHz 50%,high 1712.5 QPSK 22.15 24.45
SMHz 100% RB 1712.5 QPSK 22.17 24.47
5SMHz 1 RB low 1712.5 16QAM 22.09 24.39
SMHz 1 RB mid 1712.5 16QAM 22.11 24.41
SMHz 1 RB high 1712.5 16QAM 22.04 24.34
5SMHz 50%,low 1712.5 16QAM 21.29 23.59
SMHz 50% RB mid 1712.5 16QAM 21.30 23.60
5SMHz 50%,high 1712.5 16QAM 21.30 23.60
5SMHz 100% RB 1712.5 16QAM 21.27 23.57
SMHz 1 RB low 1745 QPSK 23.66 25.96
SMHz 1 RB mid 1745 QPSK 23.62 25.92
SMHz 1 RB high 1745 QPSK 23.54 25.84
SMHz 50%,low 1745 QPSK 22.56 24.86
SMHz 50% RB mid 1745 QPSK 22.61 2491
SMHz 50%,high 1745 QPSK 22.71 25.01
SMHz 100% RB 1745 QPSK 22.67 24.97
SMHz 1 RB low 1745 16QAM 22.82 25.12
SMHz 1 RB mid 1745 16QAM 22.80 25.10
5SMHz 1 RB high 1745 16QAM 22.77 25.07
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SMHz 50%,low 1745 16QAM 21.71 24.01
SMHz 50% RB mid 1745 16QAM 21.67 23.97
SMHz 50%,high 1745 16QAM 21.71 24.01
5SMHz 100% RB 1745 16QAM 21.73 24.03
5SMHz 1 RB low 17717.5 QPSK 23.26 25.56
SMHz 1 RB mid 1777.5 QPSK 23.41 25.71
SMHz 1 RB high 17717.5 QPSK 23.33 25.63
SMHz 50%,low 1777.5 QPSK 22.27 24.57
SMHz 50% RB mid 1777.5 QPSK 22.33 24.63
SMHz 50%,high 1777.5 QPSK 22.36 24.66
5SMHz 100% RB 17717.5 QPSK 22.29 24.59
SMHz 1 RB low 17717.5 16QAM 22.55 24.85
SMHz 1 RB mid 17717.5 16QAM 22.66 24.96
5SMHz 1 RB high 1777.5 16QAM 22.58 24.88
SMHz 50%,low 1777.5 16QAM 21.43 23.73
SMHz 50% RB mid 1777.5 16QAM 21.49 23.79
SMHz 50%,high 17717.5 16QAM 21.52 23.82
5SMHz 100% RB 17717.5 16QAM 21.42 23.72
10MHz 1 RB low 1715 QPSK 23.07 25.37
10MHz 1 RB mid 1715 QPSK 23.08 25.38
10MHz 1 RB high 1715 QPSK 22.92 25.22
10MHz 50%,low 1715 QPSK 22.33 24.63
10MHz 50% RB mid 1715 QPSK 22.28 24.58
10MHz 50%,high 1715 QPSK 22.18 24.48
10MHz 100% RB 1715 QPSK 22.24 24.54
10MHz 1 RB low 1745 QPSK 23.63 25.93
10MHz 1 RB mid 1745 QPSK 23.71 26.01
10MHz 1 RB high 1745 QPSK 23.61 2591
10MHz 50%,low 1745 QPSK 22.73 25.03
10MHz 50% RB mid 1745 QPSK 22.74 25.04
10MHz 50%,high 1745 QPSK 22.70 25.00
10MHz 100% RB 1745 QPSK 22.73 25.03
10MHz 1 RB low 1775 QPSK 23.34 25.64
10MHz 1 RB mid 1775 QPSK 23.30 25.60
10MHz 1 RB high 1775 QPSK 23.40 25.70
10MHz 50%,low 1775 QPSK 22.39 24.69
10MHz 50% RB mid 1775 QPSK 22.40 24.70
10MHz 50%,high 1775 QPSK 22.46 24.76
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10MHz 100% RB 1775 QPSK 2243 24.73
15MHz 1 RB low 1717.5 QPSK 23.07 25.37
15MHz 1 RB mid 1717.5 QPSK 23.03 25.33
15MHz 1 RB high 1717.5 QPSK 22.94 25.24
15MHz 50%,low 1717.5 QPSK 22.40 24.70
15MHz 50% RB mid 1717.5 QPSK 22.29 24.59
15MHz 50%,high 1717.5 QPSK 22.25 24.55
15MHz 100% RB 1717.5 QPSK 22.29 24.59
15MHz 1 RB low 1745 QPSK 23.63 25.93
15MHz 1 RB mid 1745 QPSK 23.70 26.00
15MHz 1 RB high 1745 QPSK 23.47 25.77
15MHz 50%,low 1745 QPSK 22.74 25.04
15MHz 50% RB mid 1745 QPSK 22.74 25.04
15MHz 50%,high 1745 QPSK 22.68 24.98
15MHz 100% RB 1745 QPSK 22.71 25.01
15MHz 1 RB low 1772.5 QPSK 23.16 25.46
15MHz 1 RB mid 1772.5 QPSK 23.40 25.70
15MHz 1 RB high 1772.5 QPSK 23.48 25.78
15MHz 50%,low 1772.5 QPSK 2243 24.73
15MHz 50% RB mid 1772.5 QPSK 22.53 24.83
15MHz 50%,high 1772.5 QPSK 22.58 24.88
15MHz 100% RB 1772.5 QPSK 22.50 24.80
20MHz 1 RB low 1720 QPSK 23.33 25.63
20MHz 1 RB mid 1720 QPSK 23.12 25.42
20MHz 1 RB high 1720 QPSK 23.13 2543
20MHz 50%,low 1720 QPSK 22.29 24.59
20MHz 50% RB mid 1720 QPSK 22.22 24.52
20MHz 50%,high 1720 QPSK 22.22 24.52
20MHz 100% RB 1720 QPSK 22.22 24.52
20MHz 1 RB low 1745 QPSK 23.60 25.90
20MHz 1 RB mid 1745 QPSK 23.75 26.05
20MHz 1 RB high 1745 QPSK 23.58 25.88
20MHz 50%,low 1745 QPSK 22.85 25.15
20MHz 50% RB mid 1745 QPSK 22.86 25.16
20MHz 50%,high 1745 QPSK 22.79 25.09
20MHz 100% RB 1745 QPSK 22.84 25.14
20MHz 1 RB low 1770 QPSK 23.30 25.60
20MHz 1 RB mid 1770 QPSK 23.47 25.77
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20MHz 1 RB high 1770 QPSK 23.57 25.87
20MHz 50%,low 1770 QPSK 22.34 24.64
20MHz 50% RB mid 1770 QPSK 22.51 24 .81
20MHz 50%,high 1770 QPSK 22.60 24.90
20MHz 100% RB 1770 QPSK 22.49 24.79
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LTE band 71

ERP Limits 34.8dBm(3w)

Max ERP:24..83dBm

Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power (dBm) Power(dBm)
Gr=0.15dBd

5MHz 1 RB low 665.5 QPSK 23.57 23.72
5MHz 1 RB mid 665.5 QPSK 24.01 24.16
5MHz 1 RB high 665.5 QPSK 23.81 23.96
5MHz 50%,low 665.5 QPSK 22.85 23.00
5MHz 50% RB mid 665.5 QPSK 22.99 23.14
5MHz 50%,high 665.5 QPSK 23.06 23.21
5MHz 100% RB 665.5 QPSK 2291 23.06
5MHz 1 RB low 665.5 16QAM 22.63 22.78
5MHz 1 RB mid 665.5 16QAM 22.98 23.13
5MHz 1 RB high 665.5 16QAM 22.86 23.01
5MHz 50%,low 665.5 16QAM 21.83 21.98
5MHz 50% RB mid 665.5 16QAM 22.01 22.16
5MHz 50%,high 665.5 16QAM 22.13 22.28
5MHz 100% RB 665.5 16QAM 21.97 22.12
5MHz 1 RB low 680.5 QPSK 23.51 23.66
5MHz 1 RB mid 680.5 QPSK 24.04 24.19
5MHz 1 RB high 680.5 QPSK 24.31 24.46
5MHz 50%,low 680.5 QPSK 22.86 23.01
5MHz 50% RB mid 680.5 QPSK 23.13 23.28
5MHz 50%,high 680.5 QPSK 23.32 23.47
5MHz 100% RB 680.5 QPSK 23.14 23.29
5MHz 1 RB low 680.5 16QAM 22.69 22.84
5MHz 1 RB mid 680.5 16QAM 23.30 23.45
5MHz 1 RB high 680.5 16QAM 23.48 23.63
5MHz 50%,low 680.5 16QAM 22.01 22.16
5MHz 50% RB mid 680.5 16QAM 22.28 22.43
5MHz 50%,high 680.5 16QAM 22.42 22.57
5MHz 100% RB 680.5 16QAM 22.20 22.35
5MHz 1 RB low 695.5 QPSK 24.09 24.24
5MHz 1 RB mid 695.5 QPSK 24.44 24.59
5MHz 1 RB high 695.5 QPSK 24.53 24.68
5MHz 50%,low 695.5 QPSK 23.20 23.35
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SMHz 50% RB mid 695.5 QPSK 23.36 23.51
SMHz 50%,high 695.5 QPSK 23.44 23.59
5SMHz 100% RB 695.5 QPSK 23.33 23.48
5SMHz 1 RB low 695.5 16QAM 23.34 23.49
5SMHz 1 RB mid 695.5 16QAM 23.67 23.82
SMHz 1 RB high 695.5 16QAM 23.74 23.89
SMHz 50%,low 695.5 16QAM 22.32 22.47
SMHz 50% RB mid 695.5 16QAM 22.50 22.65
SMHz 50%,high 695.5 16QAM 22.56 22.71
5SMHz 100% RB 695.5 16QAM 22.42 22.57
10MHz 1 RB low 668 QPSK 23.52 23.67
10MHz 1 RB mid 668 QPSK 23.75 23.90
10MHz 1 RB high 668 QPSK 23.54 23.69
10MHz 50%,low 668 QPSK 22.99 23.14
10MHz 50% RB mid 668 QPSK 23.15 23.30
10MHz 50%,high 668 QPSK 23.01 23.16
10MHz 100% RB 668 QPSK 23.02 23.17
10MHz 1 RB low 680.5 QPSK 23.40 23.55
10MHz 1 RB mid 680.5 QPSK 24.09 24.24
10MHz 1 RB high 680.5 QPSK 24.67 24.82
10MHz 50%,low 680.5 QPSK 22.76 22.91
10MHz 50% RB mid 680.5 QPSK 23.19 23.34
10MHz 50%,high 680.5 QPSK 23.60 23.75
10MHz 100% RB 680.5 QPSK 23.23 23.38
10MHz 1 RB low 693 QPSK 24.12 24.27
10MHz 1 RB mid 693 QPSK 23.97 24.12
10MHz 1 RB high 693 QPSK 24.43 24.58
10MHz 50%,low 693 QPSK 22.99 23.14
10MHz 50% RB mid 693 QPSK 23.04 23.19
10MHz 50%,high 693 QPSK 23.30 23.45
10MHz 100% RB 693 QPSK 23.15 23.30
15MHz 1 RB low 670.5 QPSK 23.53 23.68
15MHz 1 RB mid 670.5 QPSK 23.93 24.08
15MHz 1 RB high 670.5 QPSK 23.24 23.39
15MHz 50%,low 670.5 QPSK 23.16 23.31
15MHz 50% RB mid 670.5 QPSK 23.05 23.20
15MHz 50%,high 670.5 QPSK 22.72 22.87
15MHz 100% RB 670.5 QPSK 23.01 23.16
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15MHz 1 RB low 680.5 QPSK 23.57 23.72
15MHz 1 RB mid 680.5 QPSK 24.21 24.36
15MHz 1 RB high 680.5 QPSK 24.34 24.49
15MHz 50%,low 680.5 QPSK 22.69 22.84
15MHz 50% RB mid 680.5 QPSK 23.22 23.37
15MHz 50%,high 680.5 QPSK 23.68 23.83
15MHz 100% RB 680.5 QPSK 23.21 23.36
15MHz 1 RB low 690.5 QPSK 24.68 24.83
15MHz 1 RB mid 690.5 QPSK 24.07 24.22
15MHz 1 RB high 690.5 QPSK 24.40 24.55
15MHz 50%,low 690.5 QPSK 23.45 23.60
15MHz 50% RB mid 690.5 QPSK 23.18 23.33
15MHz 50%,high 690.5 QPSK 23.29 23.44
15MHz 100% RB 690.5 QPSK 23.39 23.54
20MHz 1 RB low 673 QPSK 23.54 23.69
20MHz 1 RB mid 673 QPSK 23.67 23.82
20MHz 1 RB high 673 QPSK 24.41 24.56
20MHz 50%,low 673 QPSK 23.01 23.16
20MHz 50% RB mid 673 QPSK 22.74 22.89
20MHz 50%,high 673 QPSK 22.70 22.85
20MHz 100% RB 673 QPSK 22.98 23.13
20MHz 1 RB low 683 QPSK 23.49 23.64
20MHz 1 RB mid 683 QPSK 24.61 24.76
20MHz 1 RB high 683 QPSK 23.87 24.02
20MHz 50%,low 683 QPSK 2291 23.06
20MHz 50% RB mid 683 QPSK 23.52 23.67
20MHz 50%,high 683 QPSK 23.44 23.59
20MHz 100% RB 683 QPSK 23.27 23.42
20MHz 1 RB low 688 QPSK 23.85 24.00
20MHz 1 RB mid 688 QPSK 24.35 24.50
20MHz 1 RB high 688 QPSK 24.45 24.60
20MHz 50%,low 688 QPSK 23.51 23.66
20MHz 50% RB mid 688 QPSK 23.44 23.59
20MHz 50%,high 688 QPSK 23.29 23.44
20MHz 100% RB 688 QPSK 23.48 23.63
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6.4. Occupied Bandwidth

Specifications: FCC Part 2.1049

DUT Serial Number: | IMEI:865357069912010

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-70%
Air pressure: 86-106kPa

Test Results: -

Test Setup
During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT
Universal Radio
Communication Power Divider
Tester
spectrum analyzer
Measurement Uncertainty:
Item Uncertainty

Expanded Uncertainty 70.04 Hz (k=2)

Test Method
The 99% occupied Bandwidth was calculated from the spectrum analyzer. Markers in the spectrum
analyzer were then placed between the calculated frequencies to show the calculated 99% power Band. The

26dB Bandwidth was also measured and recorded.

Note: --
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6.4.1 occupied bandwidth Results

LTE band 2,1.4MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1850.7 1.084 1.084
1880 1.090 1.090
1909.3 1.090 1.090

LTE band 2, 1.4MHz Bandwidth, LOW,QPSK (99% BW)

®

*RBW 20 kHz Marke r1 ]
*VBW 100 kHz 15.20 dBm
SWT 40 ms

F3o—orryer— T ow

AE
3
@M

Center 1.8507 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:37:07
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LTE band 2 , 1.4MHz Bandwidth, LOW,16QAM (99% BW)

@ “RBW 20 kHz
~vBW 100 kHz

Ref 34 dBm *Att 25 dB SWT 40 ms

A
i
;

M MWIW’NM/ 4

ter 1.8507 GHz 420 kHz/

Date: 8.MAY.2024 13:37:32

LTE band 2 , 1.4MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 20 kHz
*VBW 100 kHz

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer—r1om

i
E

AAA
Y

Center 1.88 GHz 420 xHz/

Date: 8.MAY.2024 13:37:58

Span 4.2 MHz
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LTE band 2 , 1.4MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 14.80 dBnm

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

1A
:
=

o’ W%

Center 1.88 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:38:21

LTE band 2 , 1.4MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.99 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

view|

I
i

Center 1.9093 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:38:47
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LTE band 2 , 1.4MHz Bandwidth, HIGH,16QAM (99% BW)

® S S
/ \
/ \
e RSN §
LTE band 2,3MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1851.5 2.697 2.697
1880 2.697 2.697
1908.5 2.697 2.683

LTE band 2 , 3MHz Bandwidth, LOW,QPSK (99% BW)
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.53 dBn

Ref 34 dBm *Att 25 dB SWT 30 ms
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§ | X
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Center 1.8515 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:40:10

LTE band 2 , 3MHz Bandwidth, LOW,16QAM (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.43 dBno

Ref 34 dBm *Att 25 deB SWT 30 ms
[~ 30 TT T T fei2) 71
o | ES
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bt spenna\, iy AN .

T =

Center 1.8515 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:40:36
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LTE band 2 , 3MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.31 dBm

Ref 34 dBm *Att 25 deB SWT 30 ms
n ]
e ,
2o _ :

T A T ] B
L. [ \ , wr

T S e

Center 1.88 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:41:02

LTE band 2 , 3MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.52 dBm
.88001

Ref 34 dBm *Att 25 dB SWT 30 ms
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Center 1.88 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:41:24
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LTE band 2 , 3MHz Bandwidth,HIGH,QPSK (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.54 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms
N ]
so—orTfer—a s =
=
vesd 7 NWNWMJLA,M,
= n ]/‘«»L ‘ v

) Pkt Ah_lvM“J \/\‘“\ R WMI\MM '

Center 1.9085 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:41:50

LTE band 2 , 3MHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 12.97 dBn

Ref 34 dBm *Att 25 dB SWT 30 ms

view|
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Center 1.9085 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:42:13
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LTE band 2,5MHZz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1852.5 4471 4471
1880 4.495 4.495
1907.5 4471 4471

LTE band 2 , SMHz Bandwidth, LOW,QPSK (99% BW)

® “RBW 50 KkHz tarl T1 ]
*VBW 200 kHz 14. 1Bm
Ref 34 dBm *Att 25 dB SWT 10 ms 98 E
ES TT§=T T i3 iy z 1
1 W
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Center 1.8525 GHz

Date: 8.MAY.2024 13:43:10

1.5 MHz/

span 15 MHz
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LTE band 2 , SMHz Bandwidth,LOW,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.24 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms
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Center 1.8525 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 13:43:31

LTE band 2 , SMHz Bandwidth,MID,QPSK (99% BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.55 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms .87944
u |
16 | M
vesxd S TRLTIOTR! QN PRV > 1B
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Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 13:43:57

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 85 of 496



CAICT

Report No.: 24B02W000021-001-V1

(|||§Il|2

LTE band 2 , SMHz Bandwidth,MID,16QAM (99% BW)

® *RBW 50 kHz
*VBW 200 kHz

Ref 34 dBm *Att 25 dB SWT 10 ms
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Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 13:44:18

LTE band 2 , SMHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.97 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms .907091346 ¢
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Center 1.9075 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 13:44:44
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Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 2 , SMHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 12.8 1Bm
Ref 34 dBm *Att 25 deB SWT 10 ms .908846154 z
n ]
. T
AL . N

n " 'l
[T T

Center 1.9075 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 13:45:06

LTE band 2,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
1855 8.942
1880 8.990
1905 8.990

LTE band 2, 10MHz Bandwidth, LOW,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 100 kHz Mark 1]
*VBW 300 kHz 13.24 dBn

Ref 34 dBm *Att 25 dB SWT 15 ms .858221154 ¢

(|||§Il|2

= oy ua il rtafona” 1 'k'f'(:“' -

- ‘M}}‘(w“ r\—“\“« 3pB
;’N\”TWW‘V ke “'waw‘wm

Center 1.855 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 13:46:11

LTE band 2 , 10MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 14.52 dBm

Ref 34 dBm *Att 25 dB SWT 15 ms
N ]

-3
YW I U

-4

60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 13:46:37

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 2 , 10MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 14. 1Bm
Ref 34 dBm *Att 25 dB SWT 15 ms 5 z
= TT T Ly et=2 71
= -
7 WWW £
Y .
- ok w}_j\/‘r/ \
Uy Nﬁ\\%
=

Center 1.905 GHz

Date: 8.MAY.2024 13:47:03

LTE band 2,15MHz(99%)

3 MHz/ Span 30 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
1857.5 13.486
1880 13.486
1902.5 13.558

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 2 , 15MHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 200 kHz
*VBW 1 MHz

CAICT

Report No.: 24B02W000021-001-V1

14 1!
Ref 34 dBm *Att 25 dB SWT 5 ms a7
= TT T Ly et=2 —l
s | IE
20
MWMW pediy
L, j \ -
i |
B / \\l
| W
B il LA dllasing
20 = qu
L,
L _co

Center 1.8575 GHz 4.5 MHzZ/

Date: 8.MAY.2024 13:48:08

LTE band 2 , 15MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 200 kHz
*VEW 1 MHz

Ref 34 dBm *Att 25 dB SWT 5 ms

Span 45 MHz

vew MWMW&NM

VL

3DB

Al S

Center 1.88 GHz 4.5 MHz/

Date: 8.MAY.2024 13:48:34

Span 45 MHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 2 , 15MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 16.18 dBm
.903509615

Ref 34 dBm *Att 25 dB SWT 5 ms

Fso—orTyer— o

20 T

waf

i
B
;

e

Center 1.9025 GHz 4.5 MHzZ/ Span 45 MHz

Date: 8.MAY.2024 13:49:01

LTE band 2,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
1860 17.981
1880 17.981
1900 17.981

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 2 , 20MHz Bandwidth,LOW,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 14.92 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms
n ]

30 TTICT LI Ee 2 =
20

A
b

—
L =—" |
j('

Center 1.86 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 13:50:02

LTE band 2 , 20MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 200 kHz Mark 1]
*VBW 1 MHz 14.99 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms
[ |
e | N
= PNy I I
-0 ( \ 03qaez enz|
. / \

ol i.wvwf \'\”hm " h

Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 13:50:28

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 2 , 20MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 15.0 1Bm
Ref 34 dBm *Att 25 deB SWT 5 ms z
= TT T T fei2) = —l
20 3 -
1
FJMAAMW*MM :
- vt
10 \ da¢
Iig N .
n el AIJ\M"J M’MAL
Vol w
=

Center 1.9 GHz

Date: 8.MAY.2024 13:50:53

LTE band 4,1.4MHz(99%)

6 MHz/ Span 60 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1710.7 1.090 1.090
1732.5 1.084 1.090
1754.3 1.090 1.090

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4 , 1.4MHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15. 1B

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

A
g
é

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:52:06

LTE band 4, 1.4MHz Bandwidth, LOW,16QAM (99% BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 14.33 dBn

Ref 34 dBm *Att 25 dB SWT 40 ms

et Moo,

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:52:30

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4 , 1.4MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15. 1B

Ref 34 dBm *Att 25 dB SWT 40 ms .732385577
n 1
pp——— m———
WAl
M PAARM

|

. FTS T Nl/ \VM A h

> AV R w\\
=
=
Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:52:56

LTE band 4 , 1.4MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.55 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms .732089423 C

= R . B I T

i | T

Jut? b,

Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:53:19

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4, 1.4MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15.25 dBnm

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

T e

A
E

Ak,

Center 1.7543 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:53:45

LTE band 4 , 1.4MHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 14.59 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

view|

5
;

Center 1.7543 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 13:54:10

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1
LTE band 4,3MHZz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1711.5 2.683 2.712
1732.5 2.697 2.683
1753.5 2.697 2.683

LTE band 4 , 3MHz Bandwidth, LOW,QPSK (99% BW)

® * RBW 30 kHz larke 1]
*VBW 100 kHz 13.26 1Bm
Ref 34 dBm *Att 25 dB SWT 30 ms z
n 1
!
i sl gL ‘
.

Center 1.7115 GHz

Date: 8.MAY.2024 13:55:10

900 kHz/ span 9 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4 , 3MHz Bandwidth, LOW,16QAM (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.17 dBnm

Ref 34 dBm *Att 25 dB SWT 30 ms -7 774C
N ]
so—orTfer—a s =
= T
1 Temp 2 [T1 ofw
TN WAL UMM AV T LT 220« -

L
N
b .
- A

Center 1.7115 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:55:32

LTE band 4 , 3MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.82 dBn

Ref 34 dBm *Att 25 dB SWT 30 ms
[ I
15 | BN
o Fon ks ool
} X R .
Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:55:58

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4 , 3MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13. 1B
.73251

Ref 34 dBm *Att 25 dB SWT 30 ms

Fso—orTyer— o

G
f]
L]

T
N
| %

Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:56:19

LTE band 4 , 3MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 14. dBr

Ref 34 dBm *Att 25 dB SWT 30 ms

e FAANAA A

VL

,_—,——/«rg; 3

3DB

e
1

V;;/»w VAN T JWWMM%

Center 1.7535 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 13:56:45

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4 , 3MHz Bandwidth, HIGH,16QAM (99% BW)

® “RBW 30 kHz larke 1
*VBW 100 kHz 12.82 dBm
Ref 34 dBm *Att 25 dB SWT 30 ms z
= TT T Ly et=2 —l
20
,
A PN T ST
[ ‘ |
[ "L'MJ\/ ALV o
.
Lo

Center 1.7535 GHz

Date: 8.MAY.2024 13:57:08

900 kHz/ span 9 MHz

LTE band 4,5MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1712.5 4.495 4471
1732.5 4.495 4.495
1752.5 4471 4471

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4 , SMHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 50 kHz
*VBW 200 kHz

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o

G
f]
L]

g

2

T
N
\\\—i
,—————"<J

Gan

Center 1.7125 GHz 1.5 MHz/

Date: 8.MAY.2024 13:58:12

LTE band 4 , SMHz Bandwidth, LOW,16QAM (99% BW)

® *RBW 50 kHz
“VBW 200 kHz

Ref 34 dBm *Att 25 dB SWT 10 ms

Span 15 MHz

e
o b e e ashal s

VL

3DB

L )

Center 1.7125 GHz 1.5 MHz/

Date: 8.MAY.2024 13:58:35

span 15 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4 , SMHz Bandwidth,MID,QPSK (99% BW)

® *RBW 50 kHz
*VBW 200 kHz

Ref 34 dBm *Att 25 dB SWT 10 ms

CAICT

Report No.: 24B02W000021-001-V1

Fso—orTyer— o

i
%
]

.
|

T
N
] qg

i

Center 1.7325 GHz 1.5 MHz/

Date: 8.MAY.2024 13:59:04

LTE band 4 , SMHz Bandwidth,MID,16QAM (99% BW)

® *RBW 50 kHz
“VBW 200 kHz

Span 15 MHz

Ref 34 dBm *Att 25 dB SWT 10 ms 14

n ]
i | I

) AR A 1B

Lo (,.uu MY : —

-, // \\

=

-, N " "

WW e

-0

=

=

Center 1.7325 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 13:59:27

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4 , SMHz Bandwidth,HIGH,QPSK (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.54 dBm

Ref 34 dBm *Att 25 deB SWT 10 ms .75245192
= |
so—orTfer—= o e e
20 T
2 i
L MJMMJW 4.06 dBm
o ,(rlwﬁ "‘""‘4\7 ot

;{fm‘w‘w ot NGl ‘M%

Center 1.7525 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 13:59:53

LTE band 4 , SMHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 12.66 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms .75245192 C
[ |
e | N
— ey 5 - e
Lo (Mu u.ﬁ\v 1 . —
= / \\
-2
spB
L. Nf,_. A AAJ\‘ N Jp WN\W
-5
-6
Center 1.7525 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:00:24

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4,10MHz(99%)

CAICT

Report No.: 24B02W000021-001-V1

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)

QPSK

1715 8.942

1732.5 8.990

1750 8.942

LTE band 4 , 10MHz Bandwidth, LOW,QPSK (99% BW)
- - “

Center 1.715 GHz

Date: 8.MAY.2024 14:01:21

3 MHz/ Span 30 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 4 , 10MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 14.54 dBm

Ref 34 dBm *Att 25 dB SWT 15 ms

Fso—orTyer— o

1

iL
I
:

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:01:57

LTE band 4 , 10MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.37 dBn

Ref 34 dBm *Att 25 dB SWT 15 ms
[ 1
15 | BN
.
e MA,/WMWWMA; 1 1
. ot x : -
= // \\\
| ¥ 3
’N/ M, o
-3
JWW‘UMW T o IR
A
-
-
Center 1.75 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:02:31

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4,15MHz(99%)

CAICT

Report No.: 24B02W000021-001-V1

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
1717.5 13.486
1732.5 13.486
1747.5 13.486

LTE band 4 , 15MHz Bandwidth, LOW,QPSK (99% BW)

Ref 34 dBm *Att 25 dB SWT

*RBW 200 kHz larke 1]

*VBW 1

5 ms

MHzZ 15.24 dBm

Fso—orTyer— = am

G
f]
L]

T
:

Center 1.7175 GHz

Date: 8.MAY.2024 14:03:28

4.5 MHzZ/

Span 45 MHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777
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LTE band 4 , 15MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 16.42 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms .7373317
N ]
so—orrier—r—ton .
20 T
I dgrtynd )
MMNW’N

7 Temp [2 [T1 OW
- ] \ — LVI
>

oy + I mV‘H'MM

Center 1.7325 GHz 4.5 MHzZ/ Span 45 MHz

Date: 8.MAY.2024 14:03:59

LTE band 4 , 15MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 200 kHz Mark 1]
*VBW 1 MHz 16.0

Ref 34 dBm *Att 25 dB SWT 5 ms .748581731 C

4

; ot
view] YMM U )
o

VL
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T
_—

[ —

. y
W/“ M\k som
g A AL Ay
. A

Center 1.7475 GHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 14:04:31

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4,20MHz(99%)

CAICT

Report No.: 24B02W000021-001-V1

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)

QPSK

1720 17.981

1732.5 17.981

1745 17.885

LTE band 4 , 20MHz Bandwidth, LOW,QPSK (99% BW)
o - — ‘j, - “
Mw’f \\\”w db\w
e

Center 1.72 GHz

Date: 8.MAY.2024 14:05:35

6 MHz/

Span 60 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777
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LTE band 4 , 20MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 15.34 dBm

Ref 34 dBm *Att 25 deB SWT 5 ms
n ]
so—orrfer—— o -
-0
WWMMMMM :
-

Center 1.7325 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 14:06:51

LTE band 4 , 20MHz Bandwidth, HIGH,QPSK (99% BW)

® “RBW 200 kHz Mark
“VBW 1 MHz 15.79 dem

Ref 34 dBm *Att 25 dB SWT 5 ms .745961538 ¢

vrem MWWM’*‘T o .

-2
3DB
P "

s
= Tyl AT aa AVt \»\“N
Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 14:07:17

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 5,1.4MHz(99%)

CAICT

Report No.: 24B02W000021-001-V1

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
824.7 1.090 1.090
836.5 1.084 1.090
848.3 1.090 1.090

LTE band 5, 1.4MHz Bandwidth, LOW,QPSK (99% BW)

® * RBW 20 kHz larke 1 1
*VBW 100 kHz 16.40 1Bm
Ref 34 dBm *Att 25 dB SWT 40 ms 25. 0576923 MH=z
[ 20 7 ™
.
i\MWWNWmn)Wx,
i . RASEY
. P oy

Center 824.7 MHz

Date: 8.MAY.2024 14:08:15

420 kHz/ Span 4.2 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 5, 1.4MHz Bandwidth, LOW,16QAM (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15.23 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 24.7807692 M
N ]
so—orT¥er—T——m -
iom | I
[~ 20 T T
/\AWA Lm nj\rﬂk(d‘;
= Z‘ \ LV
\'\/\ B

Center 824.7 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:08:37

LTE band 5, 1.4MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 16.08 dBm
836.385576923 1

Ref 34 dBm *Att 25 dB SWT 40 ms

view|

i
!

Center 836.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:09:04

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 111 0f 496



CAICT

Report No.: 24B02W000021-001-V1

(|||§Il|2

LTE band 5, 1.4MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 16.13 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 36.082692308 M

Fso—orTyer— o

A
E—
E

Center 836.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:09:27

LTE band 5, 1.4MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 20 kHz Mark 11
*VBW 100 kHz 15.99 dBn

Ref 34 dBm *Att 25 dB SWT 40 ms 848.353846154 M

view|

i
{

VL

[ ! M)

Center 848.3 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:09:55

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 5, 1.4MHz Bandwidth, HIGH,16QAM (99% BW)

® S -
=
/ \
\
» u ,..,WV‘”/ Y "
I g =
LTE band 5,3MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
825.5 2.697 2.697
836.5 2.697 2.683
847.5 2.697 2.683

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 5, 3MHz Bandwidth, LOW,QPSK (99% BW)

*RBW 30 kHz
*VBW 100 kHz

*Att 25 dB SWT 30 ms

CAICT

Report No.: 24B02W000021-001-V1

Fso—orTyer— o

G
f]
L]

i\

Center 825.5 MHz

Date: 8.MAY.2024 14:11:25

LTE band 5, 3MHz Bandwidth, LOW,16QAM (99% BW)

900 kHz/

*RBW 30 kHz
*VBW 100 kHz

*Att 25 dB SWT 30 ms

Span 9 MHz

view|

VL

el

Center 825.5 MHz

Date: 8.MAY.2024 14:11:48

900 kHz/

Span 9 MHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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LTE band 5, 3MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.56 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms 36.817307692 M

Fso—orTyer— o

bt

A
H
:

e W«AMM%

Center 836.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:12:21

LTE band 5, 3MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.96 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms 836.528846154 M

==L MMWWWN A .64 asaf

-2
\l 3DB
1ol
-3¢

Center 836.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:12:43

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 5, 3MHz Bandwidth,HIGH,QPSK (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.¢ 1B

Ref 34 dBm *Att 25 dB SWT 30 ms 48.552884615 M
n ]
30 TTICT LI Bat) =

15n | N
20 T

iL
2
;
%

|

Center 847.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:13:10

LTE band 5, 3MHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.42 dBn
5 1

Ref 34 dBm *Att 25 dB SWT 30 ms 847.427884

— LW SNTTN SN,

\

ol e ||

VL

Center 847.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:13:32

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1
LTE band 5,5MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
826.5 4.495 4.495
836.5 4.495 4.495
846.5 4.471 4471

LTE band 5, 5SMHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.64 dBm
Ref 34 dBm *Att 25 deB SWT 10 ms 27.62980769 MHz
3 TT T T oi2) ,l
iom | I
20 7 Mz
|
r1 2
WW P
Lo ( i LT

Center 826.5

Date: 8.MAY.2024 14:14:30

MHz

1.5 MHz/ Span 15 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 5 , SMHz Bandwidth,LOW,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.98 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 27.245192308 M

Fso—orTyer— o

A

PRI

\“g

o y

Center 826.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:14:51

LTE band 5, SMHz Bandwidth,MID,QPSK (99% BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.89 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 837.100961538 1

vew At s

VL

i i
|
/

| . MJ n hj% *UL'W,\M% som

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:15:17

LTE band 5, 5SMHz Bandwidth,MID,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.27 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms

(|||§Il|2

Vel . Lo K

-2
B WWNW“ ) ‘ A MN
ad M
M
=
=
Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:15:39

LTE band 5, SMHz Bandwidth,HIGH,QPSK (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.56 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 46.091346154 MH=z
n 1
[rew] ——— 4.48 dBm

i |
| |
! \

e ead ] |”

Center 846.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:16:05

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 5, 5SMHz Bandwidth, HIGH,16QAM (99% BW)

*RBW 50 kHz larke 1]

*VBW 200 kHz 13.61 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 46.596153846 MHz

n ]

so—orTfer— = uE =
e | IEN

20 T Tz

r1 K

AR ot

n
\
\

LH 3pB

M.

Wpﬁ

Center 846.5 MHz

Date: 8.MAY.2024 14:16:26

LTE band 5,10MHz(99%)

1.5 MHz/ Span 15 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
829 8.942
836.5 8.990
844 8.942

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 5, 10MHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 14.12 dBm
*Att 25 dB SWT 15 ms 28.615384615 M

Fso—orTyer— o

L]
;
L
;
;

Center 829 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:17:23

LTE band 5, 10MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.13 dBn
5 1

Ref 34 dBm *Att 25 dB SWT 15 ms 8 . € >384
1 1B
5 —OTEET{TST T
[+ =] : s o
Kesl 7 WWW
1q. 1Bm
. /v(‘ﬂb\—v \ : - - —
. // \\
2 h!
B W"“f/ﬁ W\NVA T
a4
=
o
Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:18:28

VL

3DB

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 5, 10MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 15.11 dBm
Ref 34 dBm *Att 25 dB SWT 15 ms 44.000000000 MH=z
= TT T Ly et=2 —l
R - |

:
Ly A

W‘J LM

-

Center 844 MHz

Date: 8.MAY.2024 14:18:54

LTE band 12,1.4MHz(99%)

3 MHz/ Span 30 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
699.7 1.090 1.090
707.5 1.090 1.090
715.3 1.084 1.090

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 12, 1.4MHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 16.47 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 699.8 53846 M

Fso—orTyer— o

A
E

| |

.
] .M\AMJWM My

Center 699.7 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:19:32

LTE band 12, 1.4MHz Bandwidth, LOW,16QAM (99% BW)

® *RBW 20 kHz Mark 11
“VEBW 100 kHz 15.83 dBn

Ref 34 dBm *Att 25 dB SWT 40 ms 699.228846154 1

view|

"
;

B
VL

'
! WM“’ Mo, ||
"

Center 699.7 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:19:56

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 12, 1.4MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 16.31 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 707.910576923 M

Fso—orTyer— o

A
E

MW\,

| |

B " )
-3 i V\/‘W\‘

Center 707.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:20:25

LTE band 12, 1.4MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.23 dBn
07.580769231 1

Ref 34 dBm *Att 25 dB SWT 40 ms

:
E

view| /\I\
1
o

VL

o™ At

Center 707.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:20:48

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 12, 1.4MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 20 kHz
*VBW 100 kHz

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o SR T OB e S ettt

L]
é
ot

Center 715.3 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:21:17

LTE band 12, 1.4MHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 16.57 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 14.882692308 M

= | NW}JMM\:

Center 715.3 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:21:41

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 12,3MHz(99%)

CAICT

Report No.: 24B02W000021-001-V1

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
700.5 2.697 2.683
707.5 2.697 2.683
714.5 2.697 2.712

LTE band 12 , 3MHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 15.16 dBm
Ref 34 dBm *Att 25 dB SWT 30 ms 700.81730769 MHz
3 TT T Ly et=2 ,l
asm | N
= —
‘
. { \ -
i by WA

Center 700.5 MHz

Date: 8.MAY.2024 14:22:14

900 kHz/ span 9 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 12 , 3MHz Bandwidth,LOW,16QAM (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.66 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms 700.514423077 M

Fso—orTyer— o

L]
:
;
:
:

nv,_nr'hf‘“‘PJ \NJ/\W%WA{L h

T

Center 700.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:22:37

LTE band 12 , 3MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 14.88 dBm
5 1

Ref 34 dBm *Att 25 dB SWT 30 ms 08.552884

H
=

= M

| A AMM’W\/ \MWA_\"W

Center 707.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:23:08

LTE band 12 , 3MHz Bandwidth, MID,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms 07.528846 4 M
[ I
e
i o I
e .
S A M gt b0 1.5 am
/ s ) !

-2
]

Center 707.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:23:33

LTE band 12, 3MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.¢ 1B

Ref 34 dBm *Att 25 dB SWT 30 ms 715.6682692 M

Fso—orTyer— o

iL
£
:
i

Center 714.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:23:59

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 12 , 3MHz Bandwidth, HIGH,16QAM (99% BW)

*RBW 30 kHz larke 1]

G
f]
L]

*VBW 100 kHz 14.66 dBm
Ref 34 dBm *Att 25 dB SWT 30 ms 714.7740384¢ MHz
3 TT T Ly et=2 ,l
o W
= e rr T
)
N rvﬁ\ﬂlVNWJVAN\Fﬁ};JﬂMWH‘“\ﬂ“', .53 asal
]7 K 5.655764231 mnz
e i
B ] ™\
,;NM/W V\%
o
=

Center 714.5

Date: 8.MAY.2024 14:24:21

LTE band 12,5MHz(99%)

MHz

900 kHz/ span 9 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
701.5 4471 4.495
707.5 4.471 4471
713.5 4471 4471

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 129 of 496



(|||§Il|2

LTE band 12 , SMHz Bandwidth, LOW,QPSK (99% BW)

*RBW 50 kHz

CAICT

Report No.: 24B02W000021-001-V1

*VBW 200 kHz 14 1!
Ref 34 dBm *Att 25 dB SWT 10 ms 5 M
Ho—orfer—A—F——F——F—F—F—F—————
aB
20 o
. r2
‘WWW—«.H}\V
10 { ‘
iy HflllvlevaJ ,ml\‘w
i
=

Center 701.5 MHz

Date: 8.MAY.2024 14:25:06

1.5 MHz/

Span 15 MHz

LTE band 12, SMHz Bandwidth, LOW,16QAM (99% BW)

*RBW 50 kHz

*VBW 200 kHz

Ref 34 dBm *Att 25 dB SWT 10 ms 4
1B
B T
wes=il ?hj ]uw fanl
Ml - iBn
F10 / \ ;

Center 701.5 MHz

Date: 8.MAY.2024 14:25:29

1.5 MHz/

span

15 MHz

VL

3DB

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

Page 130 of 496
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Report No.: 24B02W000021-001-V1

LTE band 12 , SMHz Bandwidth, MID,QPSK (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.25 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 7 .7500 000 M.
N ]
I e B ——
e | M
= 5
2 e |
I e, PARIS
A v

P AN

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:25:58

LTE band 12, SMHz Bandwidth,MID,16QAM (99% BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13. dBr
08.870192308 1

Ref 34 dBm *Att 25 dB SWT 10 ms

q5-2624240 T
view| . 93 :ﬂv’l” L2 .98 dBm

VL

=
] 0
PN Ly gy .
-3¢ Vo

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:26:20

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 131 0of 496



(|||§Il|2

LTE band 12 , SMHz Bandwidth, HIGH,QPSK (99% BW)

*RBW 50 kHz
*VBW 200 kHz

*Att 25 dB SWT 10 ms

CAICT

Report No.: 24B02W000021-001-V1

Fso—orTyer— o

G
f]
L]

it g
|
|

J \

A

iid

Center 713.5 MHz

Date: 8.MAY.2024 14:26:50

1.5 MHz/

Span 15 MHz

LTE band 12 , SMHz Bandwidth, HIGH,16QAM (99% BW)

®

*RBW 50 kHz
*VBW 200 kHz

o v o aw R :
| . {/" L)
. WWLI:. MVJ \MMM‘W%H -
Wit -

Center 713.5 MHz

Date: 8.MAY.2024 14:27:12

1.5 MHz/

span 15 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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LTE band 12,10MHz(99%)

CAICT

Report No.: 24B02W000021-001-V1

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)

QPSK

704 8.942

707.5 8.990

711 8.942

LTE band 12, 10MHz Bandwidth, LOW,QPSK (99% BW)

- _ ! o |
}v,mu, b lfvwdww\ )

iad

Center 704 MHz

3 MHz/

Date: 8.MAY.2024 14:27:52

Span 30 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 12 , 10MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 15.15 dBm
4

Ref 34 dBm *Att 25 dB SWT 15 ms 711.153846154

Fso—orTyer— o

G
f]
L]

T
|

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:28:23

LTE band 12 , 10MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.

Ref 34 dBm *Att 25 dB SWT 15 ms 14.269230769 1
1 1B,
B T T
A LAl AN L T2
vIEw| M s NN 4 1 1
-1 / \ b
= . \
[ o™ IM %M‘\
Nvtaulk
Wl
Center 711 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:28:49

B
VL

3DB

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 13,5MHz(99%)

CAICT

Report No.: 24B02W000021-001-V1

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
779.5 4.495 4.495
782 4471 4.471
784.5 4.471 4.495

LTE band 13 , SMHz Bandwidth, LOW,QPSK (99% BW)

*RBW 50 kHz larke 1]

*VBW 200 kHz 14.64 1Bm
Ref 34 dBm *Att 25 dB SWT 10 ms 781.3509615 MHz
[~ 30 TT T Ly et=2 ,l

. |

10 { \ g 5613385 vz o
= / \A‘ul
M A ]
IRV
- oo

Center 779.5 MHz

Date: 8.MAY.2024 14:29:27

1.5 MHz/ Span 15 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 13 , SMHz Bandwidth,LOW,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.60 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 781.615384615 M
n ]
30 TTICT T O =
15n | N
20 T

iL
E
%
?

WIT .
\

[ \

| )NH} v, |

Center 779.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:29:54

LTE band 13 , SMHz Bandwidth,MID,QPSK (99% BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.99 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 81.975961538
[ |
16 | M
B . 17 ) MHzZ
r AMMMMMmY‘ ’ "~ O
11.72 dBm
Lo ) \ — e

» e N
A AN

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:30:21

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

LTE band 13 , SMHz Bandwidth, MID,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.

Ref 34 dBm *Att 25 dB SWT 10 ms
= TT T Ly et=2 1
o | M
K ,.NMW\XM-.\MWN e
10 ( 2 V]
i L T
.
W el

i e

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:30:44

LTE band 13, SMHz Bandwidth, HIGH,QPSK (99% BW)

® “RBW 50 kHz Max 1]
“VBW 200 kHz 14.84

Ref 34 dBm *Att 25 dB SWT 10 ms
- 1
o al
3 VAT Y b A AR ot
vIEW] AN A M -
f?” " ““‘Y\ o

Lo h

Center 784.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:31:13

LTE band 13 , SMHz Bandwidth, HIGH,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.39 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms 84.091346154 b

(|||§Il|2

vIEw| W A AR A

\

—

Center 784.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:31:38

LTE band 13,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
782 8.990
782 8.990
782 8.990

LTE band 13 , 10MHz Bandwidth, LOW,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 100 kHz Mark 1]
*VBW 300 kHz 15.44 dBm
53.009615385 1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 15 ms

:

]
1
+

view|

VL

"
-2
3DB
—30

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:32:13

LTE band 13 , 10MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 15.54 dBm
783.009615385

Ref 34 dBm *Att 25 dB SWT 15 ms

Fso—orryer— 1 —om

20 ; T 5IEEAdTS A T

A

T
N
— | g

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:32:34

LTE band 13 , 10MHz Bandwidth, HIGH,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 100 kHz Mark 1]
*VBW 300 kHz 15.95 dBm
5 1

Ref 34 dBm *Att 25 dB SWT 15 ms 82.865384

(|||§Il|2

VL

-2
3DB
.

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:32:58

LTE band 66,1.4MHZz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1710.7 1.090 1.090
1745 1.090 1.090
1779.3 1.084 1.090

LTE band 66 , 1.4MHz Bandwidth, LOW,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.20 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

(|||§Il|2
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view|
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o Mgty
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- oo

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:33:36

LTE band 66 , 1.4MHz Bandwidth, LOW,16QAM (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 14.63 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

A
;
}

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:34:01

LTE band 66 , 1.4MHz Bandwidth, MID,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 16.01 dBm

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 40 ms

i
i

view|

3DB

e WWJ \\\“"\A "’\I’A AR, I\L

Center 1.745 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:34:27

LTE band 66 , 1.4MHz Bandwidth,MID,16QAM (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 14.85 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

il
%
:

Center 1.745 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:34:51

LTE band 66 , 1.4MHz Bandwidth, HIGH,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.50 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

(|||§Il|2

i
i

view|

WA

Center 1.7793 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:35:17

LTE band 66 , 1.4MHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15.61 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms .77888942

Fso—orTyer— o

A4
¥
3

Center 1.7793 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:35:42

LTE band 66,3MHz(99%)

Occupied Bandwidth (99%)(MHz)

Frequency (MHz
quency (MH2) QPSK | 16QAM

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1
1711.5 2.697 2.683
1745 2.697 2.683
1778.5 2.683 2.697

LTE band 66 , 3MHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz .95 ¢
Ref 34 dBm *Att 25 dB SWT 30 ms ) D2 GHz
E B - -
1
16 | M

:
é

VL

20
3DB
. 4

Center 1.7115 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:36:17

LTE band 66 , 3MHz Bandwidth,LOW,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz
“VEBW 100 kHz

Ref 34 dBm *Att 25 dB SWT 30 ms

CAICT

Report No.: 24B02W000021-001-V1

view|

Al ot [“‘v"AM"‘w Aug

VL

3DB

Center 1.7115 GHz 900 kHz/

Date: 8.MAY.2024 14:36:41

LTE band 66 , 3MHz Bandwidth, MID,QPSK (99% BW)

® *RBW 30 kHz
*VBW 100 kHz

Ref 34 dBm *Att 25 dB SWT 30 ms

Span 9 MHz

Fso—orTyer— o

M

iL
14
!
é

MW%

Center 1.745 GHz 900 kHz/

Date: 8.MAY.2024 14:37:07

LTE band 66 , 3MHz Bandwidth,MID,16QAM (99% BW)

Span 9 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.05 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms

(|||§Il|2

— ﬂﬂIJM‘W\A ATy,

) |
|

T T
wra R

Center 1.745 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 14:37:31

LTE band 66 , 3MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.¢ 1B
.7784423C

Ref 34 dBm *Att 25 dB SWT 30 ms
n |
so—orrier—r—ton .
20 —]—
MMW M2 4.74 dBm
5 Ly
1 !y \ _ 841346 GHz

| |
] \ -

Center 1.7785 GHz 900 kHz/ span 9 MHz

Date: 8.MAY.2024 14:37:57

LTE band 66 , 3MHz Bandwidth, HIGH,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1
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LTE band 66,5MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1712.5 4471 4471
1745 4471 4471
1777.5 4.471 4.471

LTE band 66 , SMHz Bandwidth, LOW,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 50 kHz Mark 1]
*VBW 200 kHz .84 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms
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VL

I
| |
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Center 1.7125 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:38:57

LTE band 66 , SMHz Bandwidth,LOW,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 12. 1B

Ref 34 dBm *Att 25 dB SWT 10 ms
n ]

30 TTICT LI Ee 2 BT T TS et Mt
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R (T XTI TR

Center 1.7125 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:39:20

LTE band 66 , SMHz Bandwidth,MID,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.00 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms

oz Y RS P : ) R

i | e

-2
Ar/ \ 3DB
2 I :
c

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:39:49

LTE band 66 , SMHz Bandwidth, MID,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.41 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o SR A TS et

A
:

T
N
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—
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Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:40:13

LTE band 66 , SMHz Bandwidth, HIGH,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.24 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms

(|||§Il|2

view|
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]
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Center 1.7775 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:40:39

LTE band 66 , SMHz Bandwidth, HIGH,16QAM (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 12.76 dBm
.777716346

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o

G
f]
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1
FELI0) T Immum A

Center 1.7775 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:41:08

LTE band 66,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
QPSK

Frequency (MHz)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1
1715 8.990
1745 8.942
1775 8.942

LTE band 66 , 10MHz Bandwidth, LOW,QPSK (99% BW)

® “RBW 100 kHz Mark 11
* VBW 300 kHz 13.99 c m

Ref 34 dBm *Att 25 dB SWT 15 ms 2
= e O z 1
1
q- 1 | BN
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e oAl qu
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Center 1.715 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:41:42

LTE band 66 , 10MHz Bandwidth, MID,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.56 dBm

Ref 34 dBm *Att 25 dB SWT 15 ms

(|||§Il|2

== | WMMWM e |2 N

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:42:21

LTE band 66 , 10MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 13.58 dBm

Ref 34 dBm *Att 25 dB SWT 15 ms .7709615

Fso—orTyer— o

0
;
:
]
;

Center 1.775 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:42:49

LTE band 66,15MHz(99%)

Occupied Bandwidth (99%)(MHz)
QPSK

Frequency (MHz)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1
1717.5 13.486
1745 13.486
1772.5 13.486

LTE band 66 , 15MHz Bandwidth, LOW,QPSK (99% BW)

®

Ref 34

dBm

*RBW 200 kHz
*VBW 1 MHz

*Att 25 dB SWT 5 ms

m
y

<
5
B

o

e

T

Date: 8.MAY.2024 14:43:28

LTE band 66 , 15MHz Bandwidth,MID,QPSK (99% BW)

Center

1.7175 GHz

4.5 MHz/

Span 45 MHz

VL

3DB

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 16.10 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms .746081731 C

(|||§Il|2

— Mwi‘hulu u:‘\.m\?, F l .
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Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 14:43:58

LTE band 66 , 15MHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 15.50 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms

Fso—orTyer— o
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:
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:
3

B JORTVY TV NN 1 Al 1
W, el ¥ WAMMJ%W

Center 1.7725 GHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 14:44:27

LTE band 66,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
QPSK

Frequency (MHz)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 154 of 496



O
& CAICT
s
Report No.: 24B02W000021-001-V1

1720 17.981

1745 17.981

1770 17.981

LTE band 66 , 20MHz Bandwidth, LOW,QPSK (99% BW)
® o
Puspshsfiosborpis] Lo .,
/W.‘t L AU R Lg \w\m\
-/

Date: 8.MAY.2024 14:45:08

LTE band 66 , 20MHz Bandwidth,MID,QPSK (99% BW)

Center

1.72 GHz

6 MHz/

Span 60 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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*RBW 200 kHz Mark 1]
*VBW 1 MHz 15.47 dBm

*Att 25 dB SWT 5 ms

view|

e s
\
\

3DB

L‘N»‘-’xlh | sl
Yoy Y

Center 1.745 GHz

Date: 8.MAY.2024 14:45:34

6 MHz/ Span 60 MHz

LTE band 66 , 20MHz Bandwidth, HIGH,QPSK (99% BW)

®

*RBW 200 kHz larke 1]

*VBW 1 MHz 14.¢ ABm

Ref 34 dBm *Att 25 dB SWT 5 ms 7 5 z
n 1
R -
20 ; 761057692 GHz
5 -
1o / \ IEEETET PY:
;;,;’/l | Ahun Al \JM
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Center 1.77 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 14:46:48

LTE band 71,5MHz(99%)

Occupied Bandwidth (99%)(MHz)

Frequency (MHz)

QPSK | 16QAM

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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665.5 4.495 4.471
680.5 4.495 4.495
695.5 4.471 4.471

LTE band 71 , SMHz Bandwidth, LOW,QPSK (99% BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.91 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 664.346153846 MHz

e | N
B MHZ
-
vIEw| \F I‘VMWW\AM,?}“, 3
o ) X 6d7.759614 ;,vﬁ', o
=1 / \\
-2
L}‘J \NW o=
L WWN VAR
Lo/
had
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=
Center 665.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:47:53

LTE band 71 , SMHz Bandwidth, LOW,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.00 dBm

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 10 ms
B = |
vl L, TMMWM‘W ’ 1401 asaf
mrwj bt~
‘ WW v ”Mw
o
Center 665.5 MHz 1.5 MHz/ Span 15 MHz
Date: 8.MAY.2024 14:48:17
LTE band 71 , SMHz Bandwidth,MID,QPSK (99% BW)
® *RBW 50 kHz larke 1]
*VBW 200 kHz 15.16 ABm
Ref 34 dBm *Att 25 dB SWT 10 ms 681.0769: 077 M
[~ 30 TT T T (o152 71
o | W

A
v
:

MW W * \4%

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:48:45

LTE band 71 , SMHz Bandwidth,MID,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.25 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms

(|||§Il|2

o T‘“‘“AWW”"\JV Sl S N
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bt ’ MW\W

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:49:08

LTE band 71 , SMHz Bandwidth, HIGH,QPSK (99% BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14. 1B

Ref 34 dBm *Att 25 dB SWT 10 ms 696.7500 000 M
n 1
P —— ———————
e | N
‘
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" il L
N [ %
u\J 3 M““Lr'* .
i Ml M
> W W 4
- I}M
e
Center 695.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:49:35

LTE band 71 , SMHz Bandwidth, HIGH,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.06 dBm
696.870192308 1
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Ref 34 dBm *Att 25 dB SWT 10 ms Z
n 1
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Center 695.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 14:50:02

LTE band 71,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
668 8.942
680.5 8.990
693 8.942

LTE band 71 , 10MHz Bandwidth, LOW,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.33 dBn
666.7019230 »

Ref 34 dBm *Att 25 dB SWT 15 ms

(|||§Il|2

Vel qulmnmnwﬁ\; " e e

. M "\:Ilul\Mw
o /“IM

=

=

Center 668 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:51:08

LTE band 71 , 10MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 15.43 dBm
681.509615385

Ref 34 dBm *Att 25 dB SWT 15 ms M
n |
so—orTier—r—on —
! i | I
20 - e
M’WW
Ly

\

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 14:51:39

LTE band 71 , 10MHz Bandwidth, HIGH,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 100 kHz
*VBW 300 kHz
*Att 25 dB SWT 15 ms

CAICT

Report No.: 24B02W000021-001-V1

Mark

view|

=]
_“\H
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Date: 8.MAY.2024 14:52:09

LTE band 71,15MHz(99%)

3 MHz/

Span 30 MHz

VL

3DB

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
670.5 13.486
680.5 13.486
690.5 13.486

LTE band 71 , 15MHz Bandwidth, LOW,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777

Tel: 0086-23-88069965
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 16.13 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms 670.716346154 1

(|||§Il|2

E
:

view|

—l/ilu\ -
1

bt

Center 670.5 MHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 14:53:16

LTE band 71 , 15MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 17.24 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms 686.70 23077 M
N ]
I -
.24 am|HN
20 - e et
WW\:W’“ N

= Bm
5 -
.

Center 680.5 MHz 4.5 MHzZ/ Span 45 MHz

Date: 8.MAY.2024 14:53:44

LTE band 71 , 15MHz Bandwidth, HIGH,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*Att 25 dB SWT 5 ms

CAICT
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*RBW 200 kHz Mark 1]
*VBW 1 MHz 16.76 dBm

view|

VL

|
\
/ \

Date: 8.MAY.2024 14:54:10

LTE band 71,20MHz(99%)

4.5 MHz/ Span 45 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK
673 17.981
683 17.981
688 17.981

LTE band 71 , 20MHz Bandwidth, LOW,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Report No.: 24B02W000021-001-V1

® *RBW 200 kHz Mark 1]
*VBW 1 MHz 16.13 dBm
5 1

Ref 34 dBm *Att 25 dB SWT 5 ms 673.865384

VL

. / —«M\u’\q
oo

" R INTWIIY

=

=

Center 673 MHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 14:55:07

LTE band 71, 20MHz Bandwidth,MID,QPSK (99% BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 16.16 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms 684.05769 C M
n 1
-
[ 20 T c(4.057654308 ™
o ahaddl

\

Center 683 MHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 14:55:35

LTE band 71 , 20MHz Bandwidth, HIGH,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 16.53 dBm
694.8269230 »
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LTE band 2,1.4MHz(-26dBc)
Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
1850.7 1.279 1.286
1880 1.299 1.299
1909.3 1.272 1.292

LTE band 2, 1.4MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15. dBr
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 40 ms

view|

/ T —pie

Center 1.8507 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:59:35

LTE band 2, 1.4MHz Bandwidth, LOW,16QAM (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 14.¢ 1B

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

A
?
;%

Center 1.8507 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 14:59:58

LTE band 2 , 1.4MHz Bandwidth,MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.54 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 40 ms

sosaaal "t iy

Center 1.88 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:00:27

LTE band 2, 1.4MHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 14.¢ 1B

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

il
?
=

\]\
|

Center 1.88 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:00:50

LTE band 2 , 1.4MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 20 kHz Mark 1
*VBW 100 kHz 15.86 dBm
*Att 25 dB SWT 40 ms 1

view|

WW ml{ HMJ"‘V“\,.A Wy -

N

Center 1.9093 GHz

Date: 8.MAY.2024 15:01:18

420 kHz/ Span 4.2 MHz

LTE band 2 , 1.4MHz Bandwidth, HIGH,16QAM (-26dBc BW)

®

*RBW 20 kHz larke 1)

*VBW 100 kHz 14.88 ABm
Ref 34 dBm *Att 25 dB SWT 40 ms z
[~ 30 TT T T (o152 -+ ]
‘ .
| [ ]
i
MM"WJ\ . °
‘
w 4 ~
B Ww M MVM

Center 1.9093 GHz

Date: 8.MAY.2024 15:01:46

LTE band 2,3MHz(-26dBc)

420 kHz/ Span 4.2 MHz

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz)

QPSK | 16QAM

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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1851.5 2.942 2.957
1880 2.942 2913
1908.5 2.928 2.942

LTE band 2 , 3MHz Bandwidth, LOW,QPSK (-26dBc BW)

® “RBW 30 kHz Mark 1
“VBW 100 kHz 13.55 «
1

Ref 34 dBm *Att 25 dB SWT 30 ms

m
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<
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J;;J Wy et o u,uW\sW\\ﬂ’M
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Center 1.8515 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:02:43

LTE band 2 , 3MHz Bandwidth,LOW,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.19 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms

view|

Center 1.8515 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:03:05

LTE band 2 , 3MHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.13 dBm
1

Ref 34 dBm *Att 25 dB SWT 30 ms

Fso—orTyer— o

G
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;;Iwmw“ﬁww b WM‘MW\\W

Center 1.88 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:03:33

LTE band 2 , 3MHz Bandwidth,MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.39 dBn
.88001
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Ref 34 dBm *Att 25 dB SWT 30 ms

vzen PN
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Center 1.88 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:03:56

LTE band 2 , 3MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.50 dBnm
f

Ref 34 dBm *Att 25 dB SWT 30 ms

Fso—orTyer— o
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z
]
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PRNGR T

Center 1.9085 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:04:23

LTE band 2 , 3MHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.33 dBn

Ref 34 dBm *Att 25 dB SWT 30 ms .907389423 GHz

(|||§Il|2
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A A AL

oA G

Center 1.9085 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:04:45

LTE band 2,5MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
1852.5 4.856 4.832
1880 4.856 4.856
1907.5 4.856 4.880

LTE band 2 , SMHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.09 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms
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= MMMW B e
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Center 1.8525 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:05:42

LTE band 2 , SMHz Bandwidth,LOW,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.13 dBm
35324519

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o

G
f]
L]

Center 1.8525 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:06:06

LTE band 2 , SMHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 174 of 496



CAICT
Report No.: 24B02W000021-001-V1

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.29 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms

(|||§Il|2
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Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:06:32

LTE band 2 , SMHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.14 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms .88z 3942
= TT T Ly et=2 T+ 1
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20 —
1 . .
ANSA AN st .

il W
. y

Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:07:03

LTE band 2 , SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13. dBr

Ref 34 dBm *Att 25 dB SWT 10 ms
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Center 1.9075 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:07:31

LTE band 2 , SMHz Bandwidth, HIGH,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 12.59 dBm
907283654

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o

G
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L]
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Center 1.9075 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:07:54

LTE band 2,10MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
QPSK

Frequency(MHz)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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1855 10.000
1880 9.952
1905 9.904

LTE band 2 , 10MHz Bandwidth,LOW,QPSK (-26dBc BW)

® “RBW 100 kHz Mark 11
* VBW 300 kHz 13.30 c

Ref 34 dBm *Att 25 dB SWT 15 ms .858221154 GHz
E =12 1 1
10 MHz
! L~
|
vIiEw| i

bl |

%

vum«;“\‘w

;jf%w A

Center 1.855 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:08:53

LTE band 2 , 10MHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 100 kHz Mark 1]
*VBW 300 kHz 14.63 dBm

Ref 34 dBm *Att 25 dB SWT 15 ms

view|
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Temp |2 [T1 nds
\ VL

k!
N
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Center 1.88 GHz

Date: 8.MAY.2024 15:09:23

3 MHz/ Span 30 MHz

LTE band 2 , 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

®

*RBW 100 kHz larke 1]

*VBW 300 kHz 14.28 dBm
Ref 34 dBm *Att 25 deB SWT 15 ms .9046634¢ z
- ]
i

2o -
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MWWM T T

-

Center 1.905 GHz

Date: 8.MAY.2024 15:09:52

LTE band 2,15MHz(-26dBc)

3 MHz/ Span 30 MHz

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz)

QPSK

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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1857.5 15.144
1880 15.361
1902.5 15.144

LTE band 2 , 15MHz Bandwidth,LOW,QPSK (-26dBc BW)

® “RBW 200 kHz Mark 11
*VBW 1 MHz 15.73 c

Ref 34 dBm *Att 25 dB SWT 5 ms .860889423 C 2
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Center 1.8575 GHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 15:11:00

LTE band 2 , 15SMHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® “RBW 200 kHz Mark
“VBW 1 MHz 15.60 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms
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view|
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Center 1.88 GHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 15:11:28

LTE band 2 , 15MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 15.93 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms .9035817

Fso—orTyer— o
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Center 1.9025 GHz 4.5 MHzZ/ Span 45 MHz

Date: 8.MAY.2024 15:11:58

LTE band 2,20MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
QPSK

Frequency(MHz)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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1860 19.615
1880 19.712
1900 19.808

LTE band 2 , 20MHz Bandwidth,LOW,QPSK (-26dBc BW)

®

m
y
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Date: 8.MAY.2024 15:12:55

Ref 34 dBm

*RBW 200 kHz
*VBW 1 MHz

*Att 25 dB SWT 5 ms

o

T

VL

3DB

Center

6 MHz/

Span 60 MHz

LTE band 2 , 20MHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 15.05 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 5 ms

%
%
%
H

view|

Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 15:13:20

LTE band 2 , 20MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 15.27 dBm
.90682692

Ref 34 dBm *Att 25 dB SWT 5 ms

Fso—orTyer— o

A
E
:
:
£

ST A{iw

Center 1.9 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 15:13:46

LTE band 4,1.4MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz) | T60AM

QPSK

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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1710.7 1.279 1.272
1732.5 1.286 1.299
1754.3 1.272 1.286

LTE band 4, 1.4MHz Bandwidth, LOW,QPSK (-26dBc BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.08 dBm
1

Ref 34 dBm *Att 25 dB SWT 40 ms Z
El (=13 1
1 844 I z
e =
s
o fuwhwmw\ :
-
X

N da? N |

[l v BT TV
a0
=
=
Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:16:18

LTE band 4, 1.4MHz Bandwidth, LOW,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 14.99 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms .710289423 ¢

(|||§Il|2

= | poflmrgl i,

™ [

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:16:46

LTE band 4, 1.4MHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15.43 dBnm
732547115

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

A

A
E

Ml\m Ak '[-f\ﬁf/ \mLNL ;A 7
YA

- / WS wwvv\L
=
=
Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:17:13

LTE band 4 , 1.4MHz Bandwidth,MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mar 1]
*VBW 100 kHz 14. 0
1

(IIISHZ

Ref 34 dBm *Att 25 dB SWT 40 ms

= L P SN

Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:17:34

LTE band 4, 1.4MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15. 4
54710¢

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

MW\

A
g

/\""’\AJLWJ \‘ﬂ\"‘n i h

Center 1.7543 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:18:00

LTE band 4, 1.4MHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 14.29 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

(|||§Il|2

view| . /‘M/\A_J’U\I"“ K’ .JI\ o J, 7’ 7 GHz

VL

Center 1.7543 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:18:25

LTE band 4,3MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
1711.5 2.942 2.957
1732.5 2.942 2913
1753.5 2913 2.942

LTE band 4 , 3MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.24 dBn
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms

vrEw| . A A Temp [2 [T1 ndB o

-2
PR Fiat 4

Center 1.7115 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:19:22

LTE band 4 , 3MHz Bandwidth,LOW,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 12.76 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms .711774¢

Fso—orTyer— o

o
o
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F
e
3
3

IR PN\

3pB
..AMI/J Ayl

Center 1.7115 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:19:45

LTE band 4 , 3MHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.82 dBn
.732817308 ¢
— -

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms

vrEw| MMPNW 1 LA o J. 77 6 GHz

i / A

J \

Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:20:14

LTE band 4 , 3MHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.50 dBnm
.73251
ToHE— T

Ref 34 dBm *Att 25 dB SWT 30 ms

Fso—orTyer— o

G
f]
L]

LAW’VM/MA_. Temg 7”7"("

|~ WWWV VWWM
=
=
Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:20:37

LTE band 4 , 3MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 14.09 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms

view| A Anen ,i Temp 2 [T1 n
o VL

T
E—
|

.
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.

Center 1.7535 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:21:06

LTE band 4 , 3MHz Bandwidth, HIGH,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 12.74 dBm
f

Ref 34 dBm *Att 25 dB SWT 30 ms

Fso—orTyer— o

L]
-

AR WRTWI SRV TS VPN N ey nqE vt
v “1] .82 -

Center 1.7535 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:21:29

LTE band 4,5MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz
quency(MHz) QPSK | 16QAM

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 189 of 496



= ©
& CAICT
s
Report No.: 24B02W000021-001-V1
1712.5 4.856 4.856
1732.5 4.856 4.856
1752.5 4.856 4.856

LTE band 4 , SMHz Bandwidth, LOW,QPSK (-26dBc BW)

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.76 «
Ref 34 dBm *Att 25 dB SWT 10 ms
EL T e e
4.
1
:
vrEw| l

Center 1.7125 GHz

Date: 8.MAY.2024 15:22:33

1.5 MHz/ Span 15 MHz

LTE band 4 , SMHz Bandwidth,LOW,16QAM (-26dBc BW)

VL

3DB

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 12.41 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms .713221154 ¢

(|||§Il|2

view|

AT ROy V. it Temp |2 (TF nqe -

=
L Ll A

Center 1.7125 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:22:57

LTE band 4 , SMHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.31 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms .732884615

Fso—orTyer— o

A
i
%
i
B

Center 1.7325 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:23:23

LTE band 4 , SMHz Bandwidth,MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.19 dBm

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 10 ms

= | PPN PRI T remple tm1oder |

=
e Ml/ \‘ \

Center 1.7325 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:23:49

LTE band 4 , SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.42 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o

A
i
]
§

Center 1.7525 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:24:17

LTE band 4 , SMHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 12.53 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms .752451923 GHz

(|||§Il|2

vrEw| " Temp |2 [T1 n
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=
k soB
by da Lpd N
-3¢ Wt

Mw.r"w e WW%

Center 1.7525 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:24:41

LTE band 4,10MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1715 9.952
1732.5 9.952
1750 9.856

LTE band 4, 10MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Ref 34 dBm *Att 25 dB SWT 15 ms

® *RBW 100 kHz Mark 1]
*VBW 300 kHz 13. dBr
1

= A e AN W remp |2 G -

Center 1.715 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:25:45

LTE band 4 , 10MHz Bandwidth, MID,QPSK (-26dBc BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 14.62 dBm
1

Ref 34 dBm *Att 25 dB SWT 15 ms

Fso—orTyer— o

G
f]
L]

M«WMM R . )lw '

WMM M ’Wkw

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:26:10

LTE band 4 , 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.30 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 15 ms

o= PR Y1 R PO T e

\ S

T
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Center 1.75 GHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:26:36

LTE band 4,15MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1717.5 15.144
1732.5 15.000
1747.5 15.144

LTE band 4, 15MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Date: 8.MAY.2024 15:27:34

CAICT
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*RBW 200 kHz Mark 1]
*VBW 1 MHz 15.

Ref 34 dBm *Att 25 dB SWT 5 ms .720961538 C
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Center 1.7175 GHz 4.5 MHz/ Span 45 MHz

LTE band 4 , 15MHz Bandwidth, MID,QPSK (-26dBc BW)

®

G
f]
L]

*RBW 200 kHz 1
*VBW 1 MHz 16.70 dBm
4

Ref 34 dBm *Att 25 dB SWT 5 ms
= TT T Ly et=2 1 1
|- .
1 | ]
= : -
uﬁw}¢4”/hhﬂ"“~“\f“\l4y\ N -

;uéiJﬁ%Nl Mr\”l
=
- oo
Center 1.7325 GHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 15:27:59

LTE band 4 , 15MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 200 kHz Mark 1]
*VBW 1 MHz 15.79 dBm
SWT 5 ms

view] r\Mt
o

T
VA Ay

.Na\_

Date: 8.MAY.2024 15:28:26

LTE band 4,20MHz(-26dBc)

4.5 MHz/ Span 45 MHz

VL

3DB

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1720 19.615
1732.5 19.808
1745 19.712

LTE band 4, 20MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 15.07 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms

(|||§Il|2

= | ,MWMMWW B e

] 9 »

Center 1.72 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 15:29:27

LTE band 4 , 20MHz Bandwidth, MID,QPSK (-26dBc BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 15.34 dBm
.741346154

Ref 34 dBm *Att 25 dB SWT 5 ms
[~ 30 TT T T (o152 l 1
1 | » |
-
MWMWW\/{ B ’
-

Center 1.7325 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 15:29:57

LTE band 4 , 20MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 5,1.4MHz(-26dBc)
Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
824.7 1.279 1.299
836.5 1.265 1.286
848.3 1.279 1.265

LTE band 5, 1.4MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.82 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 824.753846154 D

(|||§Il|2

= | /AMW\.\

Center 824.7 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:31:29

LTE band 5, 1.4MHz Bandwidth, LOW,16QAM (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 14.96 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 24.235576923 M

Fso—orTyer— o

1A
?
B

Center 824.7 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:31:51

LTE band 5, 1.4MHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 16.40 dBm
£36.910576923 1

Ref 34 dBm *Att 25 dB SWT 40 ms

(|||§Il|2

|
i

view|

Center 836.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:32:16

LTE band 5, 1.4MHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15.02 dBm
903846154

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

A
é

Center 836.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:32:41

LTE band 5, 1.4MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 16.05 dBm
848.185576923 1
1
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Ref 34 dBm *Att 25 dB SWT 40 ms

B
E

view|

Center 848.3 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:33:07

LTE band 5, 1.4MHz Bandwidth, HIGH,16QAM (-26dBc BW)

® *RBW 20 kHz larke
*VBW 100 kHz 15.97 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 47.889423077 MHz

Fso—orTyer— o

A
?g
E

Center 848.3 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:33:29

LTE band 5,3MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz
quency(MHz) QPSK | 16QAM

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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825.5 2.942 2.957
836.5 2.942 2913
847.5 2.928 2.942

LTE band 5, 3MHz Bandwidth, LOW,QPSK (-26dBc BW)

® *RBW 30 kHz Mark 1]
*VBW 100 kHz 14. dBr

Ref 34 dBm *Att 25 dB SWT 30 ms 825.44230 92 MHz
= i3 = 1
itz

B T T
= ;
1 ey ,
Kz22i] MMW%

.

Center 825.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:34:37

LTE band 5 ,3MHz Bandwidth,LOW,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 30 kHz Mark 1]
*VBW 100 kHz 14.
*Att 25 dB SWT 30 ms 825.759615385 M

v 844.028844 4 M .

Center 825.5 MHz

900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:35:04

LTE band 5, 3MHz Bandwidth,MID,QPSK (-26dBc BW)

®

G
f]
L]

*RBW 30 kHz larke 1)

*VBW 100 kHz 14.76 dBm
Ref 34 dBm *Att 25 dB SWT 30 ms 35.807692308 M
B Ty —r T On 1
20 T 5
x 1 M
! LVI

sl sl | 1"

Center 836.5

MHz

900 kHz/ span 9 MHz

Date: 8.MAY.2024 15:35:36

LTE band 5, 3MHz Bandwidth,MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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*RBW 30 kHz Mark 1
*VBW 100 kHz 13.47 dBn
*Att 25 dB SWT 30 ms 1

L

A gl
W

Center 836.5 MHz

Date: 8.MAY.2024 15:35:57

900 kHz/ Span 9 MHz

LTE band 5, 3MHz Bandwidth, HIGH,QPSK (-26dBc BW)

®

G
f]
L]

*RBW 30 kHz larke 1)

*VBW 100 kHz 14.92 dBm
Ref 34 dBm *Att 25 dB SWT 30 ms 48.552884615 M
B Ty —r T On 1
20 5
v
A bl -

Center 847.5

MHz

Date: 8.MAY.2024 15:36:23

900 kHz/ span 9 MHz

LTE band 5, 3MHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.64 dBm
846.375000000 M
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms

3DB

Center 847.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:36:48

LTE band 5,5MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
826.5 4.856 4.856
836.5 4.856 4.856
846.5 4.856 4.856

LTE band 5, SMHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.98 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 827.653846154 M
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Center 826.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:37:56

LTE band 5, 5SMHz Bandwidth,LOW,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.89 dBnm

Ref 34 dBm *Att 25 dB SWT 10 ms 26.067307692 M

Fso—orTyer— o

A
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]
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Center 826.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:38:18

LTE band 5, SMHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.64 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 836.884615385 1

(|||§Il|2

tannd WMMW u»w" ,, r ," '

B

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:38:44

LTE band 5, 5SMHz Bandwidth,MID,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.50 dBnm

Ref 34 dBm *Att 25 dB SWT 10 ms 38.615384615 M
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so—orTfer—a s —
i 2
1 [ 2]
[~ 20 T TBm
1 1 M
vl WWW@ T T

—3i LAl W
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Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:39:05

LTE band 5, SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 50 kHz Mark 1]
*VBW 200 kHz 14.13 dBn

view|

Center 846.5 MHz

Date: 8.MAY.2024 15:39:31

1.5 MHz/ Span 15 MHz

LTE band 5, 5MHz Bandwidth, HIGH,16QAM (-26dBc BW)

®

*Att 25 dB

*RBW 50 kHz larke 1)
*VBW 200 kHz 13. 1B
SWT 10 ms 46.596153846 MHz

= et

G
f]
L]

Center 846.5

Date: 8.MAY.2024 15:39:52

LTE band 5,10MHz(-26dBc)

MHz

1.5 MHz/ Span 15 MHz

Frequency(MHz)

Emission Bandwidth (-26dBc)(MHz)

QPSK

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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829 9.904
836.5 9.904
844 9.904

LTE band 5, 10MHz Bandwidth, LOW,QPSK (-26dBc BW)

®

Ref 34 dBm

*RBW 100 kHz Mark 1]
*VBW 300 kHz 14.33 dBn
*Att 25 dB SWT 15 ms 832.2: 53846 MH?z

m
y

<
5
B

P T Lo

844.00000q4000 MHz
Temp [2 [T1 n
\ VL
-14.13 dBn
843.90384¢4154 MHz

|
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WW
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Center 829 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:40:59

LTE band 5, 10MHz Bandwidth, MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.47 dBm

Ref 34 dBm *Att 25 dB SWT 15 ms 837.4¢ 8462 1
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Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:41:26

LTE band 5, 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 14.47 dBm

Ref 34 dBm «Att 25 dB SWT 15 ms 44.673076923 MHz
C |
so—or et
|20 = .90 dBm
i
= WWM Temp [2 (T1 ndE
_ -

Center 844 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:41:53

LTE band 12,1.4MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz
quency(MHz) QPSK | 16QAM

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 211 of 496



= ©
& CAICT
s
Report No.: 24B02W000021-001-V1
699.7 1.286 1.286
707.5 1.265 1.286
715.3 1.306 1.265

LTE band 12, 1.4MHz Bandwidth, LOW,QPSK (-26dBc BW)

® *RBW 20 kHz Mark 11
*VBW 100 kHz 16.43 dBm
Ref 34 dBm *Att 25 dB SWT 40 ms 699.75 4 MHz
= i3 T = 1
1. MHz
! | 2]
— MW
A -
VL

Center 699.7 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:42:57

LTE band 12, 1.4MHz Bandwidth,LOW,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.

Ref 34 dBm *Att 25 dB SWT 40 ms 699.228846154 1
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Center 699.7 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:43:20

LTE band 12, 1.4MHz Bandwidth, MID,QPSK (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 16.39 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 707.910576923 M

Fso—orTyer— o

A
E

e ",

Center 707.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:43:47

LTE band 12, 1.4MHz Bandwidth,MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mar 1]
*VBW 100 kHz 15.

Ref 34 dBm *Att 25 dB SWT 40 ms
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\
i

view|
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Center 707.5 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:44:12

LTE band 12, 1.4MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 16.53 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 5.17884¢€

Fso—orTyer— o

A
E
é

Center 715.3 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:44:41

LTE band 12, 1.4MHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 16.42 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms 14.882692308 M
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/

- .
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-5, JJ/ M
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Center 715.3 MHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:45:04

LTE band 12,3MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
700.5 2971 2913
707.5 2913 2.942
714.5 2.957 2.957

LTE band 12, 3MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 4.33 den

Ref 34 dBm *Att 25 dB SWT 30 ms 699.634615385 1
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-0 / \ VL
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Center 700.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:46:02

LTE band 12, 3MHz Bandwidth, LOW,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 14.09 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms 700.528846154 M
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Center 700.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:46:25

LTE band 12, 3MHz Bandwidth,MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 14.92 dBm
5 1

Ref 34 dBm *Att 25 dB SWT 30 ms 08.552884
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Center 707.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:46:50

LTE band 12, 3MHz Bandwidth, MID,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.12 dBnm

Ref 34 dBm *Att 25 dB SWT 30 ms 706.375000000 M

Fso—orTyer— o
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W NI TWAN L VN Ten 7”7" _ -

Center 707.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:47:13

LTE band 12 , 3MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 14.73 dBn
52 1

Ref 34 dBm *Att 25 dB SWT 30 ms 14.44230
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Center 714.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:47:42

LTE band 12, 3MHz Bandwidth, HIGH,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.89 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms 714.7884615 MHz

Fso—orTyer— o
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Center 714.5 MHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 15:48:04

LTE band 12,5MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz
quency(MHz) QPSK | 16QAM

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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701.5 4.856 4.832
707.5 4.832 4.856
713.5 4.880 4.856

LTE band 12 , SMHz Bandwidth,LOW,QPSK (-26dBc BW)

®

Ref 34 dBm

*Att

*RBW 50 kHz Mark 1]
*VBW 200 kHz 14.72 dBm
25 dB SWT 10 ms 699.673076923 MHz
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Center 701.5 MHz

Date: 8.MAY.2024 15:49:01

1.5 MHz/ Span 15 MHz

LTE band 12 , SMHz Bandwidth, LOW,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 219 of 496



CAICT
Report No.: 24B02W000021-001-V1

® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.30 dBm
02.245192308 1

Ref 34 dBm *Att 25 dB SWT 10 ms

(|||§Il|2

= pedsie Al iorboonn, B e
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dz.02788 MHz
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Center 701.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:49:23

LTE band 12 , SMHz Bandwidth, MID,QPSK (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.48 dBnm

Ref 34 dBm *Att 25 deB SWT 10 ms 7 .076923077 M
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Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:49:50

LTE band 12, SMHz Bandwidth,MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.79 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms
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view| A LAl 1 LAt J' Temp [2 [T1 ndB
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Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:50:12

LTE band 12 , SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.63 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 713.860576923 M

Fso—orTyer— o
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Center 713.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:50:39

LTE band 12, SMHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.33 dBn
.4519230 »

Ref 34 dBm *Att 25 dB SWT 10 ms
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Center 713.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:51:04

LTE band 12,10MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
704 10.000
707.5 10.048
711 9.904

LTE band 12, 10MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 100 kHz Mark

*VBW 300 kHz

*Att 25 dB

[ e 1
- ’ ["a |
view| . ]MWL {RIN PR Tvmw'\ - .
= W |
Center 704 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:52:02

LTE band 12, 10MHz Bandwidth,MID,QPSK (-26dBc BW)

®

*RBW 100 kHz

*VBW 300 kHz 14.2 1!
Ref 34 dBm *Att 25 dB SWT 15 ms 384¢€ D
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Center 707.5 MHz

Date: 8.MAY.2024 15:52:28

3 MHz/

LTE band 12, 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Span 30 MHz

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777
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® *RBW 100 kHz Mark 11
* VBW 300 kHz 15.25 dBm
Ref 34 dBm *Att 25 dB SWT 15 ms 09.4¢ 8462 I Z.
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Center 711 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:52:54

LTE band 13,5MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
779.5 4.832 4.856
782 4.856 4.880
784.5 4.856 4.880

LTE band 13 , SMHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.76 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 9.475961538 1
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Center 779.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:53:52

LTE band 13 , SMHz Bandwidth, LOW,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.04 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 779.596153846 M
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Center 779.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:54:14

LTE band 13, SMHz Bandwidth,MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 15.55 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms
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Vel (\MNMMWWM - 7 7 ,“;' o

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:54:39

LTE band 13 , SMHz Bandwidth, MID,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.20 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 781.591346154 M
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Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:55:02

LTE band 13, SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 15.15 dBm
84.884615385 b

Ref 34 dBm *Att 25 dB SWT 10 ms
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Center 784.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:55:31

LTE band 13 , SMHz Bandwidth, HIGH,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.50 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 784.596153846 MHz

Fso—orTyer— o
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:
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Center 784.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 15:55:54

LTE band 13,10MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
QPSK

Frequency(MHz)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 227 of 496



= ©
& CAICT
s
Report No.: 24B02W000021-001-V1
782 9.952
782 9.904
782 10.000

LTE band 13 , 10MHz Bandwidth, LOW,QPSK (-26dBc BW)

® *RBW 100 kHz Mark 11
* VBW 300 kHz 14.66 c
Ref 34 dBm *Att 25 dB SWT 15 ms
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Center 782 MHz

Date: 8.MAY.2024 15:56:55

3 MHz/

LTE band 13, 10MHz Bandwidth,MID,QPSK (-26dBc BW)

Span 30 MHz

VL

3DB

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 228 of 496



CAICT
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® *RBW 100 kHz Mark 1]
*VBW 300 kHz 14.65 dBm
5 1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 15 ms 81.¢€ 5384

[ I
= P s e

- / » -

B / \n

i \

B N\w"\ﬂ
-4 I bl
Center 782 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:57:17

LTE band 13 , 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 14.¢ 1B

Ref 34 dBm *Att 25 dB SWT 15 ms 785.2 53846 MHz

Fso—orryer— 1 —om

\I\P‘A\ LVI

G|
3
%
:

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 15:57:39

LTE band 66,1.4MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz
quency(MHz) QPSK | 16QAM

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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1710.7 1.279 1.259
1745 1.286 1.292
1779.3 1.272 1.292

LTE band 66 , 1.4MHz Bandwidth, LOW,QPSK (-26dBc BW)

® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.16 c ™
Ref 34 dBm *Att 25 dB SWT 40 ms . )585E Z
[~ 3 (=13 1 1
1 844 I z
‘ : ]
= #Mwuww\ ‘
-1 / \ 1 e
‘
.o
w/wu/ \ 308
L /AM s \W mm

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:58:46

LTE band 66 , 1.4MHz Bandwidth, LOW,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 15.30 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

(|||§Il|2

== | NWW”““WA\ rome |2 o

Center 1.7107 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:59:12

LTE band 66 , 1.4MHz Bandwidth, MID,QPSK (-26dBc BW)

® *RBW 20 kHz larke 1]
*VBW 100 kHz 15.58 dBnm

Ref 34 dBm *Att 25 dB SWT 40 ms
[~ 30 TT T T (o152 -+ ]
‘ .
e | . 2 |
|20 —3.56 dbm
MMWK\ S P
- +— LVI

Center 1.745 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 15:59:39

LTE band 66 , 1.4MHz Bandwidth, MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mar 1]
*VBW 100 kHz 14.8 0

Ref 34 dBm *Att 25 dB SWT 40 ms

(IIISHZ

;
é

view|

Center 1.745 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 16:00:02

LTE band 66 , 1.4MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 20 kHz larke 1)
*VBW 100 kHz 15.
5710¢

Ref 34 dBm *Att 25 dB SWT 40 ms

Fso—orTyer— o

A
E

MW\

MMAM‘JJ \w\ o

Center 1.7793 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 16:00:31

LTE band 66 , 1.4MHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Mark 1]
*VBW 100 kHz 14.70 dBm

Ref 34 dBm *Att 25 dB SWT 40 ms

(|||§Il|2

VL

7:2‘ A ™ 'J[ \‘L\/L\ML -

Center 1.7793 GHz 420 kHz/ Span 4.2 MHz

Date: 8.MAY.2024 16:00:52

LTE band 66,3MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
1711.5 2913 2.957
1745 2.942 2.928
1778.5 2913 2.942

LTE band 66 , 3MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 13.36 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms

— PRTNILVNIL e W, O R S

]
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.

Center 1.7115 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 16:01:57

LTE band 66 , 3MHz Bandwidth, LOW,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.05 dBm

Ref 34 dBm *Att 25 dB SWT 30 ms -7 774C
N ]
e e
= o
1 .
- P
PRIPRIN me‘/ﬁ*\)\.m " or

MJM o A

Center 1.7115 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 16:02:25

LTE band 66 , 3MHz Bandwidth,MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Mark 1]
*VBW 100 kHz 14.09 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 30 ms

o e N e B e

-2
3DB
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c

Center 1.745 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 16:02:52

LTE band 66 , 3MHz Bandwidth, MID,16QAM (-26dBc BW)

® *RBW 30 kHz larke 1]
*VBW 100 kHz 13.50 dBnm
.74501
ToHE— T

Ref 34 dBm *Att 25 dB SWT 30 ms

Fso—orTyer— o

1A
3
3
2

Center 1.745 GHz 900 kHz/ Span 9 MHz

Date: 8.MAY.2024 16:03:22

LTE band 66 , 3MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 30 kHz Mark 1]
*VBW 100 kHz 14.42 dBn

Ref 34 dBm *Att 25 dB SWT 30 ms

vIEw] . A

T
E—

\’\ 3DB

Center 1.7785 GHz

Date: 8.MAY.2024 16:03:48

900 kHz/ Span 9 MHz

LTE band 66 , 3MHz Bandwidth, HIGH,16QAM (-26dBc BW)

®

*RBW 30 kHz larke 1)

*VBW 100 kHz 12.84 dBm
Ref 34 dBm *Att 25 deB SWT 30 ms z
[~ 30 TT T T fei2) 1
20 5
cem [
Al Mt e g s i : -

[
I

Center 1.7785 GHz

Date: 8.MAY.2024 16:04:09

LTE band 66,5MHz(-26dBc)

900 kHz/ span 9 MHz

Emission Bandwidth (-26dBc)(MHz)

Frequency(MHz)

QPSK | 16QAM

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 236 of 496



= ©
& CAICT
s
Report No.: 24B02W000021-001-V1
1712.5 4.904 4.880
1745 4.856 4.856
1777.5 4.856 4.856

LTE band 66 , SMHz Bandwidth, LOW,QPSK (-26dBc BW)

®

m
y

<
5
B

Date: 8.MAY.2024 16:05:12

Ref 34

dBm

*RBW 50 kHz Mark 1]
*VBW 200 kHz 12.94 «
*Att 25 dB SWT 10 ms

o

Center

1.7125 GHz

1.5 MHz/ Span 15 MHz

LTE band 66 , SMHz Bandwidth, LOW,16QAM (-26dBc BW)

VL

3DB

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 12.86 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms .713245192 ¢

(|||§Il|2

view|

gkttt A ln‘I... Temp [2 [T1 ndB o

=
L .| \N/L

Center 1.7125 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:05:38

LTE band 66 , SMHz Bandwidth, MID,QPSK (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.81 dBm
744447115

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o

A
3
:
%
é

an

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:06:08

LTE band 66 , SMHz Bandwidth,MID,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 12.83 dBn

Ref 34 dBm *Att 25 dB SWT 10 ms
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e
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Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:06:34

LTE band 66 , SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 13.51 dBnm

Ref 34 dBm *Att 25 dB SWT 10 ms

Fso—orTyer— o

A
k
i
:
[

T
IS —

Center 1.7775 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:07:00

LTE band 66 , SMHz Bandwidth, HIGH,16QAM (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 13.07 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms . 451923 GHz
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=
J \4 -
N
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Center 1.7775 GHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:07:28

LTE band 66,10MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1715 10.000
1745 9.856
1775 10.000

LTE band 66 , 10MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 240 of 496



(|||§Il|2

view|

CAICT
Report No.: 24B02W000021-001-V1

*RBW 100 kHz Mark 1]
*VBW 300 kHz 13.21 dBn
*Att 25 dB SWT 15 ms

Center 1.715 GHz

3 MHz/ Span 30 MHz

Date: 8.MAY.2024 16:08:25

LTE band 66 , 10MHz Bandwidth,MID,QPSK (-26dBc BW)

®

G
f]
L]

*RBW 100 kHz larke 1]

*VBW 300 kHz 14.38 dBm
Ref 34 dBm *att 25 dB SWT 15 ms .7459134¢
-3 TTyer—= OB 1
|20 =TT~ TBn
1
Wiy v LVI

Center 1.745 GHz

3 MHz/ Span 30 MHz

Date: 8.MAY.2024 16:08:51

LTE band 66 , 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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*RBW 100 kHz Mark 1]
*VBW 300 kHz 13.65 dBm

*Att 25 dB SWT 15 ms

view|

Date: 8.MAY.2024 16:09:16

LTE band 66,15MHz(-26dBc)

3 MHz/ Span 30 MHz

VL

3DB

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1717.5 15.216
1745 15.144
1772.5 15.000

LTE band 66 , 15MHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 15.25 dBm
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 5 ms
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Center 1.7175 GHz 4.5 MHz/ Span 45 MHz

Date: 8.MAY.2024 16:10:26

LTE band 66 , 15MHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 16. 1B
.750048077

Ref 34 dBm *Att 25 dB SWT 5 ms
= TT T Ly et=2 1 1
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1 | ]
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L . + i J}IN Mm\}u‘n% 7

Center 1.745 GHz 4.5 MHzZ/ Span 45 MHz

Date: 8.MAY.2024 16:10:55

LTE band 66 , 15SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 243 of 496



(|||§Il|2

CAICT

Report No.: 24B02W000021-001-V1

*RBW 200 kHz Mark 1]
*VEW 1 MHz 16.06 ABm
*Att 25 dB SWT 5 ms

view|

RSTIIN s W{M

Date: 8.MAY.2024 16:11:28

LTE band 66,20MHz(-26dBc)

4.5 MHz/ Span 45 MHz

VL

3DB

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK
1720 19.615
1745 19.808
1770 19.712

LTE band 66 , 20MHz Bandwidth,L

OW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 15.21 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms .720961538 ¢

(|||§Il|2
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Center 1.72 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 16:12:26

LTE band 66 , 20MHz Bandwidth,MID,QPSK (-26dBc BW)

® *RBW 200 kHz larke 1]
*VBW 1 MHz 14.94 dBm

Ref 34 dBm *Att 25 dB SWT 5 ms

Fso—orTyer— o

A padAl A < 755199208 «
AU A A - .

T A
- LVI
10 / \ 1 B
>

A
£
!

I ol Nl
UJWWW e \M
o

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 16:12:51

LTE band 66 , 20MHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 200 kHz Mark 1]
*VBW 1 MHz 14.93 dBn
1

(|||§Il|2

Ref 34 dBm *Att 25 dB SWT 5 ms

=
0 \m
JTVLY RPN M l&'lq,l.

Center 1.77 GHz 6 MHz/ Span 60 MHz

Date: 8.MAY.2024 16:13:20

LTE band 71,5MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
Frequency(MHz)
QPSK 16QAM
665.5 4.856 4.880
680.5 4.880 4.856
695.5 4.832 4.856

LTE band 71 , SMHz Bandwidth, LOW,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 50 kHz Mark 1]
*VBW 200 kHz 15.12 dBm
25 dB SWT 10 ms

view|

6d3.0 MHz
Temp |2 [T1 ndB
‘ VL

I —

Center 665.5 MHz

Date: 8.MAY.2024 16:14:18

1.5 MHz/ Span 15 MHz

LTE band 71 , SMHz Bandwidth, LOW,16QAM (-26dBc BW)

®

*RBW 50 kHz larke 1]

G
f]
L]

*VBW 200 kHz 13.76 dBm
Ref 34 dBm *Att 25 dB SWT 10 ms 665.06730769 M
3 TT T Ly et=2 T+ 1
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1 [ 2]
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e, mNJ][»J*WAA, .

B AMMWA N

ok Mw
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Center 665.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:14:42

LTE band 71 , SMHz Bandwidth,MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 50 kHz Mark 1]
*VBW 200 kHz 14.51 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 679.9 15385 1
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== MWWW N e N
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Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:15:10

LTE band 71 , SMHz Bandwidth, MID,16QAM (-26dBc BW)

® *RBW 50 kHz larke 1]
*VBW 200 kHz 14.40 dBm

Ref 34 dBm *Att 25 dB SWT 10 ms 682.615384615 M
n ]
30 TTICT T O T
1. z
mp |1 ] [~
|20 —T3.10 dbm
v 618.072114385 u
VI W P .,] o 1 nde
s b g .
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Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 8.MAY.2024 16:15:33

LTE band 71 , SMHz Bandwidth, HIGH,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 50 kHz Mark 1]
*VBW 200 kHz 14.94 dBm

*Att 25 dB SWT 10 ms 695.091346154 1
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. Wll meJ ”““WMW ] o8
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Center 695.5

MHz

Date: 8.MAY.2024 16:16:02

1.5 MHz/ Span 15 MHz

LTE band 71 , SMHz Bandwidth, HIGH,16QAM (-26dBc BW)

®

*RBW 50 kHz larke 1]

*VBW 200 kHz 13.¢ 1Brm
Ref 34 dBm *Att 25 dB SWT 10 ms 695.45 z 077 MHz
3 TT T Ly et=2 T+ ]
1 [ 2]
L 1o Pl fLkmift . - -
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,
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WAM n‘lv\l%
o

Center 695.5

MHz

Date: 8.MAY.2024 16:16:25

LTE band 71,10MHz(-26dBc)

1.5 MHz/ Span 15 MHz

Frequency(MHz)

Emission Bandwidth (-26dBc)(MHz)

QPSK

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 249 of 496



= ©
& CAICT
s
Report No.: 24B02W000021-001-V1
668 10.000
680.5 9.904
693 9.856

LTE band 71 , 10MHz Bandwidth, LOW,QPSK (

®

Ref 34 dBm

*Att 25 dB

-26dBc BW)

*RBW 100 kHz Mark 1]

*VBW 300 kHz 14.16 d

SWT 15 ms 671.2: 53846 MHz

T

m
y

<
5
B

"
a LY

VL

Center

668 MHz

3 MHz/

Date: 8.MAY.2024 16:17:33

Span 30 MHz

LTE band 71 , 10MHz Bandwidth,MID,QPSK (-26dBc BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 100 kHz Mark 1]
*VBW 300 kHz 15.38 dBn
5 1

Ref 34 dBm *Att 25 dB SWT 15 ms 681.365384
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Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 16:18:02

LTE band 71 , 10MHz Bandwidth, HIGH,QPSK (-26dBc BW)

® *RBW 100 kHz larke 1]
*VBW 300 kHz 15.27 dBm

Ref 34 dBm *Att 25 dB SWT 15 ms 691.4615384¢€ MHz
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M
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'
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- 60
Center 693 MHz 3 MHz/ Span 30 MHz

Date: 8.MAY.2024 16:18:32

LTE band 71,15MHz(-26dBc)

Emission Bandwidth (-26dBc)(MHz)
QPSK

Frequency(MHz)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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670.5 15.072
680.5 15.000
690.5 14.928
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